Agroparts: wwvw.HARDI-INTERNATIONAL .com

Country-Code 11

SARITOR TERRA FORCE TDZ
Date 12.08.2020

8:

24

Saritor 4000/5000
(1100/1300 gal.)
Terra Force 88’ - 132’




Agroparts: wvw.HARDI-INTERNATIONAL .com

SARITOR TERRA FORCE TDZ
Date 12.08.2020 8:24
main group page-n° date description

Pumps
A0460-HIN | 25:07:18 PUMP - 650 ACE CENTRIFUGAL SP
F169A 07:07:14 HYDRAULIC PUMPS SARITOR
F171A-1 14:05:14 HYDRAULIC MOTOR VALVES
F171A-2 18:12:15 PRIMARY HYD.PUMP 115 CC H1
F172A-1 19:.05:14 SECONDARY HYD.PUMP 115 CC H1
F172A-2 18:12:15 SECONDARY HYD PUMP 115 CC H1

Controls, Filters, Valves
BO770-HIN | 28:01:19 SPRAY CIRCUIT - SARITOR
F157A 13:03:17 STEERING VALVES
B410-HIA 07:05:20 S93 SUCTION VALVE 05
B420-HIA 29.07:15 S67 VALVE
B424-HIA 29:09:16 AGITATION VALVE DF4
B0O320-HIN | 20:05:20 EFC BOOM VALVES
B0430-HIN 12:09:19 MANIFOLD - S67 VALVE
BO530-HIN | 28:01:19 MANIFOLD - S93 VALVE
B0640-HIN 15:10:19 CHECK VALVES - S67 (2011)
BO730-HIN | 01:01:16 PRESSURE FILTER - CYCLONE
E067A 15:09:11 SERIAL 319H2 SUCTION FILTER
1077A 27.03:15 SUCTION FILTER-PUMP SARITOR
1077B 04:01:18 SUCTION FILTER-PUMP SARITOR
LO14A 12:03:14 OIL FILTER AND OILER

Hydraulics
C0040-HIN | 01:10:19 HYDRAULICS- CYLINDERS (07)
CO0780-HIN 14:05:19 HYD PARALIFT SARITOR
C243-HAU | 11:10:17 TR5-TDZ-B3 MAXI /MAIN FOLD HYD
C246-HAU | 13:04:16 TR5-TDZ-B3/ MAIN FOLD HYD
C247-HAU | 12:04:16 HYD. BLOCK INNER FOLD
C244-HAU | 11:01:16 AUTOTERRAIN HYD
MO0380-HIN | 30:04:19 NORAC VAR. RATE VALVE UC4/UC5
CO730-HIN | 16:07:19 HYDRAULICSTDZ BOOM (A)
CO740-HIN | 01:01:16 HYDRAULICSTDZ BOOM (B)
CO750-HIN | 01:01:16 HYDRAULICSTDZ BOOM (C)
C0910-HIN | 13:05:19 HYDRAULIC SOLENOIDS
C0930-HIN 21.08:19 HYD. FOLD CYLINDER TDZ
F162A 30:08:16 TANK-PUMP-COOLER SARITOR
F162B 19:09:16 TANK-PUMP-COOLER SARITOR V2
F173A 20:02:18 HYDRAULIC MOTOR 110 CC H1-B
F164A 20:03:14 STEERING HYDRAULIC SARITOR
F165A 11:10:16 BRAKING HYDRAULIC SARITOR
F166A 20:02:17 FLUID SYSTEM HYDRAULIC SARITOR
F167A 01:07:14 ENGINE HOOD HYDRAULIC SARITOR
C168-HAU 08:12:16 HYD LEG WIDENING + BANJO PUMP
C0890-HIN | 06:12:17 HYD.LEG WIDENING 2017

Booms, Nozzle Bodies & Tubes
B094A 18:11:14 PARALIFT SARITOR
D0820-HIN | 19:02:18 BOOM TERRA FORCE CENTER PRE 2014
D0821-HIN | 15:02:18 BOOM TERRA FORCE CENTER 2014
D0822-HIN | 22:08:19 BOOM TERRA FORCE CENTER POM.YAW
DO0830-HIN | 04:12:17 TERRA FORCE YAW/PEND.LOCK PRE 2014
D335-HIA 10:03:16 TDZ CENTER YAW 2014
D0840-HIN | 10:01:18 TERRA FORCE DYNAMIC CENTER
D324-HAU 06:05:15 TDZ BOOM TILT/CENTER CONN.
D0800-HIN | 17:07:19 BOOM TERRA FORCE INNER
DO0810-HIN | 12:09:17 BOOM TERRA FORCE OUTER
D1000-HIN | 01:01:16 BOOM-NOZZLES 110° FLAT FAN I1SO
D1010-HIN | 01:01:16 BOOM-NOZZLES 110° LOWDRIFT 1SO
D1020-HIN | 01:01:16 BOOM-NOZZLES 80° FLAT FAN ISO




Agroparts: wvw.HARDI-INTERNATIONAL .com

SARITOR TERRA FORCE TDZ
Date 12.08.2020 8:24
main group page-n° date description
D1030-HIN | 28:11:17 BOOM-NOZZLE CAPSAND FILTERS
D1040-HIN | 01:01:16 BOOM-NOZZLESINJET
D1050-HIN | 01:01:16 BOOM-NOZZLES MINIDRIFT
D1060-HIN | 01:01:16 BOOM-NOZZLES QUINTASTREAM
D1130-HIN | 05:04:18 NOZZLE BODIES- T25
D1150-HIN | 01:03:18 NOZZLE TUBES - STNLS STEEL T25
Tank and Frame: Field Sprayers
E1120-HIN | 17:07:19 TANK - SARITOR 4000/5000
E1400-HIN | 17:07:19 SARITOR TANK FRAME
Al113A 18:11:15 FRAME SARITOR
A115A 02:02:16 PLATFORM SARITOR
A115B 03:01:18 PLATFORM SARITOR
Al117A 13:.02:17 FRONT AXLE SARITOR
Al116A 13:.02:17 REAR AXLE SARITOR
LO45A 24.09:14 PNEUMATIC SUSPENSION SARITOR
L045B 01:02:16 PNEUMATIC SUSPENSION SARITOR
Al114A 10:07:15 MUDGUARD SARITOR
A119A 02:07:14 ENGINE HOOD SARITOR
Special equipment, Extras
K0158-HIN | 16:07:19 DECALS- SARITOR
K0371-HIN | 25:05:16 FLUSH SYSTEM - SARITOR
K0474-HIN | 29:09:16 FOAM MARKER - RICHWAY SP
K0476-HIN | 26:02:18 FOAM MARKER - DROPPER RICHWAY
K0785-HIN | 16:01:18 SMV/SPEED SIGNS & BRACKETS
KO0830-HIN | 27:05:16 TURBOFILLER - SARITOR
K0820-HIN | 04:12:19 TURBOFILLER S25 MANIFOLD
1078A 12:06:14 FRONT FILLING SARITOR
E082A 24:09:14 GAUGES SARITOR
L042A 19:11:14 TOOLBOX SARITOR
Fittings
LO100-HIN | 21:06:18 FITTINGS - S-67
LO110-HIN | 13:09:17 FITTINGS- S-93
L0120-HIN | 17:10:19 BULK HOSE
LO130-HIN | 16:10:19 HOSE CLAMPS
L0140-HIN 01:01:16 FITTINGS- T25
Electrical Equipment
GO76A 12:01:15 CARRIER ELECTRIC SARITOR
GO77A 23.05:14 EXTERNAL CONTROL BOX SARITOR
GO78A 13:04:15 ENGINE HARNESS SARITOR
GO081A 03:06:14 HYDRAULIC HARNESS SARITOR
GO79A 02:06:14 GROUND & BATTERY CABLES SARITOR
G082A 21:05:14 JOBCOM SARITOR
M212-HIA 05:10:11 AMP CAP
MO170-HIN | 04:12:17 TERRA FORCE BOOM SENSORS
MO0510-HIN | 19:06:19 REMOTE TANK GAUGE DISPLAY
GO80A 19:11:14 PARADYME SARITOR
M318-HIA | 07:01:13 CM11 MAIN SPRAY VALVE S67
M324-HIA 12:06:14 Valve S67/S93 with motor
Transmissions
NOO10-HIN | 03:01:18 TRANSMISSION HYDRAULIC SARITOR
Cabin
JO15A 14:01:14 OVERVIEW- CNH CAB SARITOR
JO15A-1 19:06:15 CNH CAB WINDOWS-SUSPENSION SARITOR
JO15A-2 14:01:14 DOORS-CNH CAB SARITOR
JO15A-3 10:03:14 WIPER-BLIND-CNH CAB SARITOR
JO15A-4 14:10:15 TRIMMING-SEAT-CNH CAB SARITOR
JO15A-5 19:11:15 STEERING COLUMN-CNH CAB SARITOR
JO15A-10 09:12:14 STEERING COLUMN-CNH CAB SARITOR




Agroparts: wvw.HARDI-INTERNATIONAL .com

SARITOR TERRA FORCE TDZ
Date 12.08.2020 8:24
main group page-n° date description
JO15A-6 19:05:15 A/C-HEATING-CNH CAB SARITOR
JO15A-7 17:11:15 ROOF-CNH CAB SARITOR
JO15A-8 25.09:14 CNH-SIAC COCKPIT SARITOR
JO15B-8 03:10:16 CAB SARITOR DASHBOARD VERSION 2
JO15A-9 19:10:15 DASHBOARD-CNH CAB SARITOR
JO16A 28:04:14 AIRCONDITIONNING CIRCUIT FOR CNH CAB
SARITOR
JO17A 10:03:14 MIRRORS SARITOR
JO19A-1 20:07:16 WIPER-SIAC WIDE CAB
JO19A-2 20:07:16 WINDOWS-WINDSCREEN-SIAC WIDE CAB
JO19A-3 21.07:16 LEFT DOOR-SIAC WIDE CAB
JO19A-4 22:07:16 RIGHT DOOR-SIAC WIDE CAB
JO19A-5 02:09:16 TRIMMING-SIAC WIDE CAB
JO19A-6 29:08:16 SEAT-SUNSHADE-SIAC WIDE CAB
JO19A-7 06:09:16 CAB STEERING COLUMN
JO19A-8 07:09:16 AIR CONDITIONING-SIAC WIDE CAB
JO19A-9 06:09:16 ELECTRIC-SIAC WIDE CAB
JO20A 30:09:16 AIR CONDITIONING CIRCUIT FOR SIAC CAB
SARITOR
Engine
HO64A 15:02:17 CUMMINS ENGINE QSB6.7 SARITOR
HOG5A 17:12:13 EXHAUST PIPE QSB6.7 SARITOR
LO43A 28.07:15 FUEL TANK SARITOR
HOG8A 28:09:16 ENGINE RADIATOR SARITOR




Agroparts: wvw.HARDI-INTERNATIONAL .com

PUMP - 650 ACE CENTRIFUGAL SP

AQ0460-HIN, 25:07:18
Date 12.08.2020 8:24

* ITEMS INCLUDED IN
PUMP REPAIR KIT




Agroparts: wvw.HARDI-INTERNATIONAL .com

PUMP - 650 ACE CENTRIFUGAL SP
AO460-HIN, 25:07:18
Date 12.08.2020 8:24
Pos. parts-n° order description
qty

1 232152 1|QUICK COUPLER 8MMX1/8 EXT.LONG

2 288660 1|FITTING G1/4"-@4 mm

3 786890 1|PLUG M18X1.5 ORA3C W/GASKET

4 23004203 1|FITT 1/4" NPTF-1/4" NPTF UNION

5 23005803 1|FITT, 1/4" NPT X 6MM 90 PTC

6 28024901 1|AIR PRESSURE REGULATOR 1/4" BSP 0.5-10B
7 28065303 1|REGULATOR 1/4", 30PSI, PARKER

8 28066503 1| PUMP REPAIR KIT ACE 650

9 28066603 1 |MOTOR REPAIR KIT ACE 650

10 28068303 1|PLUG 1/8" NPT SS

11 28068403 1| PUMP HOUSING FRONT ACE 650

12 28068503 1|CAP SCREW 3/8" X 3/4" SS

13 28068603 1| IMPELLER, WETSEAL SS ACE 650

14 28068703 1|SEAL PLATE SS ACE 650

15 28068803 1|ADAPTER #8 SAE X 1/4" FNPT

16 28069003 1|PLUG #8 SAE X 1/8" FNPT

17 28069103 1|ADAPTER #8 SAE X 1/8" FNPT

18 28069203 1|PRESS.GAUGE 0-60 PSI 1/8" NPT

19 28069303 1|SIGHT GAUGE #8 SAE W/FLOAT
20 28069503 1|CAP SCREW 3/8" X 2"
21 28069603 1|CAP SCREW 3/8" X 1"
22 28069703 1|SLINGER 1.5" X 7/8"
23 28069803 1|SNAP RING INTERNAL, FRAME
24 28069903 1|SNAP RING EXTERNAL, SHAFT
25 28070003 1|BEARING F.ACE 650 PUMP
26 28070103 1]KEY 0.188 X 0.188 X 0.875
27 28070203 1|SHAFT 11T FEMALE SPLINE SS
28 28070503 1|WASHER 3/8" SS
29 28072103 1|TEE MALE #8 SAE
30 28072203 1| PUMP HOUSING REAR ACE 650CDRPM
31 28072303 1| SENSOR, RPM, ACE 650
32 28072403 1|SET SCREW 10-24 X 1/2"
33 28072503 1| TONE WHEEL, SINGLE TOOTH
34 28072603 1 |HYDRAULIC MOTOR W/CASE DRAIN
35 29004303 1]ACE 650, BARRIER FLUID 320z
36 RA15AA7259 1|STRAIGHT FITTING BSP1/4'" 0121-1313
37 RA15AA7260 1|T PIECE, F-F-F, BSP1/4"
38 28059003 1| PUMP ACE FMCWS-650-HARDI-CD-SS

SARITOR, RUBICON
38 28086303 1| PUMP ACE FMCWS-650-HARDI-PRESIDIO
PRESIDIO




Agroparts: wvw.HARDI-INTERNATIONAL .com

HYDRAULIC PUMPS SARITOR

F169A, 07:07:14
Date 12.08.2020

8:

24

POMPE AN

SECONDAIRE / \

- ~\ @ SECONDARY PUMP .
\ K ' FIT2A-1 \\
C) { FIT2A-2 \
; L -y w | M .
(&% ~ T .
I { I (@ ﬁ m K/ ,‘

POMPE PRIMAIRE /
PRIMARY PUMP

-->n°56073

F169A




Agroparts: wvw.HARDI-INTERNATIONAL .com

HYDRAULIC PUMPS SARITOR
F169A, 07:07:14
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 78307201 1| PRIMARY HYD PUMP H1l, 115cm3, VALVE 210 BAR
2 78516701 1|HYD HOSE, HP, PP A, TEE 30S, SARITOR
Vers té 30S /to 30S tee
3 78519601 1|HYD HOSE, HP, PP B, TEE 30S, SARITOR
Vers té 30S /to 30S tee
4 78608901 1|HEX NIPPLE DIN24 M45X2.00 (35L)-ORB 1"5/8-12
5 78502701 1|HY.HO. TT32+E24FD+E24F45 L980
Vers filtre réservoir droit /to right tank filter
6 786706 1|FITTING GE12PS/9/16'-18UNFA3C
7 78504601 1 |HYDRAULIC HOSE 4TA10+E24F90 270° L700
8 786852 1|FITTING GE12L 9/16"-18UNFA3C
9 786882 1|HYD. FITTING TEE F-M-M DIN24 M18X1.5 (12L)
10 78607001 1| TEST PRESSURE PORT M18X1.5 (12L)-M16X2.00
11 78499801 1|HY.HO. E24F90 L=1070
12 78500001 1|HY.HO. E24F45+E24F90 L=1360
Vers bloc hydraulique freinage Rep. P /to braking
13 78609001 1|HEX NIPPLE #120RB-28L/M36X2 (DIN 24)
14 78502301 1|HY.HO. TT25+E24F90 90° L=1210
Vers réservoir /to tank
15 78307101 1| SECONDARY HYD PUMP H1l, 115cm3, VALVE 210 BAR
16 78519501 1|HYD HOSE, HP, SP A, TEE 30S, SARITOR
Vers té 30S /to 30S tee
17 78516801 1|HYD HOSE, HP, SP B, TEE 30S, SARITOR
Vers té 308 /to 308 tee
18 78502201 1|HY.HO TT25+E24F45+E24F90 L=1110
Vers réservoir / to tank
19 78504701 1|HYD HOSE, HP, X CROSS, SP MA, SARITOR
Vers croix / to cross
20 78502601 1|HY.HO. TT32+E24FD+E24F45 L=810
Vers filtre réservoir gauche /to left tank filter
21 24003201 1|O-RING 3X150 N-FKM80/D-HMS111
22 248023 1|O-RING R 3.53 X 37.69 20PA77




Agroparts: wvw.HARDI-INTERNATIONAL .com

HYDRAULIC MOTOR VALVES

F171A-1, 14:05:14
Date 12.08.2020 8:24

N i
E200 ) (\Bp?OA

QH125

p
~ So>
>

J150

.
1300 \@K @
U

F171A-1




Agroparts: wvw.HARDI-INTERNATIONAL .com

HYDRAULIC MOTOR VALVES
F171A-1, 14:05:14
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 78307201 1| PRIMARY HYD PUMP H1, 115cm3, VALVE 210 BAR
1 76016101 1| PRIMARY HYD PUMP H1, 115cm3, RELIEF VALVE 140 BAR
Alpha 5000
J250 24002301 1]|0IL SEAL RING J250 110224711
D150 24006001 1|GASKET H1 6TRS 140876
QD100 26039101 1] SERVO CONTROL EDC H1P DTO04




Agroparts: wvw.HARDI-INTERNATIONAL .com

PRIMARY HYD.PUMP 115 CC H1

F171A-2, 18:12:15
Date 12.08.2020 8:24

G302 ]
G302 &
(*G302A) {(*G302A) —

G302
(*G302A)

e [ .
haad SGE50R
i, /08 @ S
& g e Gs70 ~~*L024

F171A-2




Agroparts: wvw.HARDI-INTERNATIONAL .com

PRIMARY HYD.PUMP 115 CC H1

F171A-2, 18:12:15

Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 78307201 1| PRIMARY HYD PUMP H1, 115cm3, VALVE 210 BAR
1 76016101 1| PRIMARY HYD PUMP H1, 115cm3, RELIEF VALVE 140 BAR
Alpha 5000
L060 24006401 1]O-RING 1,78 X 23.52 VITON
L068 24006501 1]0-RING 2,4 X 25.3 VITON
QL300 27000601 1| PRESSURE LIMITER H1 11004709
QL400 27000601 1| PRESSURE LIMITER H1 11004709
G870 27060301 1|]SCR VALVE 140 BAR
Alpha 5000
G870 27012001 1|]SCR VALVE 210 BAR
L100 288838 1|RELIEF VALVE HP RLF H1P115-250 450B
L200 288838 1|RELIEF VALVE HP RLF H1P115-250 450B




Agroparts: wvw.HARDI-INTERNATIONAL .com

SECONDARY HYD.PUMP 115 CC H1
F172A-1, 19:05:14

Page 0

Date 12.08.2020

: 24

(*BO15A) ~

- L
o {#B020A) —0

QH125

F172A-1




Agroparts: wvw.HARDI-INTERNATIONAL .com

SECONDARY HYD.PUMP 115 CC H1
F172A-1, 19:05:14
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 78307101 1| SECONDARY HYD PUMP H1, 115cm3, VALVE 210 BAR
1 76016201 1| SECONDARY HYD PUMP H1, 115cm3, RELIEF VALVE 140 BA
Alpha 5000

D150 24006001 1|GASKET H1 6TRS 140876
QD100 26039101 1] SERVO CONTROL EDC H1P DTO04




Agroparts: wvw.HARDI-INTERNATIONAL .com

SECONDARY HYD PUMP 115 CC H1

F172A-2, 18:12:15
Date 12.08.2020 8:24

G302 ]
G302 &
(*G302A) {(*G302A) —

G302
(*G302A)

e [ .
haad SGE50R
i, /08 @ S
& g e Gs70 ~~*L024

F172A-2




Agroparts: wvw.HARDI-INTERNATIONAL .com

SECONDARY HYD PUMP 115 CC H1

F172A-2, 18:12:15

Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 78307101 1| SECONDARY HYD PUMP H1, 115cm3, VALVE 210 BAR
1 76016201 1| SECONDARY HYD PUMP H1, 115cm3, RELIEF VALVE 140 BA
Alpha 5000
G870 27012001 1]SCR VALVE 210 BAR
G870 27060301 1]SCR VALVE 140 BAR
Alpha 5000
L060 24006401 1]O-RING 1,78 X 23.52 VITON
L068 24006501 1]O0-RING 2,4 X 25.3 VITON
QL300 27000601 1| PRESSURE LIMITER H1 11004709
QL400 27000601 1| PRESSURE LIMITER H1 11004709




: 24

8

12.08.2020

Page
Date

28:01:19

Agroparts: wvw.HARDI-INTERNATIONAL .com

SPRAY CIRCUIT - SARITOR
B0770-HIN,

=@ C

" Q@® g2
& J @
Sl N

i\
@ B

® @@oﬁ.ﬁw\ @i@\w/%

B0770

7
@@
&)

(o7
v @

\(®
N ®

i IENCA N
.N\\ II\&AM
@@@@&M




Agroparts: wvw.HARDI-INTERNATIONAL .com

SPRAY CIRCUIT - SARITOR
B0770-HIN, 28:01:19
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 145401 1| PAWL
2 145995 1|FITT.DK S-53 FORK
A=29mm
2 145996 1|FITT.DK S-67 FORK
A=42mm
2 145997 1|FITT.DK S-93 FORK
A=68mm
2 147774 1|FITT.DK S-93 FORK W. M5 THREAD
A=68mm
3 220820 1|SPRING D20.5/2.0 0-50MM
4 242053 1]O-RING 3 X 44.2 90SH NITRIL
S67
4 242354 1]O-RING D32.2X3.0 VITON
S53
4 24011701 1]O-RING R3.42x63.09 FKM70
S93
5 242351 1]O-RING D69.5X3.0 VITON F.S-93
6 242504 1]O-RING D35x2 NITRIL
7 285126 1|PLUG 1/4'BSP PLASTIC
8 288107 1| SPIRAL WRAP.GS16X2 @50 BLACK
8 288109 1| SPIRAL WRAP.GS16X2 @30 BLACK
9 288688 1|HANDLE PP Mé643/180 B-MS8
10 320084 1|FITT.DK NUT 1/2" BSP
11 320095 1|FITT.DK NUT 1" BSP
12 320283 1|FITT.DK NUT 3/4"BSP
13 322104 1|FITT.DK S-67 BULKHEAD
14 322108 1|FITT.DK S-67 BULKHEAD NUT
15 322109 1|FITT.DK S-93 BULKHEAD NUT
16 322224 1|FITT.DK S-67 TEE
17 322352 1|FITT.DK S-53 TEE
18 330212 1|O-RING D19/D14X2.4 F.1/2"NUT
19 330326 1|O-RING D30/D24X2 F.1"NUT
20 330595 1|O-RING D24.6/D20X2.1 -3/4"
21 330665 1|FITT.DK HB 3/4"F.1" NUT
22 330687 1|FITT.DK HB 1/2" F. 1/2" NUT
23 330691 1|FITT.DK HB 3/4'F.3/4' NUT
24 334233 1|FITT.DK S-67 STR.1-1/2" RUBBER
25 334545 1|FITT.DK S-93 TEE
26 334564 1|FITT.DK S-67 TO S-53 ADAPTER
27 334573 1|FITT.DK S-67 CONNECTOR
28 334882 1|FITT.DK S-93 ELB 2-1/2"45D RUB
29 390721 1|FITT.DK S-93 PLUG W/2" NPT THRE
30 468035 1|NUT HEX M5 A2 LOCK DIN 985
31 478039 1 |WASHER M16U 16.5X32XX3 SST
32 480384 1|PIN COTTER 3/16 x 1-1/2"
33 726464 1|FITT.DK S-67 BULKHEAD W/GASKET
34 726465 1|FITT.DK S-93 BULKHEAD W/GASKET
35 726559 1|FITT DK. S-53 HB 1" W/O-RING
36 726560 1|FITT.DK S-67 STR.1" W.O'RING
37 726564 1|HOSE TAIL 2-1/2" W.O-RING
38 726568 1|FITT.DK.S-53 HB 1/2"90 W/O-RING
39 726571 1|FITT.DK S-53 ELB.1", W ORING
40 726572 1|FITT.DK S-67 1" ELBOW 90 ASSY.
41 726574 1|FITT.DK S67X90,1.5HB PRESSURE
42 726579 1|FITT. S67 PLUG W/O-RING
43 726580 1|FITT. S93 PLUG W/O-RING
44 727268 1| POWER NOZZLE 462 YELLOW
45 728523 1|FITT.DK S-93 STR.1-1/2" W.O-RING
46 728525 1|FITT. S93 CONNECTOR W/O-RINGS
47 728391 1| VALVE S67 PRESSURE MANIFOLD
48 843196 1|SPRAY GUN KIT TYPE 60 SHORT




Agroparts: wvw.HARDI-INTERNATIONAL .com

SPRAY CIRCUIT - SARITOR
B0770-HIN, 28:01:19
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
49 5914055 113
8X12MM ELBOW
50 10530903 1]QUICK COUPLER MALE 2"
51 10531003 1)|CAP F.MALE QUICK COUPLER 2"
52 14012601 1| SPACER @16,5X24X30 L18
53 14103100 1|SEAT F.CHECK VALVE D40.8 2010
54 16134100 1|BRACKET. HAND GUN HOLDER NCM
55 16528301 1|BRACKET AGITATION VALVE (72867700)
56 24001203 1|RBR LANYARD 11" F.QCK FILL CAP
57 26120004 1| PUMP FLOJET 3531501A TRIPLEX
58 28027101 1|GAS SPRING 650N D20/8 STROKE=100
59 28029703 1|CAP F.MALE QUICK COUPLER 3"
60 28029803 1|CLAMP HOSE GEAR P1/2" 6708
61 28029903 1|CLAMP HOSE GEAR P3/4"-S1" 6712
62 28030003 1|CLAMP HOSE GEAR P1" 6716
63 28030103 1|CLAMP HOSE GEAR P5/4-S1.5"6724
64 28030303 1|CLAMP HOSE T-BOLT S2.5" 235-76
65 28034103 1|BALL VALVE BANJO 3" FLG.xXMALE
66 28034203 1|CLAMP F. 3" BANJO FLANGE
67 28034303 1|GASKET F. 3" BANJO FLANGE
68 28059003 1| PUMP ACE FMCWS-650-HARDI-CD-SS
69 28168400 1|HAIRPIN @5 S67/S93
70 35000701 1|SIDE SHIELD FLUID SYSTEM SARITOR
71 39009601 1|FITT. 3" FLANGE X 2 1/2" W/ 3/8" NPT THREAD
72 44076200 1| SCREW WN5451 5X16 SS TORX
73 61028401 1|BRACKET ARM F. SIDE FILLING SARITOR
74 63052701 1|BRACKET SIDE SHIELD FLUID SYSTEM SARITOR
75 63053001 1|BRACKET FLUID SYSTEM ASSEMBLY SARITOR
76 72082300 1| VALVE 2 WAY MANUAL @50 S93
77 72089900 1| CHECK VALVE S67 SUBASMBLY.2001
78 72281200 1|CYCLONE FILT.COMP. 80 MSH S67
79 72283400 1| EJECTOR HOUSING ASSEMBLED
80 72340300 1|EJECTOR MIXING PIPE
81 72815700 11S93 EL. VALVE 90DEG SWITCH
82 72815900 11S67 EL. VALVE 180DEG SWITCH
83 72867700 11S67 EL. AGITATION VALVE HALL SENSOR "11" HE
84 75012001 1|KIT F.SARITOR SPRAY HOOD
85 92702103 1|HOSE R X1/2" X300PSI WP X0012"
86 92702603 1|HOSE PVC SUCT GRAY 1-1/2"
87 92702803 1|HOSE PVC SUCT GRAY 2.5"
88 92703203 1|HOSE R X3/4" X300PSI WP X0012"
89 92712403 1]HOSE R X1" X300PSI WP X0012"
90 92736503 1JHOSE R X1.5" X200PSI WP X0012"
91 97800500 1|DECAL 230X28 BLACK ARROW




Agroparts: wvw.HARDI-INTERNATIONAL .com

(base/basic)

CAN BUS

%@\ (Trimble)

ANALOGIQUE/ANALOGICAL
(paradyme)

STEERING VALVES
F157A, 13:03:17
Date 12.08.2020 8:24
MECANIQUE




Agroparts: wvw.HARDI-INTERNATIONAL .com

STEERING VALVES
F157A, 13:03:17
Date 12.08.2020 : 24
Pos. parts-n° order description
qty

1 782876 1|STEERING VALVE OSPC 160 LS 150-1233

Alpha evo-Varitrack evo Jusqu'au/until n°56067
1 78201801 1|ORBITROL OSPF 200

Saritor
2 28011601 1|ADAPTER, STEERING COLUMN, SAK, SARITOR
3 26013901 1|SASA SENSOR
4 78207501 1| STEERING VALVE CAN BUS 60/200 LS 20

CAN BUS (Trimble)
5 78207401 1|STEERING VALVE ANALOG 60/200 LS 20

ANALOGIQUE (paradyme)
6 26021201 1|ACTUATOR D08-16W-12D-DE (12 V) DEUTSCH
7 26036101 1]|CAN PVED-CL, CONTROLLER, FOR EL.HY.ORBITROL, SAUER
8 26021101 1|ACTUATOR TYPE PVES-SP W/DEUTSCH CONNECTOR
9 63045001 1| STEERING VALVE BRACKET
0 78207301 1|ORBITROL OSPD 60/185 LS DYN

Alpha evo-Varitrack evo A partir du/from n°56068




Agroparts: wvw.HARDI-INTERNATIONAL .com

S93 SUCTION VALVE 05

B410-HIA, 07:05:20

Date 12.08.2020

: 24

2§;=)

~ @

*




Agroparts: wvw.HARDI-INTERNATIONAL .com

S93 SUCTION VALVE 05
B410-HIA, 07:05:20
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 14039700 1|DRIVER
2 145997 1|FITT.DK S-93 FORK
3 322349 1 |HOUSING F.3WAY VALVE-93 322327
4 390544 1|BALL FOR S93 VALVE, 3 HOLES
5 322354 1| THRUST PLATE F.3-WAY VALVES-93
6 322218 1|END CAP F.VALVE S-93
7 741726 1|REPAIR KIT F.S93 VALVE VIT.'O02
8 741831 1 |HANDLE KIT S93 SUCTION VALVE
9 440729 1|SCREW F. PLASTIC 4MM X40LG SS
10 334594 1| PLUG F.VALVE HANDLE BLACK
11 33514400 1|HANDLE FOR 2 ICONS 07
12 33514500 1| PLUG FOR HANDLE ,2 ICONS
13 72293600 1|VALVE-S93-FILLING-ON/OFF




Agroparts: wvw.HARDI-INTERNATIONAL .com

S67 VALVE
B420-HIA, 29:07:15
Date 12.08.2020 8:24
| Valve




Agroparts: wvw.HARDI-INTERNATIONAL .com

S67 VALVE
B420-HIA, 29:07:15
Date 12.08.2020 8:24
Pos. parts-n° order description

qty
1 74193000 1|REPAIR KIT FOR S67 VALVE
2 460261 1NUT HEX M6X1.00 LOCK DIN985 A2 SS
3 471125 1 |WASHER M6U 6.4X14X1.2,A2 SS
4 334497 1|END COVER 3 WAY VALVE S-67
5 39135100 1]S67 HOUSING MACHINED (322230)
6 440729 1|SCREW F. PLASTIC 4MM X40LG SS
7 14118500 1|SPINDLE S67 L23 CROSS BRASS
8 390262 1|BALL F. 2 WAY VALVE
9 410605 1|BOLT HEX 8.8 DEL M6X80




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 0
AGITATION VALVE DF4

B424-HIA, 29:09:16
Date 12.08.2020

8:

24




Agroparts: wvw.HARDI-INTERNATIONAL .com

AGITATION VALVE DF4
B424-HIA, 29:09:16
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 33521000 1|REG.MOTOR COVER CERAMIC 2011
2 44075500 1|SCREW 25X10 WIN5451/TORX
3 24264300 1]O0-RING @ 148.0 X 3 SH70 VITON
4 72908500 1|REG.VALVE PCB ASSY FK
5 24265300 1]O0-RING @ 20.0 X 1.5 SH70 VITON
6 24264200 1]O0-RING @ 23.0 X 1.5 SH70 VITON
7 25197400 1|PE-HOSE @8/6 BLACK L = 0.6M
8 410605 1|BOLT HEX 8.8 DEL M6X80
9 471125 1 |WASHER M6U 6.4X14X1.2,A2 SS
10 334497 1|END COVER 3 WAY VALVE S-67
11 39136000 1|BALL F.AGITATION VALVE A340
12 390623 1|HOUSING F.3 WAY VALVE
13 460261 1|INUT HEX M6X1.00 LOCK DIN985 A2 SS
14 322325 1|FITT.DK S-67 X 1-1/2"BSP LONG
15 242353 1]O-RING 3 X 44.2 VITON
15 241973 1]O-RING @3 X 44.2 70 SHORES NITRIL
16 145996 1|FITT.DK S-67 FORK
17 322104 1|FITT.DK S-67 BULKHEAD
18 74196100 1|BAG OF 10 PCS. 241973 O-RINGS
19 334250 1|FITT.DK S-67 PLUG
20 74193000 1|REPAIR KIT FOR S67 VALVE
21 72867700 11S67 EL. AGITATION VALVE HALL SENSOR "11" HE




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page

: 24

8

12.08.2020

Date

EFC BOOM VALVES
B0320-HIN, 20:05:20




Agroparts: wvw.HARDI-INTERNATIONAL .com

EFC BOOM VALVES
B0320-HIN, 20:05:20
Date 12.08.2020 8:24
Pos. parts-n° order description
qty

1 145995 1|FITT.DK S-53 FORK

2 145996 1|FITT.DK S-67 FORK

3 242353 1]O-RING 3 X 44.2 VITON

4 242354 1]O-RING D32.2X3.0 VITON

5 270211 1|FITT.DK S25 FORK L=37.5

6 320106 1|FITT.DK CAPNUT 1" BSP

7 322224 1|FITT.DK S-67 TEE

8 322321 1|FITT.DK S-67 X 1"BSP MALE

9 330326 1|O-RING D30/D24X2 F.1"NUT

10 334564 1|FITT.DK S-67 TO S-53 ADAPTER
11 450902 1|BOLT ALLEN HEAD M4 X 16MM

12 741822 1|SEAL KIT - 1 SECTION (05)

13 755726 1]O-RING KIT F.EC/ESC SEC.VALVE
14 33500700 1|FITT.DK ADAPTER S-93F S67M

15 33502400 1|DISTRIBUTION HOUSING EFC

16 44076200 1| SCREW WN5451 5X16 SS TORX

17 61032700 1|BRACKET F. EFC SEC. VALVES < 7
17 61032800 1|BRACKET F. EFC SEC.VALVES <4>6
18 72048000 1|MOTOR, DISTRIBUTION 1:300

19 72114300 1|FITT. DK S-53 MALE MALE W.ORIN
20 72137200 1 |MCROSWCH ASSY F.BOOM VLV 300:1
21 72233700 1|SECTION VALVE, EFC, 1:300
22 72267200 1|SPINDLE, BYPASS VALVE NCM
23 72284000 1|BYPASS VALVE, EFC, 1:300
24 72591700 1|SPINDLE SECT.W/O CONS.PRESSURE




—HARDL =

Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 0

MANIFOLD - S67 VALVE

B0430-HIN, 12:09:19

Date 12.08.2020 8:24

61 025400\
420862

440729
440681
- 334594 BLACK
" 334597 YELLOW
334598 BLUE
334578

460423~ ! ~—
471122 7 334900 - RED
\2 = 334903 - BLACK
NO LONGER- 14027700 B 410685
AVAILABLE —— 334576 GREEN *
) 334587 BLACK

242046

334588 BLUE
33501100 GREEN **

410605
\ ]

SEE CHART BELOW

741446

728579 SEE CHART BELOW A e
%y (VITON)
D

242113~

241883 (NITRIL)
242020 (VITON)

* BACK SIDE OF 334576 (GREEN)
F 33506500 (BLACK)
,.,/_\

334594 334576 334600
728393 334598 334588 390238 390251 - 334600
728945 334597 - 390262 390777 - 334600
729796 334594 334587 390204 390623 - 334600
840062 334594 334576 391180 390623 - 334600
841062 334594 334576 390204 390623 - 334600
72113700 | 334594 334576 391180 390623 - 334600
72172100 - 33501100 | 391039 390623 391023 [ 14027700
72172200 - - 391039 390623 - 334600
72283600 | 334594 |33506500| 391180 390623 391023 334600
72292500 - - 391180 390623 - 14027700
72538000 - - 391039 390623 391023 [ 14075700
72691600 | 334594 334587 390262 390623 - 334600




Agroparts: wvw.HARDI-INTERNATIONAL .com

MANIFOLD - S67 VALVE
B0430-HIN, 12:09:19
Date 12.08.2020 8:24
order . .
arts-n° description
p qty Y
145996 1|FITT.DK S-67 FORK
240936 1|O-RING D13.3X2.4 NITRIL
241883 1|O-RING 3 X 39.2 NITRIL
242020 1]0-RING 39.2 X 3 VITON
242046 1]10-RING D60X2
242113 1]10-RING D37.5X5.3 VITON
242353 1|O-RING 3 X 44.2 VITON
322320 1|NUT F.3 WAY VALVE S56
322325 1|FITT.DK S-67 X 1-1/2"BSP LONG
334497 1|END COVER 3 WAY VALVE S-67
334576 1|FACE PLATE F. BALL VALVE GREEN
334578 1|HANDLE FOR VALVE 'OLD' STYLE
334587 1|FACE PLATE F.BALL VALVE BLACK
334588 1|FACE PLATE F. BALL VALVE BLUE
334594 1|PLUG F.VALVE HANDLE BLACK
334597 1|PLUG F.VALVE HANDLE YELLOW
334598 1| PLUG F.VALVE HANDLE BLUE
334600 1|SPINDLE F.3 WAY VALVE
334900 1|HANDLE F.3 WAY VALVE TALL '0O0
334903 1|HANDLE S67/93 VALVE BLACK
390204 1|BALL F. 3 WAY SUCTION VALVE
390238 1|BALL F. 3 WAY PRESSURE VALVE
390251 1|MOTOR HOUSING F. 3-WAY VALVE
390262 1|BALL F. 2 WAY VALVE
390623 1|HOUSING F.3 WAY VALVE
390777 1|HOUSING F.BALL VALVE 3 WAY
391023 1|SMART VALVE MOUNTING BRACKET
391039 1|BALL F. S67 SMART VALVE
391180 1|BALL F. AGITATOR S67 ARE 268
410605 1|BOLT HEX 8.8 DEL M6X80
420862 1|BOLT HEX 8.8 DEL M10Xl1le FT
440681 1|SCREW F. PLASTIC 4MM X 14LG SS
440685 1|SCREW F.PLASTIC 4X14 SS C-SUNK
440699 1|SCREW F. PLASTIC 4MMM X12LG SS
440729 1|SCREW F. PLASTIC 4MM X40LG SS
460261 1|NUT HEX M6X1.00 LOCK DIN985 A2 SS
460423 1|NUT HEX M10X1.50 LOCK DIN985A2 SS
471122 1|WASHER, M10, @20/10.5X 2.0, SS
471125 1|WASHER M6U 6.4X14X1.2,A2 SS
728391 1|VALVE S67 PRESSURE MANIFOLD
728393 1|VALVE 3 WAY F.AGITAT.SHUTOFF
728579 1|SEAL F BALL
728945 1|VALVE 2-WAY YELLOW W.S-67 ENDS
729796 1|VALVE S-67 MANUAL D33 J-D
741446 1|REPAIR KIT F.S67 VALVE - VITON
840062 1|VALVE S67 PRESSURE AGITATION
841062 1|VALVE KIT S67 PRESS. MANIFOLD
14027700 1|SPINDLE F.SMART VALVE S67 L=36
14075700 1|SPINDLE F.SMART VALVE S67 L=81
33501100 1|FACE PLATE F.SMART VALVE GREEN
33506500 1|FACE PLATE F.BALL VALVE BLACK
61025400 1|HANDLE SMART VALVE
72113700 1|VALVE, VARIABLE AGITATION
72172100 1|VALVE S67 "Vv1" SMART VALVE
72172200 1|VALVE S67 "Vv2" SMART VALVE
72283600 1|VALVE S67 AGITATION NCM
72292500 1|VALVE S67 SMART VALVE NEW NAV
72538000 1|VALVE S67, LONG SPINDLE
72691600 1|VALVE, S67, 2-WAY F. FILLER




Agroparts: wvw.HARDI-INTERNATIONAL .com

MANIFOLD - S93 VALVE

BO530-HIN, 28:01:19

Date 12.08.2020 8:24
593 ‘
334578
440685 B, 741447 \
322327\ 242451
7 390543
> 240936
& 334579 _ SEE CHART
= / 390543
242451
NLA 334504 | 334587 | 391019
NLA 334597 334587 380544
440729—/ 334594 BLACK P
5~ 334597 YELLOW 822328
N
893 (01) 334900 'S
440685 N 334587 BLACK FOR S93 FITTINGS
- / SEE PAGE L0110
402327 ' \1 45997 741726
\ = 242475
K
> 240936
/ T 334579
14010100 (BRASS)
480487 f (S /4 G
\ \2 \ ) SEE CHART
\7/ { /X 390543
= e 242475
390543 242316 480487
322354
145997

72082300 | 334594 334587 391019 2-WAY

72082400 | 334597 | 334587 | 390544 | 3-WAY g
320328 — %}
28168400—/




Agroparts: wvw.HARDI-INTERNATIONAL .com

MANIFOLD - S93 VALVE
BO530-HIN, 28:01:19
Date 12.08.2020 8:24
order . .
arts-n° description
p qty Y

145997 1|FITT.DK S-93 FORK

240936 1|O-RING D13.3X2.4 NITRIL

242047 1]0-RING 89.5 X 3.0 VITON

242316 1]0-RING D84 .5X3.0 NITRIL

242451 1]0'RING D56.0 x 3.0 VITON

242475 1]10'RING D56.52x5.33 SH70-VITON

322327 1| HOUSING, VALVE, S93,220 PSI

322328 1|END CAP F.VALVE S-93

322354 1| THRUST PLATE F.3-WAY VALVES-93

334578 1|HANDLE FOR VALVE 'OLD' STYLE

334579 1|{SPINDLE F.3 WAY VALVE S-93

334587 1|FACE PLATE F.BALL VALVE BLACK

334594 1|PLUG F.VALVE HANDLE BLACK

334597 1|PLUG F.VALVE HANDLE YELLOW

334900 1|HANDLE F.3 WAY VALVE TALL '00

390543 1|SEAT F.BALL 3-WAY VALVE S-93

390544 1|BALL FOR S93 VALVE, 3 HOLES

391019 1|BALL F.2 WAY S93 SMART VALVE

440681 1|SCREW F. PLASTIC 4MM X 14LG SS

440685 1| SCREW F.PLASTIC 4X14 SS C-SUNK

440729 1| SCREW F. PLASTIC 4MM X40LG SS

480487 1|PIN M5X60 SLOTTED GALV

741447 1|REPAIR KIT F.S93 VALVE - VITON

741726 1|REPAIR KIT F.S93 VALVE VIT.'02
14010100 1|{SPINDLE F.SMART VALVE S-93
28168400 1|HAIRPIN @5 S67/S93
72082300 1|VALVE 2 WAY MANUAL @50 S93

1

72082400

VALVE 2"-S93 3 WAY




Agroparts: wvw.HARDI-INTERNATIONAL .com

640-HIN, 15:10:19

S-67 CHECK VALVE
(NON-THREADED)

S-67 CHECK VALVE
(THREADED)

FOR FITTINGS AND
HOSES, SEE SECTION L




Agroparts: wvw.HARDI-INTERNATIONAL .com

INCLUDED WITH #5 & #6

CHECK VALVES - S67 (2011)
B0640-HIN, 15:10:19
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 145996 1|FITT.DK S-67 FORK
2 242353 1]O-RING 3 X 44.2 VITON
3 334231 1|FITT.DK S-67 STR.1"
3 334232 1|FITT.DK S-67 STR.1-1/4"
4 72432400 1|FITT.DK S-67 CONNEC W.CHK SEAT
5 72819200 1|CHECK VALVE S67 2012 THREADED
6 72819300 1|CHECK VALVE S67 2012 NO THREAD
7 72878800 1|CHECK VALVE S67 SUBASSEMBLY 2013




Agroparts: wvw.HARDI-INTERNATIONAL .com

PRESSURE FILTER - CYCLONE

BO730-HIN, 01:01:16
Date 12.08.2020 8:24

Complete




Agroparts: wvw.HARDI-INTERNATIONAL .com

PRESSURE FILTER - CYCLONE
B0730-HIN, 01:01:16
Date 12.08.2020 8:24
Pos. parts-n° order description
qty

1 145996 1|FITT.DK S-67 FORK

2 241323 1]O-RING D5.3X2.4 NITRIL

3 242353 1]O-RING 3 X 44.2 VITON

4 242565 1]O0-RING @ 85 X 4.0 SH70 VITON

5 242577 1]O0-RING @ 86 X 4.5 SH70 VITON

6 242594 1]O-RING D14 X 1.78 SCH.70-EPDM
7 322358 1|T-PIECE S67-1/2"-3/4"

8 322359 1| CYCLONE FILTER HOUSING

9 330315 1|]O-RING D18.4/D13X.6
10 391093 1|]CONE F. CYCLONE FILTER
11 61036000 1|FILTER ELEM.S93,100 MSH-YELLOW
11 615416 1|FILTER ELEM.S93,50 MESH-BLUE
11 72557200 1|FILTER ELEM.S93,80# CYCLONE
12 741827 1|SEAL KIT CYCLONE FILTER
13 39127500 1|VALVE SEAT D18/10 3/4"-1/2" 09
14 72281200 1|CYCLONE FILT.COMP. 80 MSH S67
14 72316500 1|CYCLONE FILT.COMP.50 MSH S67
14 72316600 1|CYCLONE FILT.COMP.100 MSH S67
15 72281300 1|VALVE BOOSTER/ON/OFF CYCLONE F
16 72352200 1|LID COMPLETE F. CYCLONE FILTER
17 74192900 1|FILTER LOCK PARTS - CYCLONE




Agroparts: wvw.HARDI-INTERNATIONAL .com

SERTAL 319H2 SUCTION FILTER

EO67A, 15:09:11
Date 12.08.2020

8:

24

EO67A




Agroparts: wvw.HARDI-INTERNATIONAL .com

SERTAL 319H2 SUCTION FILTER

EO67A, 15:09:11

Date 12.08.2020 8:24
Pos. parts-n° order description
qty

1 24008001 1]O0-RING 3,53 x 82,14 VITON

2 27013801 1|FILTER BODY T9 319190.010

3 24008401 1]O0-RING 3.53 X 136.1 335000.060V

4 27013701 1|FILTER ELEMENT 32MESH-500MICRONS

5 24008501 110 RING 6.99 X 174.6

6 27013901 1|FILTER BOWL FOR 28020301

7 27014001 1|FILTER NUT FOR 28020301

8 28020301 1]|SUCTION FILTER 32 MESH T9




Agroparts: wvw.HARDI-INTERNATIONAL .com

SUCTION FILTER-PUMP SARITOR

I077A, 27:03:15
Date 12.08.2020

8:

24

-->n 55731

1077A




Agroparts: wvw.HARDI-INTERNATIONAL .com

SUCTION FILTER-PUMP SARITOR
I077A, 27:03:15
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 28020301 1]|SUCTION FILTER 32 MESH T9
2 39002201 1|FITTING T9 F - S93 F
3 334572 1|FITT.DK S-93 ADAPTOR MALE MALE
4 39001604 1|FITT S93/3" NPT BANJO
5 5905225 1| PUMP BANJO FAST FILL 3"
6 726576 1|FITT. DK S-93 2-1/2" 90°
7 28020601 11U PIN T9 010009
8 927725 1|HOSE VACUPRESS SE @63 12 BAR
9 288192 1|COLLAR 70/92/16 C8W4
10 147774 1|FITT.DK S-93 FORK W. M5 THREAD
11 468035 1|INUT HEX M5 A2 LOCK DIN 985
12 24011701 1]O-RING R3.42x63.09 FKM70
13 16538101 1|BRACKET BANJO PUMP/FILTER & FLOW REG SARITOR




Agroparts: wvw.HARDI-INTERNATIONAL .com

SUCTION FILTER-PUMP SARITOR

I077B, 04:01:18
Date 12.08.2020 8:24

Avec pompe / with pump

(7) AOOS-HAU -->56466

O-fing

Sans pompe / without pump

n*56467-->




Agroparts: wvw.HARDI-INTERNATIONAL .com

SUCTION FILTER-PUMP SARITOR
I077B, 04:01:18
Date 12.08.2020 8:24
Pos. parts-n° order description
qty

1 28020301 1]|SUCTION FILTER 32 MESH T9

2 28048301 1|FITT, REDUCER, G1"MXG3/4"M

3 248228 1]O0-RING 2.62 X 25,07 70NBR872

4 39002201 1|FITTING T9 F - S93 F

5 728525 1|FITT. S93 CONNECTOR W/O-RINGS

6 39001604 1|FITT S93/3" NPT BANJO

7 5905225 1| PUMP BANJO FAST FILL 3"

8 72072900 1|FITT. S93 2-1/2" 45° S W/O-RING

9 726576 1|FITT. DK S-93 2-1/2" 90°
10 16624501 1|BANJO PUMP BRACKET V2 SARITOR
11 927725 1|HOSE VACUPRESS SE @63 12 BAR
12 288192 1|COLLAR 70/92/16 C8W4
13 28020601 1|U PIN T9 010009
14 28048201 1|VALVE, 2 WAY, G3/4"F
15 147774 1|FITT.DK S-93 FORK W. M5 THREAD
16 468035 1|NUT HEX M5 A2 LOCK DIN 985
17 24011701 1]O-RING R3.42x63.09 FKM70
18 16730201 1| SUPPORT FILTER ASP SARITOR
19 16730101 1|BANJO PUMP BRACKET SARITOR
20 16730301 1| SUPPORT FLOW REGULATOR SAR
21 75012201 1 |REPLACEMENT KIT FOR FILLING PUMP BANJO

For adaptation new pump 28062901 on old bracket
16642501

22 28062901 1|BANJO FILLING PUMP 3" PHYW




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page

: 24

8

12.08.2020

Date

OIL FILTER AND OILER
L014A, 12:03:14

LO14A




Agroparts: wvw.HARDI-INTERNATIONAL .com

OIL FILTER AND OILER
L.014A, 12:03:14
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 758201 1| PNEUMATIC OIL BOTTLE 60ML
2 61070301 1|DRIER BRACKET LPA5/6
3 288443 1|AIR OILER, MODULAiR 107
4 24002101 1|OILER FILTER SEAL 97802490
5 278565 1|]OILER HOUSING + SEAL 97802093
6 278571 1| PROTECTOR BOWL+LOCK 97802068
7 288442 1|SET OF 2 BRACKETS MODULAiR 107
8 288444 1 |MOUNTING SET, MODULAiR 107
9 278569 1|FILTER CARTRIDGE 500 MESH
10 278564 1|FILTER HOUSING + SEAL
11 288441 1|FILTER, MODULAiR 107
12 27074801 1|GAUGE 0-12 BAR 1/8 @40
13 28053201 1|FILTER/REGULATOR MONOBLOC MODULAIR 107
14 16721401 1]AIR GUN-FILTER-DEHYDRATOR BRACKET LPA2




Agroparts: wvw.HARDI-INTERNATIONAL .com

m HYDRAULICS - CYLINDERS (07)

C0040-HIN, 01:10:19

Page

Date

12.08.2020 8:

24

Check cylinder barrel for
stamped part number.

* Only available as 72320300 (78123400 with spring lock & fittings).

A A

781136 28064100 78122800 75075000 78128500 75084900
781137 28064200 78122900 75075000 78128700 75075200
78114300 75083800 78123000 75074300 78128800 75075200
78120000 75075900 78123100 75074300 78129900 75074300
78120100 75076000 78123200 75074300 78130600 75074400
78120200 75075900 78123400* 75074800 78130900 75085400
78120300 75076100 78123700 75074900 78131000 75075400
78120400 75074200 78124100 75075500 78131100 75085500
78120500 75074600 78124300 28117300 78131200 75084800
78120600 28117300 78124400 75074400 78131300 75085800
78120700 28117300 78124500 75076400 78131400 75084800
78120800 75075400 78124600 75074300 78131800 75586200
78121000 75075500 78125100 75075500 78132600 75587200
78121200 75074500 78125300 75075500 78132700 75084600
78121300 75074500 78125500 28117300 78132800 75586100
78121400 75075200 78125800 75076400 78132900 75586100
78121600 75074500 78126000 75074900 78133300 75587000
78121800 75074400 78126400 75076500 78133900 75075500
78122000 75074300 78126500 75074800 78134000 75075500
78122100 75074400 78127200 75084400 78134600 75075400
78122300 75074300 78127800 75084500 78509004 75084800
78122400 75074300 78128000 75074600

78122600 75075000 78128100 75084700

78122700 75075000 78128200 75084800

C0040




Agroparts: wvw.HARDI-INTERNATIONAL .com

HYDRAULICS - CYLINDERS (07)
C0040-HIN, 01:10:19
Date 12.08.2020 124
parts-n° order description
qty

781136 1|HYDRAULIC SHOCK NCM4400 SUSP.

781137 1|HYDRAULIC SHOCK NCM6600 SUSP.
28064100 1|GASKET SET FOR CYL. 781136
28064200 1|GASKET SET FOR CYL. 781137
28117300 1|SEAL KIT 78120600/07/43
72320300 1|HYD. CYL. STEERING LOCK CM "05
75074200 1|SEAL KIT 78120400
75074300 1| SEALKIT78122000/23-25/30-32/46
75074400 1|SEAL KIT 78121800/21/44
75074500 1|SEALKIT78121100-13/15/16/36/48
75074600 1|SEAL KIT 78120500/49
75074800 1|SEAL KIT 78123400/42
75074900 1|SEAL KIT 78123700
75075000 1|SEAL KIT 78122600/27/28/29
75075200 1|SEAL KIT 78120900/14/50
75075400 1|SEAL KIT 78120800
75075500 1|SEAL KIT 78121000/33/41/51/53
75075900 1|SEAL KIT FOR 78120000 & 78120200
75076000 1|SEAL KIT 78120100
75076100 1|SEAL KIT 78120300
75076400 1|SEAL KIT 78124500 & 78125800
75076500 1|SEAL KIT 78126400
75083800 1|SEAL KIT F.78114300
75084400 1|SEAL KIT FOR 78127200/7500
75084500 1|SEAL KIT FOR 78127800
75084600 1|SEAL KIT FOR 781279/8600
75084700 1|SEAL KIT FOR 78128100
75084800 1|SEAL KIT FOR 78128200/78131200
75084900 1|SEAL KIT FOR 78128500
75085400 1|SEAL KIT FOR 78130900
75085500 1|SEAL KIT FOR HYDRAULIC CYLINDER 78131100
75085800 1|SEAL KIT F. CYL. 78130400
75586100 1|SEAL KIT FOR 78131700
75586200 1|SEALKIT 80/40 FOR 78131800
75587000 1|SEAL KIT FOR 78133300
75587200 1|SEAL KIT FOR 78132600
78114300 1|CYLINDER 70/30 X 662 LG PAR R
78120000 1|CYL.TELESCOPING @50/40/25 1100
78120100 1|CYLINDER TELESC.65/40-1237
78120200 1|HY. CYLINDER D50/40/25 - 1200
78120300 1|CYLINDER 60/50/30 1100MM
78120400 1|CYL DBLD32/16-200W
78120500 1|CYLINDER FOLD SPC D60/30 L=300
78120600 1|CYLINDER 60/25 X 662 NAV PAR L
78120700 1|SIN.CYL.@60/25-725 2X@25 LEFT
78120800 1|CYLINDER DOUBLE 60/30-300
78121000 1|CYLINDER DOUBLE D70/40-400
78121200 1|CYLINDER, D50/30-500
78121300 1|CYLINDER DBLE ©50/30-600(700)
78121400 1|DOUBLE CYLINDER D 50/30-300
78121600 1|CYLINDER DOUBLE D50/30-300
78121800 1|CYLINDER D50/25 L=300
78122000 1|CYLINDER DOUBLE @40/20-300 0°
78122100 1|CYLINDER DOUBLE D50/25-298
78122300 1|CYLINDER DOUBLE D40/20-180
78122400 1|DOUBLE CYLINDER D 40/20-300
78122600 1|CYLINDER D40/22-300 BLACK
78122700 1|CYLINDER D40/22X300MM RED
78122800 1|CYLINDER D40/22-300 BLACK
78122900 1|CYLINDER 40/22X300MM RED
78123000 1|CYL DOUBLE @40/20-120




Agroparts: wvw.HARDI-INTERNATIONAL .com

HYDRAULICS - CYLINDERS (07)
CO040-HIN, 01:10:19
Date 12.08.2020 8:24
parts-n° order description
qty
78123100 1| CYLINDER DOUBLE D40/20-120
78123200 1|CYLINDER D40/20-120
78123400 1|CYLINDER FOR TRACK LOCK, NCM
78123700 1| CYLINDER, DAMPNER, LOCK 78126000
78124100 1|CYL DOB.D70/40-265 AIR INLET R
78124300 1|CYLINDER 60/25 X 635 DELTA L
78124400 1|CYLINDER DOUBLE D50/25 250
78124500 1|CYLINDER 70/30 X 662 LG PAR L
78124600 1|CYLINDER DOUBLE @40/20-300 90°
78125100 1|DBL CYL D70/40-320 AIR INLET R
78125300 1|CYL DOB.D70/40-265 AIR INLET L
78125500 1|CYLINDER 60/25 X 662 NAV PAR R
78125800 1|CYLINDER 70/30 X 662 LG PAR R
78126000 1| CYLINDER, DAMPNER, LOCKING
78126400 1|CYLINDER DBLE D32/16-200 W.STP
78126500 1|CYLINDER D25/12-50 FAROIL NNAV
78127200 1|CYLINDER DOUB. D40/25 L=455
78127800 1|HYDRAULIC CYLINDER 25-40
78128000 1| CYLINDER DOUB. D60/30 L=300 09
78128100 1|CYLINDER 70/30-300/TILT TDZ
78128200 1| PLUNGECYLINDER 70/840 2X30
78128500 1|CYLINDER DOUBLE PLUNGER D60X75
78128700 1| CYLINDER DOUBLE D50/30 500
78128800 1|CYLINDER, D50/30-500
78129900 1| CYLINDER DOUBLE D40/20 180 1/4
78130600 1|DOB.CYL.@50/25-240/M. SENSOR
78130900 1|CYLINDER, D70/40-500 TDZ FOLD
78131000 1|CYLINDER, 60/30X462, 120' SPC
78131100 1|HY. CYLINDER, 70/40X400
78131200 1| PLUNGECYLINDER 70/838 2X30
78131300 1|CYLINDER, D70/40-500 TDZ FOLD
78131400 1| PLUNGE CYLINDER D70 L=838 2X35
78131800 1|CYLINDER 80/40-300/ TILT TDZ
78132600 1|DOB.CYL.290/50-350/@35
78132700 1|DOB.CYL.@70/30-436/ @30
78132800 1|DOB.CYL.@70/30-360/M30 SPEC.
78132900 1|DOB.CYL.@70/30-280/M30 SPEC.
78133300 1|DOB.CYL.@50/30 500 END DAMPING
78133900 1|DOB.CYL.@70/40-322 TRACK RIGHT '15
78134000 1|DOB.CYL.@70/40-322 TRACK LEFT '15
78134600 1 SIN.CYL.®60/30_380_M24X2
78509004 1| PLUNGECYLINDER 70/838 @30, CM85/10000




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 0
HYD PARALIFT SARITOR

CO0780-HIN, 14:05:19

Date 12.08.2020

8:

24




Agroparts: wvw.HARDI-INTERNATIONAL .com

HYD PARALIFT SARITOR
C0780-HIN, 14:05:19
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 146836 1|HEX NIPPLE 3/8"X3/8" BSP
2 240866 1|DOWTYSEAL 3/8"
3 241404 1|DOWTY SEAL 1/4"
4 411008 1|BOLT HEX 8.8 DEL M6X55
5 420582 1|BOLT HEX 8.8 DEL M8X20 FT A2
6 420803 1|BOLT HEX 8.8 DEL M8X90
7 460143 1|LOCK NUT M8 SST A2 DIN9S85
8 460261 1|NUT HEX M6X1.00 LOCK DIN985 A2 SS
9 471125 1 |WASHER M6U 6.4X14X1.2,A2 SS
10 471126 1|WASHER, M8, @16/ 8.4X 1.6, SS
11 782874 1|CHECK VALVE 80R 10/32
12 786888 1|PLUG 3/8" BSP
13 14005301 1|HEX NIPPLE 13/16" - M18X1.50M
13 242102 1|O-RING ©@9.25X1.78 NITRIL 90SH
14 14010400 1|PLUG 1/4" BSP
15 16277700 1|PLATE 1 X 100 X 291
16 23007103 1|13/16'' SWIVEL NUT BRANCH TEE
17 23007203 1|1'' SWIVEL NUT RUN TEE
18 23007303 1|FITT, HYD, REDUCER 1''F-13/16''M
18 24263300 1|O-RING @12.42X1.78 NITRIL 90SH
19 23234200 1|HEX NIPPLE 1/4"-11/16"
19 242102 1|O-RING ©@9.25X1.78 NITRIL 90SH
20 23236000 1|HEX NIPPLE 3/8"-13/16"
20 24263300 1|O-RING @12.42X1.78 NITRIL 90SH
21 24005301 1|0O-RING D15.7 F. HYD. FIT. M18X1,5
22 28103700 1|ACCUMULATOR 170 BAR TDZ PARALI
23 61021403 1 |ACCUMULATOR BRACKET, SARITOR
24 61021503 1| SUPPORT ACCU.BRKT, SARITOR
25 72286200 1|HYD. BLOCK COMP. PARA-LIFT NCM
26 75084500 1|SEAL KIT FOR 78127800
27 75084800 1|SEAL KIT FOR 78128200/78131200
28 78127800 1 |HYDRAULIC CYLINDER 25-40
29 78131400 1|PLUNGE CYLINDER D70 L=838 2X35
30 78500901 1|HY.HO.ITA12 ORFS1'' F90+F90 L4160
31 78501001 1|HY.HO.ITA12 ORFS1'' F90+F90 L4230
32 78503903 1|HY.HO.3/8"L= 3750
#8/STR-#8/45°
33 78505001 1 |HYDRAULIC HOSE 1TA8 ORFS 11/16FD LS50
34 78522301 1 |HYDRAULIC HOSE 1TA8 ORFS11/16 FD+F90 L1850
35 78546201 1 |HYDRAULIC HOSE 1TA10 ORFS13/16F90+BA L1100
36 78617001 1|HEX NIPPLE 1/2" - 1"
37 78625301 1|HYD.BOLT 5691717
38 78625401 1| COPPER SEAL 6080017
39 78628601 1|ADAPTOR 13/16" 70.57.00.08




Agroparts: wvw.HARDI-INTERNATIONAL .com

TR5-TDZ-B3 MAXI /MAIN FOLD HYD

C243-HAU, 11:10:17

Date 12.08.2020 8:24
TR5-B3
TDZ (ver.3)
Main fold hydraulics

C123-HAU

/{ Cylinder seal \
kits and

replaceable

components

NOTE Item 5
For all components fitted to this
hydraulic block (with the exception of
the base) please refer to

C247-HAV.

C243-HAU




Agroparts: wvw.HARDI-INTERNATIONAL .com

TR5-TDZ-B3 MAXI /MAIN FOLD HYD
C243-HAU, 11:10:17
Date 12.08.2020 8:24
Pos. parts-n° order description
qty

1 72761900 1|HYD. BLOCK ASM TDZ D.C.

2 72762300 1|HYD.BLOCK ASSY. 3 FUNC.LEFT

3 72762200 1|HYD.BLOCK ASSY. 3 FUNC.RIGHT

5 78520004 1|HYD BLOCK WITH ACC. - HYDAC SER.3980347
6 78420304 1|HYD HOSE ORFS 4E-4-4E L=850 A=180*

7 78404504 1|HYD HOSE ORFS 4E-4-4S L=900

8 78420204 1|HY.HO.ORFS 4S-4-4E L=780

9 78420104 1|HY.HO.ORFS 4S-4-4E L=1000
10 78404804 1|HY.HO.ORFS 4S-4-4E L=650
11 23241000 1|TEE 9/16"M-9/16"M-9/16"F ORFS
12 240866 1|DOWTYSEAL 3/8"
13 241404 1|DOWTY SEAL 1/4"
14 23234100 1|HEX NIPPLE 1/4"-9/16" - 1.2mm
15 23234500 1|HEX NIPPLE 1/4" - 9/16"
16 23235700 1|HEX NIPPLE 3/8"-9/16"




Agroparts: wvw.HARDI-INTERNATIONAL .com

0
TR5-TDZ-B3 / MAIN FOLD HYD

C246-HAU, 13:04:16

Date 12.08.2020 8:24

TR5-B3-TDZ
Main fold hydraulics (ver.3)
01/2016 -->

Pl B T

Ci23-HAU
Cylinder seal
kits and

replaceable
components

C247-HAU —(14)

C246-HAU




Agroparts: wvw.HARDI-INTERNATIONAL .com

TR5-TDZ-B3 / MAIN FOLD HYD
C246-HAU, 13:04:16
Date 12.08.2020 8:24
Pos. parts-n° order description
qty

1 72761900 1|HYD. BLOCK ASM TDZ D.C.

2 72762300 1|HYD.BLOCK ASSY. 3 FUNC.LEFT

3 72762200 1|HYD.BLOCK ASSY. 3 FUNC.RIGHT

5 78520304 1|HY.HO.ORFS 4E x 4 x 4E45L=1400

6 78520404 1|HY.HO.ORFS 4E x 4 x 4E L=900

7 78520404 1|HY.HO.ORFS 4E x 4 x 4E L=900

8 78520204 1|HY.HO.ORFS 4E x 4 x 4E L=1000

9 78420104 1|HY.HO.ORFS 4S-4-4E L=1000

10 78420204 1|HY.HO.ORFS 4S-4-4E L=780

11 78520504 1|HY.HO.ORFS 4E x 4 x 4S L=870

12 78520704 1|JHY.HO.ORFS 4E x 4 x 4E L=1300

13 78520604 1|HY.HO.ORFS 4E x 4 x 4S L=700

14 78150804 1|HYDAC BLOCK WITH ACC 3 VALVE OPTION
15 241404 1|DOWTY SEAL 1/4"

16 23234100 1|HEX NIPPLE 1/4"-9/16" - 1.2mm

17 23234500 1|HEX NIPPLE 1/4" - 9/16"

18 23235700 1|HEX NIPPLE 3/8"-9/16"

19 240866 1|DOWTYSEAL 3/8"
20 23241300 1|TEE 9/16"M-9/16"F-9/16"M ORFS
21 23241000 1|TEE 9/16"M-9/16"M-9/16"F ORFS
22 78404804 1|HY.HO.ORFS 4S-4-4E L=650
23 23240900 1|HYD.FIT. M-F 90° 9/16"-9/16"




Agroparts: wvw.HARDI-INTERNATIONAL .com

HYD. BLOCK INNER FOLD

C247-HAU, 12:04:16
Date 12.08.2020

8:

24

TR5-B3-TDZ-RA
Main fold hydraulics block
01/2016 -->

’ 3 Solen0|d Valve Block

(@ 2soenotiaveslo-to () C247-HAU




Agroparts: wvw.HARDI-INTERNATIONAL .com

HYD. BLOCK INNER FOLD
C247-HAU, 12:04:16
Date 12.08.2020 8:24
Pos. parts-n° order description
qty

1 28063304 1| PURGE SCREW

2 241404 1|DOWTY SEAL 1/4"

3 28060604 1| CHECK-VALVE

4 241356 1|DOWTYSEAL 1/2"

5 147132 1|HEX NIPPLE 1/2"X1/2" BSP DEL

6 28060904 1 |ACCUMULATOR 110 BAR 0.32L

7 28060504 1|ACCUMULATOR 70 BAR 0.32L

8 28060704 1|FLOW DIVIDER

9 28063404 1|1/2" TEST PORT
10 78151004 1|HYDAC SOLENOID VALVE COMPLETE
11 78150904 1|HYDAC SOLENOID F.3 VALVE HYDAC BLOCK
12 28063504 1| SOLENOID VALVE
13 28060804 1|ELECTRO VALVE
14 28063604 1| SOLENOID VALVE
15 28061604 1|SOLENOID COIL (ONLY FOR 78513104)
16 78150804 1|HYDAC BLOCK WITH ACC 3 VALVE OPTION
17 78520004 1|HYD BLOCK WITH ACC. - HYDAC SER.3980347




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 0
AUTOTERRAIN HYD

C244-HAU, 11:01:16

Date 12.08.2020

8:

24

AutoTerrian hydraulics

(~N)
a
il (3 34

o YR

Ly
%

()
e

e’

MO0380-HIN

C244-HAU




Agroparts: wvw.HARDI-INTERNATIONAL .com

AUTOTERRAIN HYD
C244-HAU, 11:01:16
Date 12.08.2020 8:24
Pos. parts-n° order description

qty
1 78130700 1|CYLINDER 8IN LINEAR ROLL NORAC
2 78219200 1| VALVE BLOCK 3 STATION
3 78406604 1|HYD HOSE ORFS6E-6-6S L=1050
4 78406404 1|HYD HOSE ORFS6E-6-6S L=1250
5 78406704 1|HYD HOSE ORFS6E-6-6S L=1200
6 78406504 1|HYD HOSE ORFS6E-6-6E L=1050
7 23004104 1|HYD. TEE 11/16" ORFS M-M-F ORFS
8 23234300 1|HEX NIPPLE 3/8"-11/16"
9 23234400 1|HEX NIPPLE 1/4"-11/16" - 0.7mm




Agroparts: wvw.HARDI-INTERNATIONAL .com

NORAC VAR. RATE VALVE UC4/UC5

MO380-HIN, 30:04:19
Date 12.08.2020 8:24

COMPLETE

ASSEMBLY *SEAL KITS IVI 0380




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 1
m NORAC VAR. RATE VALVE UC4/UC5
MO380-HIN, 30:04:19
Date 12.08.2020 8:24
Pos. parts-n° order description
qty

1 28049403 1 |NORAC CHECK VALVE

2 28055803 1 |NORAC SOLENOID - DEUTSCH CONN.

3 28056503 1]COIL, NORAC, PROP, DEUTSCH

4 28066903 1|NORAC SEAL KIT F.28049403

5 28067103 1 |NORAC HEX CAPSCREW 3/8X1-1/4"

6 28067203 1|NORAC FILTER CAP - 4 BOLT

7 28067303 1]KIT FILTER NORAC UC5 106285

8 28067403 1|NORAC VALVE FILTER INSERT

9 28067503 1 |NORAC CHECK VALVE C-8-2

10 28067603 1 |NORAC SEAL KIT F.28067503

11 28067703 1 |NORAC CHECK VALVE C-8-3

12 28067803 1 |NORAC SEAL KIT F.28067703

13 28067903 1 |NORAC CHECK VALVE C-8-4

14 28068003 1 |NORAC SEAL KIT F.28067903

15 28068103 1 |NORAC HEX CAPSCREW 10-24X2 SS

16 28068203 1 |NORAC O-RING F.SOLENOID VALVE

17 28074903 1 |NORAC COIL NUT AND O-RING

18 28089903 1|NORAC PLUG#2 SAE ZERO-LEAK

19 28103603 1]0-RING SOLENOID BODY SEAL NORAC
20 78216100 1 |NORAC VALVE BLOCK COMP, DEUTSCH CON.
21 78603300 1 |NORAC ONE WAY ORIFICE, .047"




Agroparts: wvw.HARDI-INTERNATIONAL .com

HYDRAULICS TDZ BOOM (A)

CO0730-HIN, 16:07:19
Date 12.08.2020 8:24




Agroparts: wvw.HARDI-INTERNATIONAL .com

HYDRAULICS TDZ BOOM (A)
C0730-HIN, 16:07:19
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 232169 1|BANJO BOLT 1/4" BSP DELTA
2 23234100 1|HEX NIPPLE 1/4"-9/16" - 1.2mm
3 23234500 1|HEX NIPPLE 1/4" - 9/16"
4 23242500 1|BANJO FITT. 9/16" X 1/4" W/AIR
5 28076000 1|BLEED SCREW M8
6 72762200 1|HYD.BLOCK ASSY. 3 FUNC.RIGHT
6 72762300 1|HYD.BLOCK ASSY. 3 FUNC.LEFT
7 78127200 1|CYLINDER DOUB. D40/25 L=455
8 78127800 1 |HYDRAULIC CYLINDER 25-40
9 78128700 1|CYLINDER DOUBLE D50/30 500
10 78216200 1| SEQUENCE VALVE 80 BAR
11 78500300 1|HY.HO.1/4"L= 1200
STR-90°
12 78501300 1|HY.HO.1/4"L= 4200
STR-90°
13 78507400 1|HY.HO.1/4"L= 900
STR-90°
14 78514200 1|HY.HO.1/4"L= 9400
STR-90°
15 78514700 1|HY.HO.1/4"L=15200
STR-90°
16 78515600 1|HY.HO.1/4"L= 8250

STR-STR




Agroparts: wvw.HARDI-INTERNATIONAL .com

HYDRAULICS TDZ BOOM (B)

C0740-HIN, 01:01:16
Date 12.08.2020 8:24




Agroparts: wvw.HARDI-INTERNATIONAL .com

HYDRAULICS TDZ BOOM (B)
C0740-HIN, 01:01:16
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 241404 1|DOWTY SEAL 1/4"
2 14090800 1|PLUG, 1/4" W/M8 HOLE
3 23234200 1|HEX NIPPLE 1/4"-11/16"
4 23234500 1|HEX NIPPLE 1/4" - 9/16"
5 23234700 1|HEX NIPPLE 1/4"-9/16" - 0.7mm
6 28076000 1|BLEED SCREW M8
7 78128500 1| CYLINDER DOUBLE PLUNGER D60X75
8 78501800 1|HY.HO.1/4"L= 650
STR-90°
9 78504800 1|HY.HO.1/4"L= 900
STR-STR
10 78506600 1|HY.HO.1/4"L= 400
STR-90°
11 78516100 1|HY.HO.1/4"L= 2000
STR-STR
12 78560600 1|HY.HO.3/8"L= 1200

STR-90°




Agroparts: wvw.HARDI-INTERNATIONAL .com

HYDRAULICS TDZ BOOM (C)
CO0750-HIN, 01:01:16

Page

0

Date

12.08.2020

8:

24




Agroparts: wvw.HARDI-INTERNATIONAL .com

HYDRAULICS TDZ BOOM (C)
C0750-HIN, 01:01:16
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 23234700 1|HEX NIPPLE 1/4"-9/16" - 0.7mm
2 78123100 1|CYLINDER DOUBLE D40/20-120
3 78128100 1|CYLINDER 70/30-300/TILT TDZ
4 78130600 1|DOB.CYL.@50/25-240/M. SENSOR
5 78500300 1|HY.HO.1/4"L= 1200
STR-90°
6 78502300 1|HY.HO.1/4"L= 1350
STR-90°
7 78505300 1|HY.HO.1/4"L= 1450
STR-90°
8 78560400 1|HY.HO.3/8"L= 2500
STR-90°
9 78560500 1|HY.HO.3/8"L= 2150

STR-90°




Agroparts: wvw.HARDI-INTERNATIONAL .com

HYDRAULIC SOLENOIDS

C0910-HIN, 13:05:19
Date 12.08.2020 8:24

CANNOT MIX SOLENOID VALVES AND COILS
IF IN DOUBT, ORDER COMPLETE SET @

CURRENT STYLE (2018)




Agroparts: wvw.HARDI-INTERNATIONAL .com

HYDRAULIC SOLENOIDS
C0910-HIN, 13:05:19
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 782129 1|SOLENOID VALVE 25L, 3/4"NC
2 782135 1| SOLENOID W. AMP F.VALVE 782129
3 28100800 1|SEAL KIT F. 782129/78215500
PRE 2018 ONLY
4 75586600 1| SOLENOID VALVE NC, + COIL
5 78215500 1|HY SOLENOID VALVE 40L
3/4"NC
6 78222700 1|COIL W. AMP
7 78222800 1| SOLENOID VALVE NC, DOUBLE LOCK
8 78602100 1 |MAGNET M.AMP/DIODE KIT 08




Agroparts: wvw.HARDI-INTERNATIONAL .com

HYD. FOLD CYLINDER TDZ

CO0930-HIN, 21:08:19
Date 12.08.2020 8:24

.

/If cylinder stamped EUROMAT, use

seal kit

If cylinder not stamped EUROMAT, use

seal kit

\
for yaw ram and @ for fold ram. |

for yaw ram and for fold ram.

J




Agroparts: wvw.HARDI-INTERNATIONAL .com

HYD. FOLD CYLINDER TDZ
C0930-HIN, 21:08:19
Date 12.08.2020 8:24
Pos. parts-n° order description

qty
1 21002803 1|SWIVEL TIE ROD END M36 W.JAM NUT
2 21006904 1|ARTICULATED BEARING W CIRCLIPS (FOR 21002803)
3 21056204 1|BUSHING REDUCTION @40/@30.2 L=22
4 75000704 1|SEAL KIT F.CYL 78513204 (DE80/45C380)
5 75000804 1|SEAL KIT F.CYL 78513204 (SE70C40)
6 75000904 1|SEAL KIT F.CYL 78513204 (DE80/45C380)
7 75001004 1|SEAL KIT F.CYL 78513204 (SE70C40)
8 78513204 1|CYLINDER 80/45 L= 380 WITH DAMP




Agroparts: wvw.HARDI-INTERNATIONAL .com

TANK-PUMP-COOLER SARITOR

Fl162A, 30:08:16
Date 12.08.2020 8:24

22

pompe / pump 44cm3
pour pulvé / for spraying

~ @
59

6
AN g Ny

pompe / pump 6-19 cm3
HO68A freinage-direction /
brake-steering

réfrigérant huile/
oif cooler

--> n°*55646

F162A




Agroparts: wvw.HARDI-INTERNATIONAL .com

TANK-PUMP-COOLER SARITOR
F162A, 30:08:16
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 63035401 1|HYD TANK 100L SARITOR
Nu/not equiped
1 78202201 1|HYD TANK 100L COMPL.SARITOR
Avec filtres-jauge-remplissage/with filters-gauge-
2 248320 1|SEAL SUCTION FILTER KIT, SARITOR
3 78603101 1|FILTER SF2 350 AGI Q P25 T1
4 78603001 1|FILTER, HYD OIL, SUCTION, SARITOR (DOMMANGE)
5 268722 1]0IL LEVEL INDICATOR, ELECTRIC
6 218060 1|COPPER SEAL 21, 2X26X1, 5
7 288781 1|MAGNETIC PLUG 1/2"
8 927722 1|CLEAR HOSE @40 L830
9 28006601 1|BRACKET, HYD OIL FILLER, SARITOR
10 28006501 1|HYD OIL FILLER NECK, SARITOR
11 288127 1|CLAMP 32/54/16 C8W4
12 78613601 1| PLUG CAP TAP90 G10, HYD TANK, SARITOR
13 16434301 1|FILTER RETAINING PLATE SARITOR
14 786709 1] PLUG
15 78619501 1|FITTING GZ28L
16 63035701 1| RETURN MANIFOLD, SARITOR
17 63040701 1| COOLING MANIFOLD, SARITOR
18 78621501 1|HYD. FIT. F-F DIN24 M45X2.00 (35L)
19 78621101 1|STRAIGHT FITTING BSP1"1/4"-DN32-35L
20 78202801 1|NO-RETURN VALVE RV-25-01, A 1/0-3BAR
21 78621201 1|HEX NIPPLE DIN24 M36X2.00 (28L)-1"1/4
22 78519401 1|HYD HOSE TT25+E24F45 300° L720
23 78614601 1|HYD. FITTING TEE M-M-F 11/16"
24 78502201 1|HY.HO TT25+E24F45+E24F90 L=1110
Vers pompe secondaire Hl/to H1l secondary pump
25 78502401 1|HOSE TANK TO PUMP 19CC L=1720
Vers aspiration pompe 19cm3/to suction pump 19cm3
26 78502301 1|HY.HO. TT25+E24F90 90° L=1210
Vers pompe primaire Hl/to H1 primary pump
27 78521801 1|HY.HO. 2TT38+E24F90+EB L=2900
28 78502901 1|HY.HO. TT32+B45+E24F90 270° L=710
Vers aspiration pompe 44cm3/to suction pump 44cm3
29 78501601 1|HOSE TANK TO PUMP 6CC L=1900
Vers aspiration pompe 6cm3/to suction pump 6cm3
30 78526201 1|HY.HO.2TA20 ORFS1"7/16FD+F90 L4520
Vers drain moteur AVG/to case drain FL
31 78526301 1|HYD.HOSE = L4170
Vers drain moteur AVD/to case drain FR
32 78519001 1|HY.HO.2TA20 ORFS1"7/16F90 L=7120
Vers drain moteur ARG/to case drain RL
33 78519101 1|HY.HO.1-7/16"L= 7920\Vers drain moteur ARD/to case
drain RR
34 78519801 1|HY.HO.1TA12 ORFS1" FD+F90 L1040
Vers moteur pompe remplissage/to filling motor pum
35 78501401 1|HY.HO. ORFS1" FD+FD L720
Vers orbitrol Rep T/to steering valve "T"
36 78521901 1|HY.HO. 2TT38+E24F90+EB L=2350
37 78498801 1|HY.HO. ORFS11/16F90+F45 L=530
Vers pédale frein Rep T/to brake pedal "T"
38 78500501 1|HY.HO. ORFS13/16F90+F90 L=570
Vers pédale frein Rep S/to brake pedal "S"
39 78520001 1|HYD HOSE 2TA25+E24F90 0° L2000
Vers régulateur pompe pulvé Rep T2/to spraying pum
40 78528501 1|HYD HOSE 1TA8 ORFS 11/16FD L3680
Vers vanne manuelle/to manual valve
41 78521601 1|HY.HO.1TA8 ORFS11/16F90+F90 L=1050
Vers moteur pompe pulvé Rep T/to spraying motor pu
42 148395 1|CAP @12 L40




Agroparts: wvw.HARDI-INTERNATIONAL .com

TANK-PUMP-COOLER SARITOR
F162A, 30:08:16
Date 12.08.2020 8:24
Pos. parts-n° order description
qty

43 78505801 1JHY.HO.1 ",L= 560

STR-90°

Vers bloc bypass Rep A/to bypass solenoid valve "A
44 78499301 1|HY.HO. ORFS11/16FD+F90 L=810

Vers té bloc hydraulique/to solenoid valve tee
45 78607501 1|FITTING EW28LA3C
46 78549601 1|HY.HO.2TA254+E24F90 0° L1140

Vers moteur pompe pulvé "B"/to spraying pump motor "B"
47 78602601 1|UNION 1 1/2''EDZB
48 78502601 1|HY.HO. TT32+E24FD+E24F45 L=810

Vers aspiration pompe secondaire Hl/to suction sec
49 78502701 1|HY.HO. TT32+E24FD+E24F45 L980

Vers aspiration pompe primaire Hl/to suction prima
50 78621601 1|HYD FIT. TEE M-M-F 1"
51 78524001 1|HY.HO.ITA12 ORFS1'' FD+F90 L770

Vers bloc hydraulique Rep T/to solenoid valve "T"
52 78524001 1|HY.HO.ITAl1l2 ORFS1'' FD+F90 L770

Vers valve de priorité/to priority valve
53 78620801 1| PLUG ORFS 1''
54 78616801 1|UNION M BSP1/4" - ORFS13/16"
55 78528201 1]HOSE

Vers pompe manuelle/to manual pump
56 78307001 1|PUMP 6+19 SAE-A 11
57 78303901 1|GEAR PUMP, 44CC, DRTE, SARITOR
58 24013101 1]O-RING R3.53X47.22
59 78625701 1|1/2 FLANGE DN38 1 1/2 3000PSI
60 458091 1|SCREW CHC M 12-35/35 CL12.9 DELT
61 78516501 1 |HYDRAULIC HOSE 2TA25+E24D+B45 L1520

Vers régulateur pompe pulvé Rep P/to spraying pump
62 248022 1]O-RING 3.53 X 32.92 16PA77
63 786845 1]1/2 FLANGE DN25 1 3000PSI
64 458103 1|BOLT H UNC3/8"X1"1/4 DELTA
65 248023 1]O0-RING R 3.53 X 37.69 20PA77
66 786846 1]1/2 FLANGE DN32 1 1/4 3000PSI
67 458011 1|BOLT 7/16" X 1-1/4"
68 78614801 1|FITING 90 DEG. DN16-18L-24 D35
69 78623401 1| PLUG VSTI M14X1.5
70 786807 1|FITTING XBPR35-15L-90°
71 78500701 1|HOSE PUMP 6CC TO FILTER L=790

Vers filtre HP/to HP filter
72 78613701 1| FLANGE CONNECTION 18L - SUCTION 19CC PUMP
73 786806 1|FITTING XBPR40-28L-90°
74 78523401 1|HOSE PUMP 19CC TO RELIEF VALVE L=530

Vers té limiteur/to limiter tee
75 24012901 1JRING R 3 X 113 70NBR872, SUCTION FILTER, MP FILTRI




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page

: 24

8

12.08.2020

Date

19:09:16

TANK-PUMP-COOLER SARITOR V2
F162B,

pompe / pump 44cm3

pour pulvé / for spraying

réfrigérant huile/
oil cooler

€
S
2-
!
[~
48
f=)]
md
S&&
QB o
/em
[
QG L
£.5%
sol
[sE=gs)

->

n*55647 -

F162B




Agroparts: wvw.HARDI-INTERNATIONAL .com

TANK-PUMP-COOLER SARITOR V2
F162B, 19:09:16
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 78206101 1]0IL TANK, 100L, SARITOR
Avec filtres-jauge-remplissage/with
filters-gauge-filling
1 78209001 1]0IL TANK, 100L, SARITOR "SIAC"
A partir du/from n°56233
2 24020101 1|SEAL KIT, FILTERS SF150-180
3 78626901 1|SUCTION FILTER SFAR 180
4 78626601 1|FILTER, HYD OIL, SUCTION, SARITOR (HYDAC)
5 78631701 1|LEVEL INDICATOR FSA-127-1.X/-/12
6 24020701 1]O-RING 4 X 117 NBR 80
8 92700501 1|PIPE @40X4.3 3 BAR 030 L1M
Jusqu'au/until n°56232
9 28090301 1|HOSE TAIL @40 BSP3/4"F + FIXING BRACKET
10 78631401 1|cap BF P 30 M 3 W 1.0/-AS
11 288127 1|CLAMP 32/54/16 C8W4
Jusqu'au/until n°56232
12 26050301 1|ELECTRIC OIL GAUGE CLS3285
S82/124cC
12 26065901 1|ELECTRIC OIL GAUGE 3895502
Sg82/141cC
13 78638601 1|CLOSING PLATE FOR TANK 100L
15 78619501 1|FITTING GZ28L
16 63035701 1| RETURN MANIFOLD, SARITOR
17 63040701 1| COOLING MANIFOLD, SARITOR
18 78621501 1|HYD. FIT. F-F DIN24 M45X2.00 (35L)
19 78621101 1|STRAIGHT FITTING BSP1"1/4"-DN32-35L
20 78202801 1|NO-RETURN VALVE RV-25-01, A 1/0-3BAR
21 78621201 1|HEX NIPPLE DIN24 M36X2.00 (28L)-1"1/4
22 78519401 1|HYD HOSE TT25+E24F45 300° L720
Jusqu'au/until n°56073
22 78548401 1|HY.HO. TT25+E24F45+E24F90 L410
A partir du/from n°56074
23 78614601 1|HYD. FITTING TEE M-M-F 11/16"
24 78502201 1|HY.HO TT25+E24F45+E24F90 L=1110
Vers pompe secondaire Hl/to H1l secondary pump
25 78502401 1|HOSE TANK TO PUMP 19CC L=1720
Jusqu'au/until n°56073
25 78566401 1|HY.HO.2TT25+E24F90 45° L1850
A partir du/from n°56074
26 78502301 1|HY.HO. TT25+E24F90 90° L=1210
Vers pompe primaire Hl/to H1 primary pump
27 78521801 1|HY.HO. 2TT38+E24F90+EB L=2900
28 78502901 1|HY.HO. TT32+B45+E24F90 270° L=710
Vers aspiration pompe 44cm3/to suction pump 44cm3
-->n°56073
28 78566601 1|HY.HO. 2TT32+B90+E24F90 0° L6000
Vers aspiration pompe 44cm3/to suction pump 44cm3
n°s56074-->
29 78501601 1|HOSE TANK TO PUMP 6CC L=1900
Vers aspiration pompe 6cm3/to suction pump 6cm3
30 78526201 1|HY.HO.2TA20 ORFS1"7/16FD+F90 L4520
Vers drain moteur AVG/to case drain left front
30 78581601 1|HY.HO.2TA20 ORFS1"7/16 F90 L4630
Vers drain moteur AVG/to case drain left front
30 78597601 1|HY.HO.2TA20 ORFS1"7/16 F90 L4510
Vers drain moteur AVG/to case drain left front
31 78581701 1|HY.HO.2TA20 ORFS1"7/16 F90 L4330
Vers drain moteur AVD/to case drain right front
31 78597701 1|HY.HO.2TA20 ORFS1"7/16 F90 L4210

Vers drain moteur AVD/to case drain right front




Agroparts: wvw.HARDI-INTERNATIONAL .com

TANK-PUMP-COOLER SARITOR V2

F162B, 19:09:16

Date 12.08.2020 8:24
Pos. parts-n° order description
qty
32 78519001 1|HY.HO.2TA20 ORFS1"7/16F90 L=7120
Vers drain moteur ARG/to case drain left rear
-->n°56073
32 78584201 1|HY.HO.2TA20 ORFS1"7/16 F90 L7140
Vers drain moteur ARG/to case drain left rear
n°s56074-->
33 78519101 1|HY.HO.1-7/16"L= 7920\Vers drain moteur ARG/to case
drain left rear n°56074-->
33 78581801 1|HY.HO.2TA20 ORFS1"7/16 F90 L7580
34 78519801 1|HY.HO.1TA12 ORFS1" FD+F90 L1040
Vers moteur pompe remplissage/to filling pump motor
-->n°55731
34 78546101 1|HY.HO.1TA12 ORFS1" FD+F90 L1550
Vers moteur pompe remplissage/to filling pump motor
ne°55732-->
35 78501401 1|HY.HO. ORFS1" FD+FD L720
Vers orbitrol Rep T/to steering valve "T" -->n°56073
35 78565201 1|HY.HO. 1TAl12 ORFS1" FD+F45 L880
Vers orbitrol Rep T/to steering valve "T" n°56074-->
36 78521901 1|HY.HO. 2TT38+E24F90+EB L=2350
37 78498801 1|HY.HO. ORFS11/16F90+F45 L=530
Vers pédale frein "T"/to brake pedal "T" -->n°56073
37 78563901 1|HY.HO.1TA8 ORFS11/16 FD+F90 L950
Vers pédale frein "T"/to brake pedal "T" n°56074-->
38 78500501 1|HY.HO. ORFS13/16F90+F90 L=570
Vers pédale frein Rep S/to brake pedal "S"
38 78564201 1|HY.HO.1TA10 ORFS13/16F90+F90 L910
Vers pédale frein "S"/to brake pedal "S" n°56074-->
39 78520001 1|HYD HOSE 2TA25+E24F90 0° L2000
Vers régulateur pompe pulvé "T2"/to spraying pump
regulator "T2" -->n°56073
39 78566801 1|HY.HO. 2TA25+E24F90 0° L1780
Vers régulateur pompe pulvé "T2"/to spraying pump
regulator "T2" n°56074-->
40 78528501 1|HYD HOSE 1TA8 ORFS 11/16FD L3680
Vers vanne manuelle/to manual valve -->n°56073
40 78549801 1|HY.HO.1TA8 ORFS 11/16FD L3115
Vers vanne manuelle/to manual valve n°56074-->
41 78521601 1|HY.HO.1TA8 ORFS11/16F90+F90 L=1050
Vers moteur pompe pulvé "T"/to spraying pump motor
"T" -->n°56073
41 78565401 1|HY.HO. 1TA8 ORFS11/16F90+F90 L995
Vers moteur pompe pulvé "T"/to spraying pump motor
"T" n°56074-->
42 148395 1|CAP @12 L40
43 78505801 1|HY.HO.1 ",L= 560
STR-90°
Vers bloc bypass Rep A/to bypass solenoid valve "A
-->n°56073
43 78565301 1|HY.HO.1TA12 ORFS1" FD+FD L660
Vers bloc bypass "A"/to bypass solenoid valve "A"
n°s56074-->
44 78499301 1|HY.HO. ORFS11/16FD+F90 L=810
Vers "T" bloc hydraulique/to manifold "T" -->n°56073
44 78564401 1|HY.HO.1TA8 ORFS11/16F90+F45 L850
Vers bloc hydraulique "T"/to manifold "T" n°56074-->
45 78607501 1|FITTING EW28LA3C
46 78549601 1|HY.HO.2TA25+E24F90 0° L1140
Vers moteur pompe pulvé "B"/to spraying pump motor "B"
47 78602601 1|UNION 1 1/2''EDZB




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 3
m TANK-PUMP-COOLER SARITOR V2
F162B, 19:09:16
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
48 78502601 1|HY.HO. TT32+E24FD+E24F45 L=810
Vers aspiration pompe secondaire H1l/to suction H1
secondary pump
49 78502701 1|HY.HO. TT32+E24FD+E24F45 L980
Vers aspiration pompe primaire H1l/to suction H1
primary pump
50 78621601 1|HYD FIT. TEE M-M-F 1"
51 78524001 1|HY.HO.ITA12 ORFS1'' FD+F90 L770
Vers bloc hydraulique "T"/to solenoid valve "T"
-->n°56073
51 78565001 1|HY.HO.1TA12 ORFS1" F90+F90 L715
Vers bloc hydraulique "T"/to solenoid valve "T"
n°s56074-->
52 78524001 1|HY.HO.ITA12 ORFS1'' FD+F90 L770
Vers valve de priorité/to priority valve -->n°56073
52 78564901 1|HY.HO.1TA12 ORFS1" F90+F90 L890
A partir du/from n°56074
53 78620801 1| PLUG ORFS 1''
54 78616801 1|UNION M BSP1/4" - ORFS13/16"
55 78528201 1 |HOSE
Vers pompe manuelle/to manual pump -->n°56073
55 78549901 1|HY.HO. 1TA10 ORFS13/16F90+F90 L3040
Vers pompe manuelle/to manual pump n°56074-->
56 78307001 1|PUMP 6+19 SAE-A 11
57 78303901 1|GEAR PUMP, 44CC, DRTE, SARITOR
58 24013101 1]O-RING R3.53X47.22
59 78625701 1|1/2 FLANGE DN38 1 1/2 3000PSI
60 458091 1|SCREW CHC M 12-35/35 CL12.9 DELT
61 78516501 1 |HYDRAULIC HOSE 2TA25+E24D+B45 L1520
Vers régulateur pompe pulvé Rep P/to spraying pump
62 248022 1]O-RING 3.53 X 32.92 16PA77
63 786845 1]1/2 FLANGE DN25 1 3000PSI
64 458103 1|BOLT H UNC3/8"X1"1/4 DELTA
65 248023 1]O0-RING R 3.53 X 37.69 20PA77
66 786846 1|1/2 FLANGE DN32 1 1/4 3000PSI
67 458011 1|BOLT 7/16" X 1-1/4"
68 78613701 1| FLANGE CONNECTION 18L - SUCTION 19CC PUMP
69 78523401 1|HOSE PUMP 19CC TO RELIEF VALVE L=530
Vers té limiteur/to limiter tee -->n°56073
69 78566301 1|HY.HO.1TA16+E24F45+E24F90 L525
Vers té limiteur/to limiter tee n°56074-->
70 786807 1|FITTING XBPR35-15L-90°
71 78500701 1|HOSE PUMP 6CC TO FILTER L=790
Vers filtre HP/to HP filter -->n°56073
71 78533301 1|HY.HO.1TA12+E24FD+E24F90 L730
Vers filtre HP/to HP filter n°56074-->
72 786806 1|FITTING XBPR40-28L-90°
73 78623401 1| PLUG VSTI M14X1.5
75 RA10AA7147 1|FITTING RI 1/2"1/4"A3C
76 RA10AA7050 1|FITTING RI 3/8"1/8"A3C
77 78630801 1| VISUAL CLOGGING INDICATOR
79 218062 1|DOWTY SEAL BS BSP 1/2 - BOLT 13/16
80 78614801 1|FITING 90 DEG. DN16-18L-24 D35
81 248069 1|BLOCK ANTIVIBRATORY APA 2015
82 16700801 1]|0IL FILLER SUPPORT SARITOR
83 63094001 1|FILLING TUBE-OIL TANK-SIAC CAB-SARITOR

A partir du/from n°56233




Page
8

12.08.2020 124

Agroparts: wvw.HARDI-INTERNATIONAL .com
0

HYDRAULIC MOTOR 110 CC H1-B
20:02:18

Date

F173A,

L0100
L0150

CO060A —~ @&/
eoors [i\\i\\ -

C0060 }\ 5 2 =

G- e

CO060A

P0040

— -
- FO100A

KOO30A
.
K0030 / \
K0020 N .
FO150 /\'/ < \\é)%FO‘IOO
™~
=0 ‘ :
@d
FO150A |
- - : -
g || %
\ F0120 / / % e KOO30A
£ & . _/ n’;
o K0020
K0030 .
/
- @
F0060 \5
FOO70
‘\%
FO040 ~ == |
- G0070 \/
=
FO030 \Q% |
€0060 i
Sge (3 C0130 /
@ / \ﬁ%, ek/ / )
o | == :
.//ﬁ = \\\ COO1O
EOOT2

<
o]
N

CO060A
ﬁ</ C0060
@

\ \@% 0050
/
€0025 %

4
oo —— é
&

B0010




Agroparts: wvw.HARDI-INTERNATIONAL .com

HYDRAULIC MOTOR 110 CC H1-B

F173A, 20:02:18

Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 78303701 1|MOTOR H1B, 110CC

B0010 26055501 1| SOLENOID KIT 12V MOT H1-B 149053

B0020 26082901 1]COIL 12V, MOTOR H1-B

G0020 21000801 1]0IL SEAL 519022

G0030 28045101 1| SNAP RING I72 392423

G0070 24027001 1| GASKET

J0010 26018001 1|SPEED/TEMP. SENSOR, MOTOR H1B

Jo0020 45004001 1| SCREW FOR SPEED SENSOR

M0O030 27072901 1| BEARING PLATE




Agroparts: wvw.HARDI-INTERNATIONAL .com

STEERING HYDRAULIC SARITOR

Fl64A, 20:03:14
Date 12.08.2020 8:24

F164A




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 1
m STEERING HYDRAULIC SARITOR
F164A, 20:03:14
Date 12.08.2020 : 24
Pos. parts-n° order description
qty
1 78101101 1|CYLINDER, DE 80/40X245 RO-TT STEERING, SARITOR
2 782857 1|VALVE COMPLETE ARDP6-750
3 78201901 1|PRIORITY VALVE, OLS 80, DYNAMIC 7B, SARITOR
4 782855 1|FILTER FMMO50 2 BAC A 10 N P02
5 78618801 1|HEX NIPPLE 3/8" - 13/16"
6 78526001 1 |HYDRAULIC HOSE 1TA10 ORFS13/16F90 L3780
7 78617601 1|UNION MALE ORFS-DN10-12L/ISO
8 78619601 1|UNION MALE ORFS-DN12-15L
9 78501401 1|HY.HO. ORFS1" FD+FD L720
Vers nourrice réservoir /to tank manifold -->n°56073
9 78565201 1|HY.HO. 1TAl12 ORFS1" FD+F45 L880
Vers nourrice réservoir /to tank manifold n°56074-->
10 78501201 1 |HYDRAULIC HOSE 1TAl1l2 ORFS1" FD+F45 L1460
Jusqu'au/until n°56073
10 78522601 1|HYDRAULIC HOSE 1TAl1l2 ORFS1" FD+F45 L1120
A partir du/from n°56074
11 78526101 1 |HYDRAULIC HOSE 1TA10 ORFS13/16FD+F90 L1960
12 78617001 1|HEX NIPPLE 1/2" - 1"
13 78615101 1|HEX NIPPLE 1/4" - 11/16"
14 14001901 1|HEX NIPPLE M12X1.50-11/16"
15 24005201 1|O0-RING, D9.8 F. HYD. FIT. M12X1,5
16 24005501 1|O-RING ORFS 1,78 X 9,25
17 78505201 1|HY.HO. 1TA8 ORFS11/16 FD+F90 L1080
18 78513701 1 |HYDRAULIC HOSE 1TAl1l2 ORFS1" F90+F90 L400
Vers 2eme valve de priorité rep.P /to second prior
19 78510601 1 |HYDRAULIC HOSE 1TA1l2 ORFS1" FD+FD L225
Jusqu'au/until n°56073
19 78547701 1|HY.HO.1TA12 ORFS1" FD+F45 L350
A partir du/from n°56074
20 78612401 1|FITTING GE18LR OMDA3C
21 78523501 1|HY.HO.ITA16+E24FD+E2F90 L=450
Vers croix limiteur pression /to cross relief valv
22 24003301 1|SEAL KIT, CYLINDER 80/40
23 76004901 1|SERVICE FILTER KIT100HRS SARITOR
23 76005001 1|COMPLETE FILTER KIT SERVICE SARITOR
23 76007901 1|FILTER KIT HYDAC 100HRS. SARITOR
23 76008001 1| COMPLETE FILTER KIT HYDAC SARITOR
23 782856 1|FILTER CARTRIDGE HP 050-2A10N
24 248280 1|SEAL KIT FMMO50 0205314 BUNA




Agroparts: wvw.HARDI-INTERNATIONAL .com

BRAKING HYDRAULIC SARITOR

F165A, 11:10:16
Date 12.08.2020 8:24

pédale frein/
brake pedal

distributeur frein parking/
parking brake valve

(64) accumulateur frein/
brake accumulator
s

pompe a main/
vanne capot/ hand-pump
bonnet valve

i 3 -->0°56073

F165A

vérin échelle/
ladder ram




Agroparts: wvw.HARDI-INTERNATIONAL .com

BRAKING HYDRAULIC SARITOR
Fl1e65A, 11:10:16
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 63035501 1 |BRACKET PARKING BRAKE BLOC SARITOR
2 78202701 1|BRAKE VALVE VB-110-540-41-015040000
Taraudé M8x125 a partir du/threaded M8x125 from
serial n°55542
3 14005001 1|BRAKE PEDAL CLEVIS M22F SARITOR
Jusqu'au/until n°55541
3 14020801 1|BRAKE PEDAL CLEVIS M8 SARITOR
A partir du/from serial n°55542
4 14004901 1|BRAKE PEDAL PIVOT
6 468012 1|NUT M8 LEFT THREAD SS DIN934
7 460364 1|NUT HU M8 A2 SS DIN934
8 14005101 1|BRAKE PEDAL ROD M8 SARITOR
9 14005301 1|HEX NIPPLE 13/16" - M18X1.50M
9 24006901 1|O0-RING R1, 78X12,42 90SH F.13/16" ORFS
10 14005201 1|HEX NIPPLE M14X1.50-11/16"
11 14014501 1|HYD. FIT. F-M 1/4"-M10X1.00
12 26020701 1| PRESSURE TRANSMITTER 0-160B MBS1250
15 78498801 1|HY.HO. ORFS11/16F90+F45 L=530
Vers nourrice réservoir /to tank manifold
16 78499201 1|HY.HO. ORFS11/16 FD+F90 L=720
17 78500501 1|HY.HO. ORFS13/16F90+F90 L=570
Vers nourrice réservoir /to tank manifold
18 78498701 1|HY.HO. ORFS11/16F90+F45 L=1235
19 78500601 1|HY.HO. ORFS13/16F90+F45L=1290
20 16434401 1| BRACKET PRESSURE FILTER F.6CC PUMP & ACCU SARITOR
21 782843 1 |ACCUMULATOR ELM 1,4-180/90/CF/80
22 14000801 1|NUT HEX JAM M33X1.5 DAC RIGHT THREAD
23 14001701 1|HEX NIPPLE M22X1.50-11/16"
24 24005401 1]O-RING D19.6 F.HYD.FIT. M22X1,5
25 782855 1|FILTER FMMO50 2 BAC A 10 N P02
26 78606401 1|FITTING, GE15LREDOMDA3C
27 78500701 1|HOSE PUMP 6CC TO FILTER L=790
Vers pompe 6cm3 /to pump 6cm3
28 78617201 1|HEX NIPPLE 13/16"-1/2"
29 78616701 1|HYD. FIT. TEE M-M-M 11/16"
30 78526501 1|HY.HO.1TA8 ORFS 11/16FD+F45 L=3560
Vers moteurs roues avant /to front wheel motors
31 148037 1|HYD. MANIFOLD BLOC 3 STATIONS
32 782834 1|CLOSING PLATE F. HYD. MANIFOLD HIPF3
33 26037901 1| SOLENOID SDHE SP-COE-14DC/10
33 78203401 1|DIRECTIONAL CONTROL VALVE 4/2, SDHE 0630/2-x14DC
34 218044 1|DOWTY SEAL BS BSP RB00-06 3/8
35 786888 1|PLUG 3/8" BSP
36 78615001 1|NIPPLE ORFS UNF11/16"-BSP3/8"
37 78202601 1|CHECK VALVE 12L - 3/8 "A
38 78614601 1|HYD. FITTING TEE M-M-F 11/16"
39 78522001 1|HY.HO.1TA8 ORFS11/16 FD+F90 L=2930
40 78499301 1|HY.HO. ORFS11/16FD+F90 L=810
Vers nourrice réservoir /to tank manifold
41 78500001 1|HY.HO. E24F45+E24F90 L=1360
Vers té pompes H1 /to H1l pumps tee
42 78523701 1 |HYDRAULIC HOSE 1TA8 ORFS11/16F90+F90 L3340
43 78204101 1|3 WAY BALL VALVE L 1/2BSPP W/2XM6 HOLES
44 78617701 1|HEX NIPPLE 11/16"-1/2"
45 78528301 1|HY.HO.1TA8 ORFS11/16F90+F90 L=2360
Vers té vérin capot /to bonnet ram tee
46 78528001 1|HY.HO.1TA8 ORFS11/16F90+F90 L=730
47 78528601 1|HY.HO.1TA8 ORFS11/16 F90+F90 L=835
48 14007501 1|HEX NIPPLE 1/2"-11/16" 1MM
49 24005501 1|O-RING ORFS 1,78 X 9,25




Agroparts: wvw.HARDI-INTERNATIONAL .com

BRAKING HYDRAULIC SARITOR
Fl1e65A, 11:10:16
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
50 78528501 1|HYD HOSE 1TA8 ORFS 11/16FD L3680
Vers nourrice réservoir /to tank manifold
51 78528101 1|HY.HO.1TA8 ORFS11/16F90+F45 L=3850
52 78517401 1|HYD.HOSE = L4130
53 783899 1|HAND PUMP PM20.106.001.00040
54 78300001 1 |HANDLE, HAND PUMP, SARITOR
55 78528201 1 |HOSE
Vers aspiration réservoir /to tank suction
56 78529201 1|HY.HO.11/16"L= 5800
STR-45°
Vers réducteurs roues arriére /to rear wheels reducers
57 78625501 1|HYD. FIT. TEE M-F 11/1é"
58 78517501 1|HYD HOSE FL.1TA8 ORFS 11/16FD+F45 L4270
Vers réducteur roue avant gauche /to front left wheel
reducer
59 78517401 1|HYD.HOSE = L4130
Vers réducteur roue avant droite /to front right
wheel reducer
60 78103101 1|CYLINDER, 60/30, C410, LADDER, SARITOR
61 14007001 1|HEX NIPPLE 3/8"-11/16"-1MM
62 78617101 1|HYD. FIT. 90 M-M(W/SW) 11/1é" - 3/8"
63 248332 1|SEAL KIT F. CYL. DE60/30 J73
64 76004901 1|SERVICE FILTER KIT100HRS SARITOR
64 76005001 1| COMPLETE FILTER KIT SERVICE SARITOR
64 76007901 1|FILTER KIT HYDAC 100HRS. SARITOR
64 76008001 1| COMPLETE FILTER KIT HYDAC SARITOR
64 782856 1|FILTER CARTRIDGE HP 050-2A10N
65 248280 1|SEAL KIT FMMO50 0205314 BUNA
66 268816 1| CONNECTOR+CABLE L1,5M 247592
67 24005301 1]O0-RING D15.7 F. HYD. FIT. M18X1,5
68 24007001 1]O-RING, D11.6 F.HYD.FIT. M14X1l.5
69 218044 1|DOWTY SEAL BS BSP RB00-06 3/8
70 24005501 1]O-RING ORFS 1,78 X 9,25
71 24026401 1| PUMP PM20 SEAL KIT




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 0
FLUID SYSTEM HYDRAULIC SARITOR

Fl66A, 20:02:17
Date 12.08.2020

8:

24




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 1
m FLUID SYSTEM HYDRAULIC SARITOR
F166A, 20:02:17
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 28059003 1| PUMP ACE FMCWS-650-HARDI-CD-SS
2 78619101 1|HEX NIPPLE #100RB-28L/M36X2 (DIN24)
3 78566701 1|HY.HO. 2TA25+E24F45+E24F90 L940
4 78609001 1|HEX NIPPLE #120RB-28L/M36X2 (DIN 24)
5 78549601 1|HY.HO.2TA254+E24F90 0° L1140
6 78618701 1|HEX NIPPLE # 60RB-11/16"
7 78521601 1|HY.HO.1TA8 ORFS11/16F90+F90 L=1050
Vers nourrice réservoir /to tank manifold -->n°56073
7 78565401 1|HY.HO. 1TA8 ORFS11/16F90+F90 L995
Vers nourrice réservoir /to tank manifold n°56074-->
8 78201601 1|HYD CONTROL FOR FLUID PUMP
9 78602301 1|HYD.FIT. PLUG 3/4"
10 78605301 1|PLUG 1/4"
11 78618901 1|HEX NIPPLE 3/4" - 28/M36X2 DIN 24
12 78520001 1|HYD HOSE 2TA25+E24F90 0° L2000
Vers nourrice réfrigérant /to cooling manifold
-->n°56073
12 78566801 1|HY.HO. 2TA25+E24F90 0° L1780
Vers nourrice réfrigérant /to cooling manifold
n°s56074-->
13 78516501 1 |HYDRAULIC HOSE 2TA25+E24D+B45 L1520
Vers pompe 44cm3 /to pump 44cm3 -->n°56073
13 78566901 1|HY.HO. 2TA25+E24F45 260° L1500
Vers pompe 44cm3 /to pump 44cm3 n°56074-->
14 24017201 1|LIMITER SEAL KIT 1663-KIT-01-A
15 24017301 1| VALVE SEAL KIT 1656-KIT-01-A
Jusqu'au/until n°56430
16 27038601 1| PROPORT.VALV. F.FLOW REG.BLOC, FLUID PUMP
17 27038701 1| REGULAT.VALVE 7BAR 2191-ENS-A
Jusqu'au/until n°56430
17 27076001 1 |REGULATOR VALVE CAP
A partir du/from n°56431
18 27038501 1| PRESSURE LIMITER 0-320 BAR
19 458083 1|SCREW CHC M 4-10 8.8 INOX DIN912
20 248280 1|SEAL KIT FMMO50 0205314 BUNA
21 782856 1|FILTER CARTRIDGE HP 050-2A10N
Jusqu'au/until n°56430
21 78210601 1|FILTER CARTRIDGE HP 050-3A 10N 20B
A partir du/from n°56431
22 78210501 1|KIT FILTRATION T3 BLOC 2238/3441

Modification machine avant/before n°56431




Agroparts: wvw.HARDI-INTERNATIONAL .com

ENGINE HOOD HYDRAULIC SARITOR

Fle67A, 01:07:14
Date 12.08.2020 8:24

F167A




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 1
m ENGINE HOOD HYDRAULIC SARITOR
Fle7A, 01:07:14
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 781832 1|CYLINDER 40/20 C250 FP/TP
2 218043 1 |DOWTY SEAL BS BSP RB00-04 1/4
3 14008901 1|HEX NIPPLE 11/16" - 1/4" - 1MM
4 78504901 1|HY.HO.1TA8 ORFS 11/16FD+F45 L=350
Droit/right version 1
4 78564101 1|HY.HO.1TA8 ORFS11/16 FD+F90 1490
Droit/right version 2
5 78505301 1 HOSE
Gauche/Left version 1
5 78564101 1|HY.HO.1TA8 ORFS11/16 FD+F90 1490
Gauche/left version 2
6 78616701 1|HYD. FIT. TEE M-M-M 11/16"
7 78528301 1|HY.HO.1TA8 ORFS11/16F90+F90 L=2360
Vers vanne capot/to bonnet valve version 1
7 78550001 1|HY.HO.1TA8 ORFS11/16F90+F90 L1920
Vers vanne capot/to bonnet valve version 2
8 148101 1|ADAPTOR G1/4 CYL-M5 FEMALE
9 288232 1|UINION SIMPLE MALE RM4M5N
10 981722 1|AIR HOSE, BLACK, D4X2.7
11 248243 1|SEAL KIT




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page

: 24

8

12.08.2020

Date

08:12:16

HYD LEG WIDENING + BANJO PUMP
Cl68-HAU,

Rear right ram

Front left ram

Front right ram

Banjo pump

=
£
s
>
e
£
4

Parts are included in the kit.
Weld on plates in kit are not shown.

[ Leg-widening upgrade kit:

C168-HAU




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 1
m HYD LEG WIDENING + BANJO PUMP
Cl68-HAU, 08:12:16
Date 12.08.2020 124
Pos. parts-n° order description
qty
1 146150 1|HYD. MANIFOLD BLOCK 6 STATIONS
2 24001401 1]O-RING 1.78 x 8.73
3 782866 1| CONTROLLED DOUBLE-VALVE
4 78203101 1|DIRECTIONAL CONTROL VALVE 4/3, SDHE 0713-x12DC
5 458040 1|BOLT CAP HEAD M5X70/22 SS A4
6 458038 1|BOLT CHC 8.8 DEL M5X30/22
7 78627001 1| PLUG-H-00
8 218044 1|DOWTY SEAL BS BSP RB00-06 3/8
9 786888 1|PLUG 3/8" BSP
10 78615001 1|NIPPLE ORFS UNF11/16"-BSP3/8"
11 78420804 1|HY.HO.ORFS 6E-6-6S L=4000
12 78522704 1|HY.HO.ORFS 6E-6-6S L=2000
13 23205104 1|HYD.FIT. BULKHEAD 11/16"
14 240866 1 |DOWTYSEAL 3/8"
15 28304004 1| SADDLE CLAMP @80 ZR518
16 5914256 1|CcLaMP 6756 S/S SIZE 56
17 78515504 1|HY.HO.ORFS 6BANJO-6-6E L=810
18 78515604 1|HY.HO.ORFS 6BANJO-6-6E L=200
19 78520501 1|HY.HO.ITA8 ORFS11/16"F90+ L1230
20 78616901 1|HEX NIPPLE 3/8"-1"
21 78505801 1|JHY.HO.1 ",L= 560
STR-90°
22 78519701 1|HY.HO.1TA12 ORFS1" FD+FS0 L1170
23 78524001 1|HY.HO.ITAl1l2 ORFS1'' FD+F90 L770
24 78524101 1|HY.HO.ITAl1l2 ORFS1" FD+F9S0 L1175
25 78501001 1|HY.HO.ITAl12 ORFS1'' F90+F90 L4230
26 78500901 1|HY.HO.ITAl12 ORFS1'' F90+F90 L4160
27 76009301 1| PLUG+CABLE L1.5M+2CONTAC
28 78201901 1| PRIORITY VALVE, OLS 80, DYNAMIC 7B, SARITOR
30 78615101 1|HEX NIPPLE 1/4" - 11/16"
31 78621601 1|HYD FIT. TEE M-M-F 1"
33 78524001 1|HY.HO.ITAl1l2 ORFS1'' FD+F90 L770
35 78102701 1|CYLINDER, 70/40, C550, AXLE, SARITOR
36 23230400 1|BANJOBOLT 3/8 BSP
37 78202901 1|RELIEF VALVE, 180B, W/HOUSING, SARITOR
41 78606901 1|FITTING EW12L OMDA3C
42 78607001 1|TEST PRESSURE PORT M18X1.5 (12L)-M16X2.00
43 78523401 1|HOSE PUMP 19CC TO RELIEF VALVE L=530
44 78523501 1|HY.HO.ITA16+E24FD+E2F90 L=450
45 78620701 1|UNION MALE ORFS-DN12-15L/
46 78519801 1|HY.HO.1TA12 ORFS1" FD+F90 L1040
46 78546101 1|HY.HO.1TAl1l2 ORFS1" FD+F90 L1550
47 78630001 1|ELBOW MALE SWIVEL UNF7/8"-1"ORFS
48 78546001 1|HY.HO.1TA1l2 ORFS1" F90+F90 L2050
49 782834 1|CLOSING PLATE F. HYD. MANIFOLD HIPF3
50 458037 1|BOLT CAP HEAD M5X20 SS A2
51 26038001 1| SOLENOID SDHE SP-COE-12DC/10
52 78203501 1 |MANUAL OVERRIDE WITH DETENT FOR SDHE
53 248244 1|SEAL KIT, CYLINDER 70/40 J74SIMKO
54 83331204 1| SARITOR LEG WIDENING HYD HOSE KIT




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page

: 24

8

12.08.2020

Date

06:12:17

HYD.LEG WIDENING 2017
C0890-HIN,

Rear right

Banjo pump

Rear left

A005-HAU
Front right

Front left

Assembly without

C0890

Banjo pump




Agroparts: wvw.HARDI-INTERNATIONAL .com

HYD.LEG WIDENING 2017
C0890-HIN, 06:12:17
Date 12.08.2020 124
Pos. parts-n° order description
qty
1 146150 1|HYD. MANIFOLD BLOCK 6 STATIONS
2 240866 1 |DOWTYSEAL 3/8"
3 418010 1|BOLT HEX M5X16 SS 8.8 DIN933
4 458037 1|BOLT CAP HEAD M5X20 SS A2
5 458038 1|BOLT CHC 8.8 DEL M5X30/22
6 458040 1|BOLT CAP HEAD M5X70/22 SS A4
7 478083 1 |WASHER W5 DIN127B A2
8 782834 1|CLOSING PLATE F. HYD. MANIFOLD HIPF3
9 782866 1| CONTROLLED DOUBLE-VALVE
10 786776 1|FITTING EGE18PLREDA3C
11 786888 1|PLUG 3/8" BSP
12 14033001 1|FITTING G3/8"-11/16"UNF
13 16755501 1|DOOR FOR HTA AXLE ACCESS SARITOR
14 23007203 1]11''" SWIVEL NUT RUN TEE
15 23241800 1|HYD.FIT. M-F 90° 11/16"-11/16"
16 24001401 1JO-RING 1.78 x 8.73
17 26038001 1| SOLENOID SDHE SP-COE-12DC/10
18 76009301 1| PLUG+CABLE L1.5M+2CONTAC
19 78106401 1|CYLINDER, 70/40, C550, RIGHT SARITOR AXLE
20 78106501 1|CYLINDER 70/40, 550, LEFT SARITOR AXLE
21 78201901 1|PRIORITY VALVE, OLS 80, DYNAMIC 7B, SARITOR
22 78202901 1|RELIEF VALVE, 180B, W/HOUSING, SARITOR
23 78203101 1|DIRECTIONAL CONTROL VALVE 4/3, SDHE 0713-x12DC
24 78203501 1 |MANUAL OVERRIDE WITH DETENT FOR SDHE
25 78500901 1|HY.HO.ITAl12 ORFS1'' F90+F90 L4160
26 78501001 1|HY.HO.ITAl1l2 ORFS1'' F90+F9S0 L4230
27 78513701 1 |HYDRAULIC HOSE 1TAl1l2 ORFS1" F90+F90 L400
28 78513801 1|HY.HO.1TAl1l2 ORFS1" F90+F90 L1105
29 78519701 1|HY.HO.1TAl1l2 ORFS1" FD+F9S0 L1170
30 78523401 1|HOSE PUMP 19CC TO RELIEF VALVE L=530
31 78523501 1|HY.HO.ITA16+E24FD+E2F90 L=450
32 78530001 1|HY.HO.1TA16+E24FD+E24F90 L2750
33 78546101 1|HY.HO.1TAl1l2 ORFS1" FD+F90 L1550
34 78564001 1|HY.HO.1TA8 ORFS11/16 FD+F90 L1305
35 78564801 1|HY.HO.1TAl1l2 ORFS1" F90+F90 L1230
36 78564901 1|HY.HO.1TAl1l2 ORFS1" F90+F90 L890
37 78565001 1|HY.HO.1TAl1l2 ORFS1" F90+F90 L715
38 78565101 1|HY.HO.1TAl1l2 ORFS1" F45+F90 L2285
39 78565301 1|HY.HO.1TAl12 ORFS1" FD+FD L660
40 78580101 1|HY.HO.1TA8 ORFS 11/16FD L2630
41 78580201 1|HY.HO.1TA8 ORFS 11/16FD L2110
42 78580301 1|HY.HO.1TA8 ORFS 11/16FD L2580
43 78580401 1|HY.HO.1TA8 ORFS 11/16FD L2080
44 78580501 1|HY.HO.1TA8 ORFS 11/16FD L4680
45 78580601 1|HY.HO.1TA8 ORFS 11/16FD L4090
46 78580701 1|HY.HO.1TA8 ORFS 11/16FD L4640
477 78580801 1|HY.HOSE 1TA8 ORFS 11/16FD L4070
48 78606901 1|FITTING EW12L OMDA3C
49 78607001 1|TEST PRESSURE PORT M18X1.5 (12L)-M16X2.00
50 78610001 1|FITTING RED1812LA3C
51 78610301 1|FITTING K18LA3C
52 78615001 1|NIPPLE ORFS UNF11/16"-BSP3/8"
53 78615101 1|HEX NIPPLE 1/4" - 11/16"
54 78616901 1|HEX NIPPLE 3/8"-1"
55 78617001 1|HEX NIPPLE 1/2" - 1"
56 78620701 1|UNION MALE ORFS-DN12-15L/
57 78627001 1| PLUG-H-00




Agroparts: wvw.HARDI-INTERNATIONAL .com

PARALIFT SARITOR

B094A, 18:11:14
Date 12.08.2020 8:24

sur bati/
on rear frame

--> n"53646




Agroparts: wvw.HARDI-INTERNATIONAL .com

PARALIFT SARITOR
B094A, 18:11:14
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 61012301 1|PIN @30 Ll61l
Jusqu'au /until n°55646
1 61035901 1|PIN @35 Ll61l
A partir du /from n°55647
2 61011101 1|PIN ©29.8 L150
Jusqu'au/until n°55093
2 61032701 1|PIN ©34.8 L155
A partir du/from n°55094
3 63032901 1|UPPER PARALIFT, @30 SPACING 1300, SARITOR
Jusqu'au/until n°55093
3 63062601 1|UPPER PARALIFT, @30 SPACING 1300, SARITOR V2
Du/from n°55094 au/to n°55646
3 63066801 1|UPPER PARALIFT, @35 SPACING 1300, SARITOR V3
A partir du /from n°55647
4 63036301 1|LOWER PARALIFT, @30 SPACING 1300, SARITOR
Jusqu'au/until n°55646
4 63066701 1| LOWER PARALIFT, @35 SPACING 1300, SARITOR V2
A partir du /from n°55647
5 28012801 1| BUSHING @30X34 L25 PAP3025P10
Jusqgu'au /until n°55646
5 28036801 1|BEARING @35X39 L30 EGB3530-E40
A partir du /from n°55647
6 16300400 1| PLATE, PROTECTION, SS, 3X83X120, PARALIFT
7 39122500 1|DISC D36, HOLE D12.5 T=3
Plastique/plastic
8 15057601 1|SPACER ©13.2X17.2 L=23
Jusqu'au /until n°55646
8 15076301 1|SPACER D13.2/17.2 L31.5
A partir du /from n°55647
9 63034401 1|RIGHT PARALIFT LOCK, SARITOR
Jusqu'au /until n°55646
9 63073101 1|RIGHT PARALIFT LOCK, SARITOR V2
A partir du /from n°55647
10 39131100 1|WASHER 32X5 T=15
11 63036201 1|LEFT PARALIFT LOCK, SARITOR
Jusqu'au /until n°55646
11 63073201 1|LEFT PARALIFT LOCK, SARITOR V2
A partir du /from n°55647
12 16277700 1|PLATE 1 X 100 X 291
13 288646 1| PP TUBE HOLDER @63
14 16588501 1|BRACKET, PVC TUBE HOLDER, SARITOR
15 16588701 1 |HOLDER PLATE, SARITOR
16 75008401 1|UPPER PARALIFT KIT, REINFORCED, SARITOR
17 75009901 1|LOWER PARALIFT KIT, REINFORCED, SARITOR




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page

: 24

8

12.08.2020

Date

BOOM TERRA FORCE CENTER PRE

2014

19:02:18

D0820-HIN,

W "
X \h“@“WMWﬂ!FI
3 o 2 ) -
<hmm“~!§mﬂmﬂ%§i
2




Agroparts: wvw.HARDI-INTERNATIONAL .com

m BOOM TERRA FORCE CENTER PRE |F29¢ !
2014
D0820-HIN, 19:02:18 Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 146240 1|BUSHING D26.0/13.0 L=7MM
2 146536 1 |BUSHING
3 167156 1 |WASHER D46.5/D12.4X2.5
4 210865 1|BUSHING 40mm40mm DU
5 283699 1|GREASE NIPPLE M6X1
6 420582 1|BOLT HEX 8.8 DEL M8X20 FT A2
7 420604 1|BOLT HEX 8.8 DEL M10X25 FT DIN933
8 420862 1|BOLT HEX 8.8 DEL M10X16 FT
9 421002 1|BOLT HEX 8.8 DEL M10X30 FT DIN933
10 430426 1|BOLT HEX 8.8 DEL M12X130
11 440737 1|BOLT CARRIAGE M10x25 SS
12 460143 1|Lock NUT M8 SST A2 DIN985
13 460386 1|NUT HEX M12X1.75
14 460423 1|NUT HEX M10X1.50 LOCK DIN985A2 SS
15 460747 1|NUT HEX M24 LOCK
16 460806 1|NUT HEX M20X2.50 LOCK DIN985A2 SS
17 471129 1|WASHER, M20, ©37/21.0X 3.0, SS
18 471130 1 |WASHER, M24, ©44/25.0X 4.0, SS
19 480733 1|PIN D6 X 40
20 480811 1|BLIND FASTENER M6 STAINLESS
21 14096300 1|PIN D30/6 L= 109
22 14096400 1|PIN D30/6 L= 154
23 14108600 1|AXLE ©40/25.2 L=92
24 15125300 1 |HOLLOW PROFILE 30X30X2/PUNCHED
25 16189703 1|CENTER TRACK 2014, TDZ/SPC
26 16296700 1|PLATE 2.0 X 88 X 490
27 16339800 1|PLATE 4.0X133X01120/BEND, RED
28 16340000 1|SHIELD, TERRA FORCE, RED
29 16349400 1|PLATE 3.0X220X310/BEND RED
30 21090300 1|LINK HEAD M30 X 2 X @30
31 28027400 1|SHOCK ABSORBER L=360/580 CM+
32 28066100 1| STEER.ARM COMPL.2X@35 L=19.7"
33 28100900 1| STEERING ARM 2X@35 L=745
34 28129300 1| INDUCTIVE SENSOR UNSHIELDED M12 L=1M SD=8MM
35 43000803 1|BOLT HEX M20 X 70MM DEL - FT
36 45001500 1| SCREW THUMB PLASTIC HEAD M6x20
37 45005100 1|SET SCREW M12X20 DIN 915
38 45006600 1|SET SCREW M12X25 SS DIN 913
39 46133500 1|NUT M20X1.5 DIN 980 V
40 61037600 1|PIN 234.8/L=94
41 61058000 1|PIN D30 L=158 M20
42 61061300 1|pIN, @30 L=122
43 61061800 1 |HOSE HOLDER F.FEED HOSES
44 61068000 1 |NORAC SENSOR BRACKET, CENTER
45 61093100 1|PINBOLT @40 L=223/M24
46 63038803 1|BUMPER, TDZ 2014
47 63100400 1 |MOUNT BRACKET FOR EFC, TDZ
48 63108100 1|cABLE D12 L=1380
PRE 2014
49 63109200 1|LIFT FRAME TERRA FORCE, RED
50 63111200 1|HINGE TERRA FORCE RH, RED
51 63111300 1|HINGE TERRA FORCE LH, RED
52 63111400 1|CENTER SECTION WIDE TDZ, RED
53 78128100 1|CYLINDER 70/30-300/TILT TDZ
54 78130900 1|CYLINDER, D70/40-500 TDZ FOLD
55 78133500 1|ROLL POSITION CYLINDER NO INTERNAL SENSOR




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page

: 24

8

12.08.2020

Date

15:02:18

BOOM TERRA FORCE CENTER 2014

D0821-HIN,

X GpNYE
P




Agroparts: wvw.HARDI-INTERNATIONAL .com

BOOM TERRA FORCE CENTER 2014
D0821-HIN, 15:02:18
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 146240 1|BUSHING D26.0/13.0 L=7MM
2 146536 1| BUSHING
3 146790 1|PLUG 3/8" RG L=20 SS
4 167156 1|WASHER D46.5/D12.4X2.5
5 210865 1|BUSHING 40mm40mm DU
6 240866 1 |DOWTYSEAL 3/8"
7 283699 1 |GREASE NIPPLE M6X1
8 420582 1|BOLT HEX 8.8 DEL M8X20 FT A2
9 420604 1|BOLT HEX 8.8 DEL M10X25 FT DIN933
10 420862 1|BOLT HEX 8.8 DEL M10X1l6 FT
11 421002 1|BOLT HEX 8.8 DEL M10X30 FT DIN933
12 421222 1|BOLT HEX 8.8 DEL M10X75 FT
13 430426 1|BOLT HEX 8.8 DEL M12X130
14 440737 1|BOLT CARRIAGE M10x25 SS
15 460747 1INUT HEX M24 LOCK
16 460143 1|LOCK NUT M8 SST A2 DIN985
17 460386 1|NUT HEX M12X1.75
18 460423 1|NUT HEX M10X1.50 LOCK DIN985A2 SS
19 460806 1|NUT HEX M20X2.50 LOCK DIN985A2 SS
20 471129 1|WASHER, M20, ©@37/21.0X 3.0, SS
21 471130 1|WASHER, M24, ©@44/25.0X 4.0, SS
22 480733 1|PIN D6 X 40
23 480811 1|BLIND FASTENER M6 STAINLESS
24 14057100 1|PIN @30/M24 L=89 DELTA
25 14096300 1|PIN D30/6 L= 109
26 14096400 1|PIN D30/6 L= 154
27 14108600 1|AXLE @40/25.2 L=92
28 15125300 1 |HOLLOW PROFILE 30X30X2/PUNCHED
29 16189703 1|CENTER TRACK 2014, TDZ/SPC
30 16296700 1|PLATE 2.0 X 88 X 490
31 16299900 1|PLATE 3 X 190 X 200
32 16339800 1|PLATE 4.0X133X01120/BEND, RED
33 16340000 1|SHIELD, TERRA FORCE, RED
34 16343000 1|PLADE 3,0X 139X 250/BUKKET
35 16349400 1|PLATE 3.0X220X310/BEND RED
36 16395000 1| FOLD SENSOR GAURD, TDZ, SS
37 21091000 1|LINK HEAD M36 X 2 X @35
38 28027400 1| SHOCK ABSORBER L=360/580 CM+
39 28066100 1|STEER.ARM COMPL.2X@35 L=19.7"
40 28100900 1| STEERING ARM 2X@35 L=745
41 28129300 1| INDUCTIVE SENSOR UNSHIELDED M12 L=1M SD=8MM
42 43000803 1|BOLT HEX M20 X 70MM DEL - FT
43 45001500 1| SCREW THUMB PLASTIC HEAD M6x20
44 45005100 1|SET SCREW M12X20 DIN 915
45 45006600 1|SET SCREW M12X25 SS DIN 913
46 46133500 1|INUT M20X1.5 DIN 980 V
477 61037600 1|PIN ©@34.8/L=94
48 61061300 1|PIN, @30 L=122
49 61061800 1 |HOSE HOLDER F.FEED HOSES
50 61068000 1 |NORAC SENSOR BRACKET, CENTER
51 61078300 1|SWIVEL PART F. TILT TDZ, RED
52 61093100 1|PINBOLT @40 L=223/M24
53 63038803 1|BUMPER, TDZ 2014
54 63100400 1 |MOUNT BRACKET FOR EFC, TDZ
55 63109200 1|LIFT FRAME TERRA FORCE, RED
56 63111200 1|HINGE TERRA FORCE RH, RED
57 63111400 1| CENTER SECTION WIDE TDZ, RED
58 63118100 1|TDZ RIGHT HINGE (RED)
59 63118300 1|TDZ LEFT HINGE (RED)
60 63199800 1|@12 WIRE L= 1610/M24
61 78131300 1|CYLINDER, D70/40-500 TDZ FOLD




Agroparts: wvw.HARDI-INTERNATIONAL .com

BOOM TERRA FORCE CENTER 2014
D0821-HIN, 15:02:18
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
62 78131800 1|CYLINDER 80/40-300/ TILT TDZ
63 78133500 1JROLL POSITION CYLINDER NO INTERNAL SENSOR




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page

: 24

8

12.08.2020

Date

BOOM TERRA FORCE CENTER POM.

YAW
D0822-HIN, 22:08:19




Agroparts: wvw.HARDI-INTERNATIONAL .com

m BOOM TERRA FORCE CENTER POM. |F29¢ !
YAW
D0822-HIN, 22:08:19 Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 146240 1|BUSHING D26.0/13.0 L=7MM
2 146390 1|PIN D19.8 X 95
3 146536 1 |BUSHING
4 146790 1|PLUG 3/8" RG L=20 SS
5 160624 1 |WASHER PLATE 6/13 X3
6 167156 1 |WASHER D46.5/D12.4X2.5
7 210865 1|BUSHING 40mm40mm DU
8 240866 1 |powTYSEAL 3/8"
9 283699 1|GREASE NIPPLE M6X1
10 390464 1 |WASHER NYLON 40/21/3
11 410362 1|BOLT HEX 8.8 SS M6X20
12 420567 1|BOLT HEX 8.8 DEL M8X30 FT
13 420582 1|BOLT HEX 8.8 DEL M8X20 FT A2
14 420604 1|BOLT HEX 8.8 DEL M10X25 FT DIN933
15 421002 1|BOLT HEX 8.8 DEL M10X30 FT DIN933
16 421061 1|BOLT HEX 8.8 DEL M10X100 DIN931
17 421222 1|BOLT HEX 8.8 DEL M10X75 FT
18 421226 1|BOLT HEX 8.8 DEL M10X45
19 430286 1|BOLT HEX 8.8 DEL M12X30 FT
20 430426 1|BOLT HEX 8.8 DEL M12X130
21 430522 1|BOLT HEX 8.8 DEL M12X25 FT
22 430581 1|BOLT HEX 8.8 DEL M16X40 FT
23 430637 1|BOLT HEX 8.8 DEL M16X50 FT
24 430662 1|BOLT HEX 8.8 DEL M12X20 FT
25 430721 1|BOLT HEX 8.8 DEL M12X40 FT
26 440737 1|BOLT CARRIAGE M10x25 SS
27 460143 1|LOCK NUT M8 SST A2 DIN985S
28 460261 1|NUT HEX M6X1.00 LOCK DIN985 A2 SS
29 460327 1|NUT HEX M16x2
30 460386 1|NUT HEX M12X1.75
31 460423 1|NUT HEX M10X1.50 LOCK DIN985A2 SS
32 460585 1|LOCKING NUT M16 DIN985 A2 SS
33 460703 1|NUT HEX M12X1.75 LOCK DIN985A2 SS
34 460747 1|NUT HEX M24 LOCK
35 460806 1|NUT HEX M20X2.50 LOCK DIN985A2 SS
36 461200 1|NUT HEX M20X1.5 JAMB.
37 461316 1|NUT HEX LOCK M30X3.5 DIN 985
38 471126 1|WASHER, M8, @16/ 8.4X 1.6, SS
39 471129 1 |WASHER, M20, ©37/21.0X 3.0, SS
40 471130 1 |WASHER, M24, ©44/25.0X 4.0, SS
41 471131 1 |WASHER, M30, ©56/31.0X 4.0, SS
42 480730 1| SPRING DOWEL PIN 5X30 SST
43 480733 1|PIN D6 X 40
44 480811 1|BLIND FASTENER M6 STAINLESS
45 615561 1|CLEVIS F.TURNBUCKLE M16 RH
46 14057100 1|PIN 230/M24 L=89 DELTA
47 14096400 1|PIN D30/6 L= 154
48 14098900 1|PIN D45/20/M20 L=80
49 14108600 1|AXLE ©40/25.2 L=92
50 14707504 1|PIN M30 X 200 LONG
51 15125300 1 |HOLLOW PROFILE 30X30X2/PUNCHED
52 16189703 1|CENTER TRACK 2014, TDZ/SPC
53 16213903 1|BOOM SENSOR EXT. BRKT, TDZ
54 16296700 1|PLATE 2.0 X 88 X 490
55 16299900 1|PLATE 3 X 190 X 200
56 16334004 1|PLATE 5x244X50
57 16339800 1|PLATE 4.0X133X01120/BEND, RED
58 16340000 1|SHIELD, TERRA FORCE, RED
59 16343000 1|PLADE 3,0X 139X 250/BUKKET
60 16345200 1| SENSOR COVER PEND.LOCK TDZ
61 16349400 1|PLATE 3.0X220X310/BEND RED




Agroparts: wvw.HARDI-INTERNATIONAL .com

m BOOM TERRA FORCE CENTER POM. |F29¢ 2
YAW
D0822-HIN, 22:08:19 Date 12.08.2020 8:24
Pos. parts-n° order description
qty
62 16375500 1 |WASHER 10.0X60X25 RED
63 16395000 1|FOLD SENSOR GAURD, TDZ, SS
64 16413000 1|PLATE 4 X 573 X 180
65 16485000 1 |HOSEBRACKET DTZ
66 19487100 1|CHAIN D7x21 L=640
67 21091000 1|LINK HEAD M36 X 2 X @35
68 28027400 1| SHOCK ABSORBER L=360/580 CM+
69 28060004 1 |EXHAUST CLAMP @102
70 28066100 1|STEER.ARM COMPL.2X@35 L=19.7"
71 28100900 1|STEERING ARM 2X@35 L=745
72 28102400 1| INDUCTIVE SENSOR M12 F. CYL.
73 28129300 1| INDUCTIVE SENSOR UNSHIELDED M12 L=1M SD=8MM
74 43000803 1|BOLT HEX M20 X 70MM DEL - FT
75 45001500 1|SCREW THUMB PLASTIC HEAD M6x20
76 45005100 1|SET SCREW M12X20 DIN 915
77 45006600 1|SET SCREW M12X25 SS DIN 913
78 46133500 1|NUT M20X1.5 DIN 980 V
79 61037600 1|PIN 234.8/L=94
80 61049004 1 |ANTI-ROTATION BRACKET B3/TR5/TDZ
81 61061300 1|pIN, @30 L=122
82 61068000 1 |NORAC SENSOR BRACKET, CENTER
83 61078300 1|SWIVEL PART F. TILT TDZ, RED
84 61093100 1|PINBOLT @40 L=223/M24
85 63037403 1|HINGE, LEFT, TDZ/TR5, RED
86 63037603 1|HINGE, RIGHT, TDZ/TR5, RED
87 63038803 1|BUMPER, TDZ 2014
88 63100400 1 |MOUNT BRACKET FOR EFC, TDZ
89 63109200 1|LIFT FRAME TERRA FORCE, RED
90 63111200 1|HINGE TERRA FORCE RH, RED
91 63174800 1|YAW LOWER CONSOLE
92 63176600 1| CENTERSECTION WIDE TDZ - PAINTED
93 63199800 1|@12 WIRE L= 1610/M24
94 78130600 1|DOB.CYL.@50/25-240/M. SENSOR
95 78131800 1|CYLINDER 80/40-300/ TILT TDZ
96 78133500 1|ROLL POSITION CYLINDER NO INTERNAL SENSOR
97 78513104 1|HYD BLOCK WITH ACC. - HYDAC
98 78513204 1|CYLINDER 80/45 L= 380 WITH DAMP
99 92703203 1|HOSE R X3/4" X300PSI WP X0012"




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page

: 24

8

12.08.2020

Date

TERRA FORCE YAW/PEND.LOCK PRE

2014

04:12:17

D0830-HIN,




Agroparts: wvw.HARDI-INTERNATIONAL .com

m TERRA FORCE YAW/PEND.LOCK PRE |F29¢ !
2014
D0830-HIN, 04:12:17 Date 12.08.2020 8:24
Pos. parts-n° order description
qty

1 146390 1|pIN D19.8 x 95

2 210858 1|BUSHING 034/30 L=20

3 210859 1|BUSH ©23x20 L20

4 283699 1|GREASE NIPPLE M6X1

5 390789 1 |RUBBER DAMPENER D63/17 L=80

6 420965 1|M10X40 MACHINE SCREW STAINLESS

7 421046 1|BOLT HEX M8X25/25 A2 SS DIN933

8 421218 1|BOLT HEX 8.8 DEL M10X90

9 430581 1|BOLT HEX 8.8 DEL M16X40 FT

10 430721 1|BOLT HEX 8.8 DEL M12X40 FT

11 460143 1|LoCcK NUT M8 SST A2 DIN985

12 460423 1|NUT HEX M10X1.50 LOCK DIN985A2 SS
13 460585 1|LOCKING NUT M16 DIN985 A2 SS

14 460703 1|NUT HEX M12X1.75 LOCK DIN985A2 SS
15 460806 1|NUT HEX M20X2.50 LOCK DIN985A2 SS
16 461200 1|NUT HEX M20X1.5 JAMB.

17 461316 1|NUT HEX LOCK M30X3.5 DIN 985

18 471129 1 |WASHER, M20, ©37/21.0X 3.0, SS

19 480730 1| SPRING DOWEL PIN 5X30 SST

20 615561 1|CLEVIS F.TURNBUCKLE M16 RH

21 14098900 1|PIN Da5/20/M20 L=80

22 14103300 1|Yaw TAP @45/M36X3 DEL

23 14103500 1|AXLE ©20/M16 L=350 DEL TDZ

24 14103600 1|BUSHING D70/65/D17 DELTA

25 14112100 1|PIN D40/30/M30 L=206 DEL

26 14112200 1 |BUSHING D40/30 L=70 ECCENTRIC

27 16345700 1|COVER F.LOCK TDZ, RED

28 19487100 1|CHAIN D7X21 L=640

29 28102400 1| INDUCTIVE SENSOR M12 F. CYL.

30 39131600 1 |RUBBER BUMPER D80/30 L=1000 SH

31 46132800 1|NUT, JAMB M36X3 DIN439 DEL

32 47118300 1 |NORDLOCK WASHER M36 LIM ZNK

33 61064000 1|PIN D30.0 L=142 M20 DEL

34 61065800 1|PIN BOLT D19.8 L=80 M16 DEL

35 61074400 1|TOP PLATE TDZ, YAW-SHAFT DELTA

36 63111500 1|YAW LOWER CONSOLE, RED

37 63126200 1|YAW BRACKET TDZ RIGHT, RED

38 63126300 1|YAW BRACKET TDZ LEFT, RED

39 63126400 1 |BUFFER BRACKET TDZ, RED
40 63126500 1|YAW BRACKET TDZ, RED
41 78128500 1|CYLINDER DOUBLE PLUNGER D60X75
42 78130600 1|DOB.CYL.@50/25-240/M. SENSOR




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page

: 24

8

12.08.2020

Date

10:03:16

TDZ CENTER YAW 2014

D335-HIA,

D335-HIA




Agroparts: wvw.HARDI-INTERNATIONAL .com

TDZ CENTER YAW 2014
D335-HTIA, 10:03:16
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 146390 1|PIN D19.8 X 95
2 480730 1| SPRING DOWEL PIN 5X30 SST
3 78130600 1|DOBR.CYL.@50/25-240/M. SENSOR
4 28102400 1| INDUCTIVE SENSOR M12 F. CYL.
5 461200 1|NUT HEX M20X1.5 JAMB.
6 14098900 1|PIN D45/20/M20 L=80
7 420965 1IM10X40 MACHINE SCREW STAINLESS
8 460423 1|INUT HEX M10X1.50 LOCK DIN985A2 SS
9 19487100 1|CHAIN D7X21 L=640
10 460703 1|INUT HEX M12X1.75 LOCK DIN985A2 SS
11 615561 1|CLEVIS F.TURNBUCKLE M16 RH
12 460585 1|LOCKING NUT M1lé6 DIN985 A2 SS
13 430721 1|BOLT HEX 8.8 DEL M12X40 FT
14 63111500 1]YAW LOWER CONSOLE, RED
15 430581 1|BOLT HEX 8.8 DEL M16X40 FT
16 210858 1|BUSHING 034/30 L=20
17 421218 1|BOLT HEX 8.8 DEL M10X90
18 16345700 1|COVER F.LOCK TDZ, RED
19 78128500 1| CYLINDER DOUBLE PLUNGER D60X75
20 242587 1|RUBBER SUS. ELEMENT 66 DRAWBAR
21 420582 1|BOLT HEX 8.8 DEL M8X20 FT A2
22 14055500 1|BUSHING, ©@55.0/30.5 L= 7.5
23 460806 1|NUT HEX M20X2.50 LOCK DIN985A2 SS
24 46132800 1|NUT, JAMB M36X3 DIN439 DEL
25 47118300 1 |NORDLOCK WASHER M36 LIM ZNK
26 63161800 1|YAW ARM, TDZ, 2012, RED
27 61092500 1|BEARINGPIN @30x142/M20
28 14103300 1|YAW TAP @45/M36X3 DEL
29 14055600 1|BUSHING, @45.0/30.5 L= 20.5
30 63126500 1|YAW BRACKET TDZ, RED
31 61065800 1|PIN BOLT D19.8 L=80 M1l6 DEL
32 421046 1|BOLT HEX M8X25/25 A2 SS DIN933
33 61074400 1|TOP PLATE TDZ, YAW-SHAFT DELTA
34 14119300 1|PIN @35/M30 L= 215, DELTA
35 61092300 1|BEARING PIN @30x160/M20
36 283699 1|GREASE NIPPLE M6X1
37 471129 1|WASHER, M20, ©@37/21.0X 3.0, SS
38 45006600 1|SET SCREW M12X25 SS DIN 913
39 21090300 1|LINK HEAD M30 X 2 X ©30
40 14119600 1|SHAFT ©30.0 L=335 2XM30X2
41 16399400 1|PLATE 4.0X176X200, SS, TDZ YAW




Agroparts: wvw.HARDI-INTERNATIONAL .com

TERRA FORCE DYNAMIC CENTER
D0840-HIN, 10:01:18

Page 0

Date 12.08.2020

8:

24

®
®
2
o
)
@
@
®
@
@
®
®
@




Agroparts: wvw.HARDI-INTERNATIONAL .com

TERRA FORCE DYNAMIC CENTER
D0840-HIN, 10:01:18
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 146240 1|BUSHING D26.0/13.0 L=7MM
2 146498 1|PIN D16.8 X 75
3 160624 1 |WASHER PLATE 6/13 X3
4 167156 1|WASHER D46.5/D12.4X2.5
5 210858 1|BUSHING 034/30 L=20
6 210859 1|BUSH ©23X20 L20
7 210862 1 |BUSHING 28X25X20
8 210866 1|BUSHING D39/35 L=20
9 283699 1 |GREASE NIPPLE M6X1
10 285668 1| SHOCK ABSORBER L=300/465
11 420965 1IM10X40 MACHINE SCREW STAINLESS
12 421164 1|BOLT HEX 8.8 DEL M10X70
13 430323 1|BOLT HEX 8.8 DEL M12X60
14 430721 1|BOLT HEX 8.8 DEL M12X40 FT
15 430846 1|BOLT HEX 8.8 DEL M12X80
16 430861 1|BOLT HEX 8.8 DEL M16X100 FT
17 430874 1|SCREW SET 8.8 DEL M12X70 FT
18 460327 1|NUT HEX M1l6X2
19 460386 1|NUT HEX M12X1.75
20 460423 1|NUT HEX M10X1.50 LOCK DIN985A2 SS
21 460585 1|LOCKING NUT Mle DIN985 A2 SS
22 460703 1INUT HEX M12X1.75 LOCK DIN985A2 SS
23 461198 1|INUT HEX M16X2 JAMB
24 471128 1|WASHER, M16, ©@30/17.0X 3.0, SS
25 471130 1|WASHER, M24, ©@44/25.0X 4.0, SS
26 480730 1| SPRING DOWEL PIN 5X30 SST
27 615561 1|CLEVIS F.TURNBUCKLE M16 RH
28 637697 1|CABLE CENTER MEGA 7mm X 1230mm
29 14018400 1|PIN D16.8 L=52 D26/NV24 DEL
30 14053400 1|AXLE D30.0 L=300 /D12.2
31 14053800 1|DBLE.PIN D40 M16/M16 L=101 DEL
32 14053900 1| PULLEY D100
33 14070900 1|PIN D17 L=70 DEL
34 14095900 1|PIN D45/35/25 M16 L=189
35 14096000 1|BLOCK 40X20 D28/10.5
36 16311900 1|CLAMP F.PULLEY
37 16312100 1|PLATE 8MM, D10.5/BEND
38 16312200 1|PLATE 10MM, D10.5/CUT
39 21091900 1)LINK HEAD M16 x D17 DELTA
40 22097500 1|SPRING D79.0 /14 L=450
41 61067200 1| SPRING BRACKET TDZ, RED
42 63108200 1|CABLE D7 L= 300
43 63109000 1| SUSPENSION ARM TDZ, RED
44 63109100 1|DIAMOND ARM TDZ, RED
45 63111100 1| PENDULUM SUPER FORCE, RED
46 78123100 1|CYLINDER DOUBLE D40/20-120
477 78129900 1|CYLINDER DOUBLE D40/20 180 1/4




Agroparts: wvw.HARDI-INTERNATIONAL .com

TDZ BOOM TILT/CENTER CONN.

D324-HAU, 06:05:15
Date 12.08.2020

8:

24

NOTE: This page is only for TDZ centre with tilt cylinder 78131800.
Check the number stamp on cylinder before ordering spare parts.

NOTE: If part number on cylinder is 78128100 refer to
spare part page D319 and D321

D324-HAU




Agroparts: wvw.HARDI-INTERNATIONAL .com

TDZ BOOM TILT/CENTER CONN.

D324 -HAU, 06:05:15

Date 12.08.2020 8:24
Pos. parts-n° order description
qty

1 78131800 1|CYLINDER 80/40-300/ TILT TDZ

2 21091000 1|LINK HEAD M36 X 2 X @35

3 460747 1INUT HEX M24 LOCK

4 45005100 1|SET SCREW M12X20 DIN 915

5 61078400 1|PIN @35/M24 L=92 DELTA

6 63120300 1|TILT CYL. CONSOLE NORAC, TDZ, RED
7 460806 1NUT HEX M20X2.50 LOCK DIN985A2 SS
8 430902 1|BOLT HEX 8.8 M20X150

9 63065304 1|SWIVEL PART F. TILT TDZ, RAW, HAU
10 14057100 1|PIN @30/M24 L=89 DELTA
11 210858 1|BUSHING 034/30 L=20
12 480733 1|PIN D6 X 40
14 14096400 1|PIN D30/6 L= 154
15 146790 1|PLUG 3/8" RG L=20 SS
16 240866 1 |DOWTYSEAL 3/8"




Page

: 24

8

12.08.2020

Date

Agroparts: wvw.HARDI-INTERNATIONAL .com

17:07:19

BOOM TERRA FORCE INNER

D080O0

HIN,

.L_,u.,,. —4 it @

s =

i DS Ay,

T =7/

Ry

=
9% 4
S

40—




Agroparts: wvw.HARDI-INTERNATIONAL .com

BOOM TERRA FORCE INNER
DO800-HIN, 17:07:19
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 143161 1|BOLT U M10 40X40
2 146843 1|BOLT U M8 F.60 x 60
3 147128 1INUT M24X2 NV-32
4 165557 1 |WASHER D28.0/D12.2X2.0 SS
5 171558 1| PLATE 6X92X40
6 210835 1|BUSHING D28/25 L=25
7 210858 1|BUSHING 034/30 L=20
8 241404 1|DOWTY SEAL 1/4"
9 334603 1 |RUBBER STOP 86X48X15
10 390826 1|SLIDE PAD F.TRANSPORT BKT.CM/D
11 420862 1|BOLT HEX 8.8 DEL M10X1l6 FT
12 421002 1|BOLT HEX 8.8 DEL M10X30 FT DIN933
13 430367 1|BOLT HEX 8.8 DEL M12X100 DIN931
14 430581 1|BOLT HEX 8.8 DEL M16X40 FT
15 430721 1|BOLT HEX 8.8 DEL M12X40 FT
16 430765 1|BOLT HEX 8.8 DEL M16X55
17 430902 1|BOLT HEX 8.8 M20X150
18 430934 1|BOLT HEX 8.8 DEL M16X80
19 430970 1|BOLT HEX M20X120 DIN931- DEL
20 440718 1|BOLT CRG M10 X 65 DEL
21 440737 1|BOLT CARRIAGE M10x25 SS
22 460143 1]LOCK NUT M8 SST A2 DIN985
23 460423 1|INUT HEX M10X1.50 LOCK DIN985A2 SS
24 460585 1| LOCKING NUT Mlé6 DIN985 A2 SS
25 460703 1|NUT HEX M12X1.75 LOCK DINS985A2 SS
26 460747 1INUT HEX M24 LOCK
27 460806 1|NUT HEX M20X2.50 LOCK DINS985A2 SS
28 461242 1|NUT HEX M24X3
29 471122 1|WASHER, M10, ©@20/10.5X 2.0, SS
30 471168 1| PAIR OF WASHERS NL16 17X25,4x3,4
31 471179 1| LOCK WASHER NORDLOCK M24 ELZ
32 480708 1|PIN D4 X 45
33 14089000 1|PIN D36.0 L= 167
34 14098300 1|PIN D24.0 L=83/2XD4
35 15140000 1|BUSHING D25.5/16.5 L= 9 DEL
36 16270800 1|U-CHANNEL 63X27X6/L= 200, RED
37 16296100 1| PLATE 8.0X140X146 DEL
38 16318100 1| TRANSPORT PLATE, SS, TDZ
39 16330400 1| PLATE 8.0X74X145
40 16332700 1| TRANSPORT BRKT OUTER TDZ RIGHT
41 16332900 1|PLATE 10.0X80X174, RED
42 21091800 1|LINK HEAD @25,M24X55 W/ GREASE NIP. DELTA
43 23234100 1|HEX NIPPLE 1/4"-9/16" - 1.2mm
44 23234500 1|HEX NIPPLE 1/4" - 9/16"
45 28036600 1|EYEBOLT W/SWIVEL @25 M36X3 RH
46 28088100 1|RUBBER STOP E 50X40 M10
477 28096700 1|EYEBOLT W/SWIVEL ©19.3 M27 RH
48 28103800 1| BUMPER PUR @160X161-M16 BLACK
49 46132800 1|NUT, JAMB M36X3 DIN439 DEL
50 46133100 1|JAM NUT M27 DIN 439 B DEL
51 47118300 1 |NORDLOCK WASHER M36 LIM ZNK
52 47118500 1 |NORDLOCK WASHER M27 LIM ZNK
53 61056000 1|PIN D25 L=134/M24
54 61056100 1|PIN D24.9 L=73/M20
55 61056800 1|TILT CYL.CONSOLE SUPP. TDZ
56 61057200 1| BUFFER GUIDE
57 61057300 1|PIN D29.8 L=92/M24
58 61057400 1|PIN D25.2 L=102/M24
59 61057500 1|PIN D25.2 L=77/M24 DEL
60 61066800 1|TILT CYL.CONSOLE STD. TDZ
61 61067000 1|TILT CYL.CONSOLE NORAC TDZ




Agroparts: wvw.HARDI-INTERNATIONAL .com

BOOM TERRA FORCE INNER
DO800-HIN, 17:07:19
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
62 61068200 1 |HOOK F.TRANSPORT LOCK, RED
63 61069100 1|PIN D29.8 L=90/M24 DEL
64 61071800 1| TRANSPORT BRACKET TDZ
65 63095000 1| FOLDARM, 1.0OUTER, TDZ, PAINTED
66 63095400 1| BANANA ARM, 1.0UTER, TDZ,RED, RH
67 63099000 1|TILT SUSPENSION ARM TDZ
68 63107600 1| TRANSPORT BRACKET TDZ
69 63108100 1|CABLE D12 L=1380
70 63109700 1|INNER, 7M TDZ RH, RED
88' - 132' BOOMS
70 63109800 1|INNER, 7M TDZ LH, RED
88' - 132' BOOMS
71 63110300 1]11.0UTER, 6M TDZ RH, RED
120' & 132' BOOMS
71 63110400 111.0UTER, 6M TDZ LH, RED
120' & 132' BOOMS
71 63155200 1|OUTER WING 2F, TDZ RH, RED
88' - 100' BOOMS
71 63155300 1|OUTER WING 2F, TDZ LH, RED
88' - 100' BOOMS
72 63162500 1|TILT WIRE BRKT 2013, TDZ, R, RED
72 63162700 1|TILT WIRE BRKT 2013, TDZ, L, RED
73 63199800 1|@12 WIRE L= 1610/M24
74 78127800 1 |HYDRAULIC CYLINDER 25-40
75 78128700 1|CYLINDER DOUBLE D50/30 500
76 78216200 1| SEQUENCE VALVE 80 BAR




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page

: 24

8

12.08.2020

Date

12:09:17

BOOM TERRA FORCE OUTER
D0810-

HIN,

226),
%
B

TEEEO® WD ©




Agroparts: wvw.HARDI-INTERNATIONAL .com

BOOM TERRA FORCE OUTER
D0O810-HIN, 12:09:17
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 150861 1|BUSHING D16/D13X14
2 165557 1 |WASHER D28.0/D12.2X2.0 SS
3 210730 1|BEARING F.LINK HEAD M20
4 210859 1|BUSH ©23X20 L20
5 220929 1|DRAW SPRING D45.0/7.0-240.0
6 241404 1|DOWTY SEAL 1/4"
7 420604 1|BOLT HEX 8.8 DEL M10X25 FT DIN933
8 420744 1|BOLT HEX 8.8 DEL M8X40
9 421002 1|BOLT HEX 8.8 DEL M10X30 FT DIN933
10 430323 1|BOLT HEX 8.8 DEL M12X60
11 430367 1|BOLT HEX 8.8 DEL M12X100 DIN931
12 430581 1|BOLT HEX 8.8 DEL M16X40 FT
13 430721 1|BOLT HEX 8.8 DEL M12X40 FT
14 430870 1|BOLT HEX 8.8 DEL M12X55 FT
15 430878 1|BOLT HEX 8.8 DEL M12X45 DIN931
16 430902 1|BOLT HEX 8.8 M20X150
17 460143 1|LOCK NUT M8 SST A2 DIN9S85
18 460423 1|NUT HEX M10X1.50 LOCK DIN985A2 SS
19 460585 1|LOCKING NUT Ml6 DIN985 A2 SS
20 460703 1|NUT HEX M12X1.75 LOCK DIN985A2 SS
21 460806 1|NUT HEX M20X2.50 LOCK DIN985A2 SS
22 461200 1|NUT HEX M20X1.5 JAMB.
23 471129 1 |WASHER, M20, ©37/21.0X 3.0, SS
24 471140 1 |WASHER D30/D10.5X2.5 STAINLESS
25 471168 1|PAIR OF WASHERS NL16 17X25,4x3,4
26 615348 1|CLEVIS TURNBUCKLE M16 RH
27 14093600 1|PIN D40/25/20 Mle
28 14096900 1|PIN D25/19 M16 L=118 DEL
29 14099000 1|BUSHING D20/8 CHAMFER
30 15140000 1|BUSHING D25.5/16.5 L= 9 DEL
31 15167000 1 |BREAKAWAY TIP TDZ
32 16296100 1|PLATE 8.0X140X146 DEL
33 16332900 1|PLATE 10.0X80X174, RED
34 16333000 1|BREAK AWAY PLATE TDZ
35 21092000 1|LINK HEAD M20 x D20 L=78 DELTA
36 23234100 1|HEX NIPPLE 1/4"-9/16" - 1.2mm
37 23234500 1|HEX NIPPLE 1/4" - 9/16"
38 28096700 1|EYEBOLT W/SWIVEL ©19.3 M27 RH
39 46133100 1|JAM NUT M27 DIN 439 B DEL
40 47118500 1 |NORDLOCK WASHER M27 LIM ZNK
41 48000603 1|SNAP RING, @36X1.5 F.210730
42 61056200 1|PIN D19.8 L=80 M16
43 61056300 1|PIN D19 L=76 M16
44 61061400 1|PIN D20 L=75/104 Mil6
45 63079100 1 |BREAKAWAY TIP 2.5M TDZ
132' BOOM
45 63126600 1|BOOM WING BREAKAWAY TIP TDZ .5
120' BOOM
45 63143900 1| BREAKAWAY TIP, 0.5M, TDZ, RED
88'/90' BOOMS
45 63156100 1|BREAKAWAY TIP, 1.5M, TDZ, RED
100' BOOM
46 63095200 1|FOLD ARM SMALL TDZ
47 63095600 1|FOLD ARM SMALL OUTER TDZ
48 63108200 1|CABLE D7 L= 300
49 63108300 1|CABLE DOUBLE D7 L= 1115/525
50 63110700 1|2.0UTER, TDZ RH, RED
120' & 132' BOOMS
50 63110800 1|2.0UTER, TDZ LH, RED

120" & 132' BOOMS




Agroparts: wvw.HARDI-INTERNATIONAL .com

BOOM TERRA FORCE OUTER
D0810-HIN, 12:09:17
Date 12.08.2020 8:24
Pos. parts-n° order description

qty

51 63110900 1|BOOM WING BREAKAWAY TDZ
88' - 132' BOOMS

52 63126900 1| BREAKAWAY PIVOT TDZ RIGHT, RED
52 63127000 1| BREAKAWAY PIVOT TDZ LEFT, RED
53 72743100 1|DAMPER CYLINDER TDZ BREAKAWAY
54 78127200 1|CYLINDER DOUB. D40/25 L=455
55 78127800 1 |HYDRAULIC CYLINDER 25-40




Agroparts: wvw.HARDI-INTERNATIONAL .com

BOOM-NOZZLES 110° FLAT FAN ISO

0

D1000-HIN, 01:01:16
Date

12.08.2020

8:

24

SYNTAL

(1)

(2

CERAMIC

D1000




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 1
m BOOM-NOZZLES 110° FLAT FAN ISO
D1000-HIN, 01:01:16
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 371764 1INOZZLE ISO CT F-01-110 ORANGE
1 371765 1|NOZZLE ISO CT F-015-110 GREEN
1 371766 1|NOZZLE ISO CT F-02-110 YELLOW
1 371767 1|NOZZLE ISO CT F-03-110 BLUE
1 371768 1|NOZZLE ISO CT F-04-110 RED
1 371769 1|NOZZLE ISO CT F-05-110 BROWN
1 371770 1|NOZZLE ISO CT F-06-110 GREY
1 371771 1|NOZZLE ISO CT F-08-110 WHITE
1 371950 1|NOZZLE ISO CT F-025-110 LILAC
1 371964 1|NOZZLE ISO CT F-075-110 PINK
1 371970 1|NOZZLE ISO CT F-10-110 LT BLUE
2 371706 1|NOZZLE ISO F-01-110 ORANGE
2 371707 1|NOZZLE ISO F-015-110 GREEN
2 371708 1|NOZZLE ISO F-02-110 YELLOW
2 371709 1|NOZZLE ISO F-03-110 BLUE
2 371710 1|NOZZLE ISO F-04-110 RED
2 371711 1|NOZZLE ISO F-05-110 BROWN
2 371712 1|NOZZLE ISO F-06-110 GREY
2 371713 1|NOZZLE ISO F-08-110 WHITE
2 371946 1|NOZZLE ISO F-025-110 LILAC
2 371963 1|NOZZLE ISO F-075-110 PINK
2 371966 1|NOZZLE ISO F-10-110 LT BLUE
3 371772 1|NOZZLE ISO CT F-015-110C GREEN
3 371773 1|NOZZLE ISO CT F-02-110C YELLOW
3 371774 1|NOZZLE ISO CT F-03-110C BLUE
3 371775 1|NOZZLE ISO CT F-04-110C RED
3 371776 1|NOZZLE ISO CT F-05-110C BROWN
3 371777 1|NOZZLE ISO CT F-06-110C GREY
4 371738 1|NOZZLE ISO F-015-110C GREEN
4 371739 1|NOZZLE ISO F-02-110C YELLOW
4 371740 1|NOZZLE ISO F-03-110C BLUE
4 371741 1|NOZZLE ISO F-04-110C RED
4 371742 1|NOZZLE ISO F-05-110C BROWN
4 371743 1|NOZZLE ISO F-06-110C GREY




Agroparts: wvw.HARDI-INTERNATIONAL .com

BOOM-NOZZLES 110° LOWDRIFT ISO

D1010-HIN, 01:01:16
Date 12.08.2020 8:24

SYNTAL

CERAMIC




Agroparts: wvw.HARDI-INTERNATIONAL .com

BOOM-NOZZLES 110° LOWDRIFT ISO
D1010-HIN, 01:01:16
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 371837 1|NOZZLE ISO CT LD-01-110 ORANGE
1 371838 1|NOZZLE ISO CT LD-015-110 GREEN
1 371839 1|NOZZLE ISO CT LD-02-110 YELLOW
1 371840 1|NOZZLE ISO CT LD-03-110 BLUE
1 371841 1|NOZZLE ISO CT LD-04-110 RED
1 371894 1|NOZZLE ISO CT LD-05-110 BROWN
1 371958 1|NOZZLE ISO CT LD-025-110 LILAC
2 371817 1|NOZZLE ISO LD-01-110 ORANGE
2 371818 1|NOZZLE ISO LD-015-110 GREEN
2 371819 1|NOZZLE ISO LD-02-110 YELLOW
2 371820 1|NOZZLE ISO LD-03-110 BLUE
2 371821 1|NOZZLE ISO LD-04-110 RED
2 371893 1|NOZZLE ISO LD-05-110 BROWN
2 371957 1|NOZZLE ISO LD-025-110 LILAC
3 371842 1|NOZZLE ISO CT LD-01-110C ORANG
3 371843 1|NOZZLE ISO CT LD-015-110C GRN
3 371844 1|NOZZLE ISO CT LD-02-110C YELLO
3 371845 1|NOZZLE ISO CT LD-03-110C BLUE
3 371846 1|NOZZLE ISO CT LD-04-110C RED
3 371897 1|NOZZLE ISO CT LD-05-110C BROWN
4 371822 1|NOZZLE ISO LD-01-110C ORANGE
4 371823 1|NOZZLE ISO LD-015-110C GREEN
4 371824 1|NOZZLE ISO LD-02-110C YELLOW
4 371825 1|NOZZLE ISO LD-03-110C BLUE
4 371826 1|NOZZLE ISO LD-04-110C RED
4 371896 1|NOZZLE ISO LD-05-110C BROWN




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 0
BOOM-NOZZLES 80° FLAT FAN ISO

D1020-HIN, 01:01:16
Date 12.08.2020 8:24

SYNTAL

D1020




Agroparts: wvw.HARDI-INTERNATIONAL .com

BOOM-NOZZLES 80° FLAT FAN ISO
D1020-HIN, 01:01:16
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 334083 1|SNAP-FIT NOZZLE HOLDER SS BLCK
2 371931 1|SYNTAL ISO F-01-80 TIP ORNG
2 371932 1|SYNTAL ISO F-015-80 TIP GREEN
2 371933 1|SYNTAL ISO F-02-80 TIP YELLOW
2 371934 1]|SYNTAL ISO F-03-80 TIP BLUE
3 10423503 1]O-RING 9.12x3.53 NITRIL




Agroparts: wvw.HARDI-INTERNATIONAL .com
BOOM-NOZZLE CAPS AND FILTERS
D1030-HIN, 28:11:17
Date 12.08.2020 8:24

& G
&—o




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 1
m BOOM-NOZZLE CAPS AND FILTERS
D1030-HIN, 28:11:17
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 320187 1|FITT.DK CAP 3/8" BSP BLACK
1 321517 1|FITT.DK CAP 3/8" BSP WHITE
ALWAYS USE WITH ISO AND INJET NOZZLES

1 321797 1|FITT.DK CAP 3/8' BSP BLUE

1 321801 1|FITT.DK CAP 3/8' BSP GREEN

1 321812 1|FITT.DK CAP 3/8' BSP RED

1 321823 1|FITT.DK CAP 3/8' BSP ORANGE

1 321834 1|FITT.DK CAP 3/8' BSP YELLOW

2 322068 1|SNAP-FIT ADAPTER THREAD. HARDIT
3 330013 1]O0-RING 2.5 X 10 PUR

4 334083 1|SNAP-FIT NOZZLE HOLDER SS BLCK
5 334102 1|BLANK F.NOZZLE

6 334862 1|NOZZLE CAP TJBLACK F.ISO/INJET
7 334926 1|SNAP-FIT TURN PLATE F TRIPLET
8 370016 1|NOZZLE CONE JET 1553-08

8 370027 1|NOZZLE CONE JET 1553-10

8 370031 1|NOZZLE CONE JET 1553-12

8 370042 1|NOZZLE CONE JET 1553-14

8 370053 1|NOZZLE CONE JET 1553-16

8 370064 1|NOZZLE CONE JET 1553-18

8 370075 1|NOZZLE CONE JET 1553-20

8 370086 1|NOZZLE CONE JET 1553-22

8 370097 1|NOZZLE CONE JET 1553-24

8 370101 1|NOZZLE CONE JET 1553-30

8 370112 1|NOZZLE CONE JET 1553-35

8 370123 1|NOZZLE CONE JET 1553-40

9 370134 1|NOZZLE SWIRL 1554-GREY

9 370145 1 |NOZZLE SWIRL 1554-BLACK

9 370156 1|NOZZLE SWIRL 1554-BLUE

9 370167 1|NOZZLE SWIRL 1554-1.3 WHITE
10 371551 1|NOZz LRG DROP FLAT SPRAY SINGL
11 372140 1|HARDI ISO BLIND CAP
12 390639 1]O-RING F.NOZZLE FILTER
13 614366 1|FILTER 50 MESH F.NOZZLE BLUE
13 614367 1|FILTER 80 MESH F.NOZZLE RED
13 614368 1|FILTER 100 MESH F.NOZZLE YEL.
14 725042 1| SCREEN 80 MESH W.GASKET, RED
14 725043 1| SCREEN 50 MESH W.GASKET, BLUE
14 725044 1|SCREEN 100 MESH W.GASKET, YELLO
15 10423503 1]O-RING 9.12x3.53 NITRIL
16 24022901 1|GASKET D10X19 EP 3.2




Agroparts: wvw.HARDI-INTERNATIONAL .com

BOOM-NOZZLES INJET

D1040-HIN, 01:01:16
Date 12.08.2020 8:24

INJET Nozzle SYNTAL

@. 8

B-JET Nozzle SYNTAL




Agroparts: wvw.HARDI-INTERNATIONAL .com

BOOM-NOZZLES INJET
D1040-HIN, 01:01:16
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 334083 1|SNAP-FIT NOZZLE HOLDER SS BLCK
2 371872 1|NOZZLE INJET 015 GREEN SINGLE
2 371873 1|NOZZLE INJET 02 YELLOW SINGLE
2 371874 1|NOZZLE INJET 025 LILAC SINGLE
2 371875 1|NOZZLE INJET 03 BLUE SINGLE
2 371876 1|NOZZLE INJET 04 RED SINGLE
2 371926 1|NOZZLE INJET 01 ORANGE SINGLE
2 371927 1|NOZZLE INJET 05 BROWN SINGLE
2 371928 1|NOZZLE INJET 06 GREY SINGLE
2 371929 1|NOZZLE INJET 08 WHITE SINGLE
3 371870 1|NOZZLE B-JET 03 BLUE
3 371871 1|NOZZLE B-JET 04 RED
3 371877 1|NOZZLE B-JET 025 LILAC
3 371930 1|NOZZLE B-JET 02 YELLOW




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 0
BOOM-NOZZLES MINIDRIFT

D1050-HIN, 01:01:16
Date 12.08.2020 8:24

R

"

i
&9

&)

D1050




Agroparts: wvw.HARDI-INTERNATIONAL .com

BOOM-NOZZLES MINIDRIFT
D1050-HIN, 01:01:16
Date 12.08.2020 8:24
Pos. parts-n° order description

qty
1 372121 1|NOZZLE ISO CT MD-015-110 GREEN
1 372122 1|NOZZLE ISO CT MD-02-110 YELLOW
1 372123 1|NOZZLE ISO CT MD-025-110 LILAC
1 372124 1|NOZZLE ISO CT MD-03-110 BLUE
1 372125 1|NOZZLE ISO CT MD-04-110 RED
1 372126 1|NOZZLE ISO CT MD-05-110 BROWN
2 372111 1|NOZZLE ISO MD-015-110 GREEN
2 372112 1|NOZZLE ISO MD-02-110 YELLOW
2 372113 1|NOZZLE ISO MD-025-110 LILAC
2 372114 1|NOZZLE ISO MD-03-110 BLUE
2 372115 1|NOZZLE ISO MD-04-110 RED
2 372116 1|NOZZLE ISO MD-05-110 BROWN




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 0
BOOM-NOZZLES QUINTASTREAM

D1060-HIN, 01:01:16
Date 12.08.2020 8:24

D1060




Agroparts: wvw.HARDI-INTERNATIONAL .com

BOOM-NOZZLES QUINTASTREAM
D1060-HIN, 01:01:16
Date 12.08.2020 8:24
Pos. parts-n° order description
qty

1 372011 1INOZZLE ISO QS-015-5H GREEN
1 372012 1|NOZZLE ISO QS-02-5H YELLOW
1 372013 1|NOZZLE ISO QS-03-5H BLUE
1 372014 1|NOZZLE ISO QS-04-5H RED
1 372015 1INOZZLE ISO QS-05-5H BROWN
1 372016 1INOZZLE ISO QS-06-5H GREY
1 372017 1INOZZLE ISO QS-08-5H WHITE
1 372018 1|NOZZLE ISO QS-10-5H LT. BLUE
1 372019 1|NOZZLE ISO QS-15-5H LT. GREEN
2 372002 1]1ISO QNTSTRM 015 S-GREEN
2 372003 1]1ISO QNTSTRM 02 S-YELLOW
2 372004 1]1ISO QNTSTRM 03 S-BLUE
2 372005 1]ISO QNTSTRM 04 S-RED
2 372006 1]1ISO QNTSTRM 05 S-BROWN
2 372007 1]1ISO QNTSTRM 06 S-GREY
2 372008 1]ISO QNTSTRM 08 S-WHITE
2 372009 1]ISO ONTSTRM 10 S-LT.BLU
2 372010 1]ISO ONTSTRM 15 S-LT.GRN




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 0
NOZZLE BODIES - T25

D1130-HIN, 05:04:18
Date 12.08.2020

8:

24




Agroparts: wvw.HARDI-INTERNATIONAL .com

NOZZLE BODIES - T25
D1130-HIN, 05:04:18
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 242431 1]O-RING 6.3X2.4 VITON
2 322114 1|NUT PLASTIC F.NOZZ.H
3 322116 1|BOLT PLASTIC F.NOZZ.H.
3 45002100 1| SCREW M6X20 W.SQ.HEAD SS
4 322365 1|HOUSING F.@25 TUBE TRIP/PENT
5 14046100 1|CLAMP @3/38 L=51 TRIP/PENT T25
6 24261400 1 |MEMBRANE F.NON-DRIP ©19.8 BLACK EPDM
6 24265500 1|NON DRIP MEMBRANE ©@19,8 FPM/VITON BROWN 60A
7 24262800 1]O0-RING @10.69 X 3.53 NITRIL
8 33507600 1| TOP,NOZZLE HOLDER T25,BOLT-ON
9 33517000 1|STOP F. ROTARY PLATE TRIP/PENT
10 33517100 1|ROTARY PLATE F. TRIPLET T25
11 33517200 1|ROTARY PLATE F. PENTALET T25
12 33520200 1|LOCK F. T25 BRACKET
13 33520300 1| TOP PLATE T25 NOZZLE '12 30x10
14 33526600 1|SINGLE NOZZLE PLATE, T25
15 72622200 1|NON-DRIP, 1-BAR TRIP/PENT T25
INCLUDES MEMBRANE (24261400)
16 72686400 1|TRIPLET @25 NON DRIP LOWER
17 72686500 1| PENTALET @25 NON DRIP LOWER
18 73376100 1|SINGLE @25 NON DRIP LOWER
19 75001403 1|NOZZLE BODY KIT, T25, TRIPLET
20 75001503 1|NOZZLE BODY KIT, T25, PENTALET
21 75001603 1|NOZZLE BODY KIT, T25, SINGLE
22 75085300 1|ACTUATOR PF '1ll (SPARE PART)




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 0
NOZZLE TUBES - STNLS STEEL T25

D1150-HIN, 01:03:18
Date 12.08.2020

8:

24




Agroparts: wvw.HARDI-INTERNATIONAL .com

NOzZLE TUBES - STNLS STEEL T25
D1150-HIN, 01:03:18
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 322114 1|NUT PLASTIC F.NOZZ.H
2 322116 1|BOLT PLASTIC F.NOZZ.H.
3 334874 1|NOZZLE HOLDER - TOP HALF
4 341341 1| CABLE HOLDER 250MM
4 341342 1| CABLE HOLDER 375MM
5 480783 1|RIVET @4x14, GR 7.9-9.5 ALUM
6 480804 1|RIVET @4.8x14.5
7 15149200 1|FEED TUBE-SS, T25 X 1020
7 15149300 1|FEED TUBE-SS, T25 X 1220
7 15149400 1|FEED TUBE-SS, T25 X 2270
7 15149500 1|FEED TUBE-SS, T25 X 2820
7 15149600 1|FEED TUBE-SS, T25 X 3670
7 15149700 1|FEED TUBE-SS, T25 X 4520
7 15149800 1|FEED TUBE-SS, T25 X 2620
7 15149900 1|FEED TUBE-SS, T25 X 3120
7 15154800 1|FEED TUBE-SS, T25 X 3770
7 15154900 1|FEED TUBE-SS, T25 X 1970
7 15155000 1|FEED TUBE-SS, T25 X 2770
7 15155100 1|FEED TUBE-SS, T25 X 3170
7 15155200 1|FEED TUBE-SS, T25 X 3820
7 15155300 1|FEED TUBE-SS, T25 X 5420
7 15155400 1|FEED TUBE-SS, T25 X 4070
7 15155500 1|FEED TUBE-SS, T25 X 4920
7 15180000 1|FEED TUBE-SS, T25 X 4720
7 15180100 1|FEED TUBE-SS, T25 X 3370
8 15155900 1|NOZ.TUBE-SS, T25 X 374, 1-HOLE
9 15156000 1|NOZ.TUBE-SS, T25 X 628, 2-20"
10 15156100 1|NOZ.TUBE-SS, T25 X 1136, 3-20"
11 15156200 1|NOZ.TUBE-SS, T25 X 1644, 4-20"
12 15156300 1|NOZ.TUBE-SS, T25 X 2152, 5-20"
13 15173800 1|NOZ.TUBE-SS, T25 X 679, 2-22"
14 15173900 1|NOZ.TUBE-SS, T25 X 1238, 3-22"
15 15174000 1|NOZ.TUBE-SS, T25 X 1797, 4-22"
16 15187400 1|NOZ.TUBE-SS, T25 X 501, 2-15"
17 15187500 1|NOZ.TUBE-SS, T25 X 882, 3-15"
18 15187600 1|NOZ.TUBE-SS, T25 X 1263, 4-15"
19 15276200 1|NOZ.TUBE-SS, T25 X 552, 2-17"
20 15276300 1|NOZ.TUBE-SS, T25 X 984, 3-17"
21 15276400 1|NOZ.TUBE-SS, T25 X 1416, 4-17"
22 16162503 1|BRACKET,NOZZLE OFFSET,R,BLACK
23 16163003 1|BRACKET,NOZZLE OFFSET,L,BLACK
24 16380800 1|BRACKET, NOZZLE DUMMY, T25
25 17015503 1|FLAT BAR, 1/8"X 1", L=60
26 24263000 1]0-RING @24.4 X 3.1 NITRIL SH70
27 28025103 1|TIE STRAP L=21" x W=3/8"
28 32239300 1|FITT.DK CAP T25
29 32239700 1|FITT.DK NUT T25
30 33487300 1|NOZZLE HOLDER - BOTTOM HALF
31 33515500 1|FITT.DK NUT LOCK RING T25
32 33517900 1| SOCKET F. PIPE HOLDER
33 33518000 1| PIPE HOLDER BETWEEN @25
34 33518100 1| PIPE HOLDER TOP @25
35 33520200 1]LOCK F. T25 BRACKET
36 34153800 1|CABLE TRAY EL/HY, L=2855
36 34154100 1|CABLE TRAY EL/HY, L=5400
37 34154200 1|CABLE TRAY COVER, L=2855
37 34154500 1|CABLE TRAY COVER, L=5400
38 39134800 1|NOZZLE TUBE DUMMY BRACKET T25
39 74008203 1|CLAMP & INSULATOR 100X60 (QTY.10)
39 74008303 1|CLAMP & INSULATOR 80X60 MM (QTY.10)
39 74008403 1|CLAMP & INSULATOR 80X60 MM (QTY.5)




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page
m NOzZLE TUBES - STNLS STEEL T25
D1150-HIN, 01:03:18
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
39 74008503 1|CLAMP & INSULATOR 50X50 MM (QTY.10)
39 74008603 1|CLAMP & INSULATOR 50X50 MM (QTY.5)
39 74008703 1|CLAMP & INSULATOR 30X50 MM (QTY.10)
39 74008803 1|CLAMP & INSULATOR 30X50 MM (QTY.5)
40 74008903 1|NOZZLE HOLDER COMPLETE (QTY.10)
40 74009003 1|NOZZLE HOLDER COMPLETE (QTY.5)




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page

: 24

8

12.08.2020

Date

SARITOR 4000/5000

E1120-HIN, 17:07:19

TANK -

E1120

W Wwﬁ@
o | eEEen ©




Agroparts: wvw.HARDI-INTERNATIONAL .com

TANK - SARITOR 4000/5000
E1120-HIN, 17:07:19
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 145995 1|FITT.DK S-53 FORK
1 145996 1|FITT.DK S-67 FORK
1 145997 1|FITT.DK S-93 FORK
1 147774 1|FITT.DK S-93 FORK W. M5 THREAD
2 152547 1|ROD F.FLOAT SAR4000 1970mm
2 15028800 1|ROD F. FLOAT CM6000/7000/SAR5000
3 242053 1]O0-RING 3 X 44.2 90SH NITRIL
3 242354 1]O-RING D32.2X3.0 VITON
3 24011701 1]O-RING R3.42x63.09 FKM70
4 242309 1|SEAL @22 ID @30 OD X 4 HIGH
5 242594 1]O-RING D14 X 1.78 SCH.70-EPDM
6 251884 1|HOSE 2" SUCTION L=5" (120MM)
7 284724 1| CLAMP HOSE GEAR D52-70
8 288660 1|FITTING G1/4"-@4 mm
9 320084 1|FITT.DK NUT 1/2" BSP
10 320283 1|FITT.DK NUT 3/4"BSP
11 320467 1|FITT.DK BULKHEAD 1"BSP SINGLE
12 320471 1|FITT.DK NUT 1" BSP JAMB
13 320563 1|FITT.DK 3 WAY 1/2" 110 DEG.
14 320574 1|FITT.DK NUT 1" BSP SPECIAL
15 320655 1|FITT.DK HN 1/2"-1/2" BSP
16 322097 1| THREADED RING F. LID
17 322107 1|FITT.DK S-53 BULKHEAD NUT
18 322108 1|FITT.DK S-67 BULKHEAD NUT
19 322109 1|FITT.DK S-93 BULKHEAD NUT
20 322352 1|FITT.DK S-53 TEE
21 330212 1|O-RING D19/D14X2.4 F.1/2"NUT
22 332577 1|0O-RING D38/D30X4 F.1" PUR.
23 333864 1|GUIDE F. SAFETY VALVE SPRING
24 334245 1|FITT.DK S-67 ELB. 1-1/2"RUBBER
25 334260 1|GASKET F. S-53 BULKHEAD
26 334261 1|GASKET F. S-67 BULKHEAD
26 726464 1|FITT.DK S-67 BULKHEAD W/GASKET
27 334262 1|GASKET F.S-93 BULKHEAD
27 726465 1|FITT.DK S-93 BULKHEAD W/GASKET
28 334262 1|GASKET F.S-93 BULKHEAD
28 727339 1|FITT. S93 DRAIN BULKHEAD W/O-R
29 334434 1|CAGE F.SPRING BOTTOM DRAIN ASY
30 334515 1| FLOATER FOR LIQUID LEVEL
31 334531 1|CLAMP HOSE PLASTIC 3/4"
32 334545 1|FITT.DK S-93 TEE
33 341235 1|TUBE, SUCTION-2", L=1900MM
CUT TO LENGTH
34 341273 1|TUBE F.SIGHT GAUGE L=65"
CUT TO 1552MM
35 370495 1|NOZZLE INJECTOR 5066-3.0
36 390691 1|FITT.DK S-93 STR.2"PVC DRILLED
37 440392 1]SCREW 6.3 X 25.0 DIN7981C TORX
38 440677 1|SCREW F. PLASTIC 5X20 SS
39 468035 1|INUT HEX M5 A2 LOCK DIN 985
40 480717 1|PIN E 5X40 SST
41 614588 1|SEAL F. LID
42 614602 1|FILTER BASKET
43 724621 1|FITT.DK HB 3/4"ASSY F.3/4" NUT
44 726003 1|LID F. TANK
45 726463 1|FITT.DK S53 BULKHEAD W/GASKET
46 726558 1|FITT.DK S53 STR. 3/4" W.ORING
47 726564 1|HOSE TAIL 2-1/2" W.O-RING
48 726570 1|FITT.DK S-53 ELB.3/4" W.ORING
49 726571 1|FITT.DK S-53 ELB.1", W ORING
50 726576 1|FITT. DK S-93 2-1/2" 90°




Agroparts: wvw.HARDI-INTERNATIONAL .com

TANK - SARITOR 4000/5000
E1120-HIN, 17:07:19
Date 12.08.2020 8:24
Pos. parts-n° order description
qty

51 726578 1|FITT.DK S53 PLUG WITH O-RING
52 726694 1|PLUG,S53,1/2"FBSP THD W.ORING
53 727133 1|HOSETAIL S93 2"1/2 + O-RING
54 728395 1|FITT.DK S-93 ELB.1-1/2" 90 DEG
55 728525 1|FITT. S93 CONNECTOR W/O-RINGS
56 981722 1]AIR HOSE, BLACK, D4X2.7
57 14120300 1|WEIGHT F.SIGHT GAUGE MARKER
58 16135600 1|GUIDE FOR SIGHT GAUGE NAV/NCM
59 16379700 1|U-BRACKET F. @51 PIPE SS
60 24265100 1]O-RING z28x4 SH70 VITON
61 26014100 1| TANK SENSOR-ELECTRONIC
62 28030003 1|CLAMP HOSE GEAR P1" 6716
63 28030103 1|CLAMP HOSE GEAR P5/4-S1.5"6724
64 28030303 1|CLAMP HOSE T-BOLT S2.5" 235-76
65 28034100 1|CABLE F.LIQUID LEVEL IND. SS L=5M
66 33522100 1 |MARKER HALF SIGHT GAUGE RED
67 35004203 1| TANK, MAIN 5000L SARITOR 09
67 35004503 1| TANK, MAIN 4000L SARITOR 11
68 39121500 1]s93 2-1/2" ELB W. 1/4" PORT
69 39123100 1|ADAPTER S53/1" RG.
70 44074500 1|PT SCREW 40X10 WN5451/TORX 20IP SS
71 72114300 1|FITT. DK S-53 MALE MALE W.ORIN
72 72358000 1| TANK RINSE LOW MOD.ASSMBLY NCM
73 72374800 1|TANK VENT S93 2-1/2" NAV/NCM
74 72462900 1]1S53

2X EJEKTORNOZZLE AGITATION
75 72776300 1| PULLEY FLOAT COMPLETE
76 72776400 1| PULLEY SIGHT GAUGE COMPLETE
77 92702803 1|HOSE PVC SUCT GRAY 2.5"
78 92703203 1|HOSE R X3/4" X300PSI WP X0012"
79 92712403 1]HOSE R X1" X300PSI WP X0012"
80 92736503 1JHOSE R X1.5" X200PSI WP X0012"




Agroparts: wvw.HARDI-INTERNATIONAL .com

SARITOR TANK FRAME

E1400-HIN, 17:07:19




Agroparts: wvw.HARDI-INTERNATIONAL .com

SARITOR TANK FRAME
E1400-HIN, 17:07:19
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 166246 1 |WASHER CUP D53 F.SPRING
2 220673 1|SPRING F.PIVOT 100 X 51
3 220947 1|SPRING D13.0/1,2 L=90 RST
4 334523 1| PIPE HOLDER @51.5
5 410362 1|BOLT HEX 8.8 SS M6X20
6 430946 1|BOLT HEX Ml6 x 180 8.8 DEL
7 440663 1|SCREW 3/8" NR4 STAINLESS
8 458032 1|BOLT M8X30 8.8 DIN7991D SS
9 460261 1|INUT HEX M6X1.00 LOCK DIN985 A2 SS
10 460585 1| LOCKING NUT Mlé6 DIN985 A2 SS
11 460747 1INUT HEX M24 LOCK
12 470901 1|WASHER D11.8/D6.1X1.6 SS LOCK
13 478039 1 |WASHER M16U 16.5X32XX3 SST
14 478041 1 |WASHER D25/D50X4 SS A2
15 478079 1| PAIR OF WASHERS NL24 25.3X39X3.4
16 16220903 1|BKT SIGHT GAUGE SARITOR
17 16610101 1| BRACKET ANGULAR SENSOR PARALIFT SARITOR
FROM #55647
18 16633401 1|LATERAL LEFT BRACKET, PARADYME, SARITOR
19 16633501 1|LATERAL RIGHT BRACKET, PARADYME, SARITOR
20 16633601 1| CENTER BRACKET, PARADYME, SARITOR
21 16645801 1|PLATE, PROTEC, TANK FRAME, REAR/R, SARITOR
22 16645901 1|PLATE, PROTEC, TANK FRAME, REAR/L, SARITOR
23 26005700 1|ANGLE SENSOR 70° 0.5-4.5 VDC + LEVER
24 26005800 1|ANGLE SENSOR 120° 0.5-4.5 VDC + LEVER
25 28022101 1| PROT. PLUG EP700 100.100x5-8
26 28032801 1| PROT. PLUG EP600 LR60.30X3
27 39001101 1| TANK REST SHIM - SAR.FRAME
28 39010601 1| TANK REST SHIM L=2950 SAR
FROM #55700
29 43000501 1|BOLT HEX M24X60 DAC 8.8 DIN933
30 61012101 1| TANK BRACE BAR SARITOR
31 61012401 1| FRONT TANK SUPPORT FOR SARITOR
32 61013601 1|BRACKET, MAIN TANK HOLDER, REAR R, SARITOR
33 61013701 1|BRACKET, MAIN TANK HOLDER, REAR L, SARITOR
34 63033201 1|BRACKET, TANKS, FRONT, SARITOR
35 63033301 1|BRACKET FLUSH TANK SARITOR
36 63033401 1| TANK CARRIER FRAME SAR
UNTIL #55093
36 63062701 1| TANK CARRIER FRAME SAR V2
FROM #55094 TO #55646
36 63066901 1| TANK CARRIER FRAME SAR V3
FROM #55647
37 63036101 1|BRACKET SIGHT GAUGE TANK SARITOR




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page

: 24

8

12.08.2020

Date

FRAME SARITOR
18:11:15

Al13A,

o
o
o
@
wy
S
~
'
'




Agroparts: wvw.HARDI-INTERNATIONAL .com

FRAME SARITOR
Al13A, 18:11:15
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 16415901 1|MAIN BEAM, FRAME, SARITOR
2 63028201 1|REAR CROSS BAR SAR
3 63066501 1|BRACKET, PANHARD ROD, REAR, SARITOR, REV2
4 63028701 1|REAR FRAME BEAM SAR
5 63028801 1|REAR INTERM.FRAME SAR
6 63028901 1|MID FRAME BEAM SAR
7 63030901 1| BRACKET FRONT ANTI-VIBRATION MOUNT ENGINE SARITOR
8 63029301 1| FRONT CROSS BAR RADIATOR CNH SARITOR
Jusqu'au /until n°55646
8 63077001 1| FRONT CROSS BAR RADIATOR CNH SARITOR
A partir du /from n°55647
9 16421101 1| BRACKET REAR ANTI-VIBRATION MOUNT ENGINE SARITOR
10 63029901 1 |BRACKET, SEPARATE FRONT CAB/ENGINE, SARITOR
11 63028601 1|LEFT REAR FRAME PIVOT SAR
12 63028501 1|RIGHT REAR FRAME PIVOT SARITOR
13 16429701 1| BRACKET AIR TANK SARITOR
14 16431301 1|BRACKET LEFT HYD TANK 100L SARITOR
15 16431401 1| BRACKET RIGHT HYD TANK 100L
16 63052201 1| PLATE, INTERFACE TOOLBOX & FUEL TANK, SARITOR
17 63050801 1|BRACKET FOR F/L SUSPENSION TANK FRAME SARITOR
18 16478001 1|BRACKET, HYD. MANIFOLD 3 STATIONS, SARITOR
19 63049701 1|BRACKET, TRANSP.BOOM, R, FRAME, SARITOR REV2
20 63052801 1|BRACKET FRONT FLUID SYSTEM FRAME SARITOR
21 63052901 1| BRACKET REAR FLUID SYSTEM FRAME SARITOR
22 63071001 1| BRACKET EXHAUST PIPE 5" END LINE SARITOR REV 2
4 partir du/from n°55269
23 63030801 1| BRACKET REAR CAB CNH SARITOR
25 61010101 1|AXLE ROD LINK AXLE, L505
26 61010001 1| PANHARD ROD, REAR, SARITOR
27 61009901 1| PANHARD ROD, FRONT, SARITOR
28 16424901 1|SHIM F.ROLL BAR SARITOR
29 16538101 1 |BRACKET BANJO PUMP/FILTER & FLOW REG SARITOR
Jusqu'au/until n°55731
29 16624501 1|BANJO PUMP BRACKET V2 SARITOR
A partir du/from n°55732
30 24004001 1| LOWER HALF SILENT BLOCK ROLL BAR
31 24003401 1|UPPER HALF SILENT BLOCK ROLL BAR
32 61035701 1| BRACKET EXHAUST PIPE ELBOW SARITOR
34 39003501 1|PLASTIC SHIM 12X50X375
35 61014601 1|CHAIR REST TANK SAR
36 63053501 1|BRACKET, TRANSP.BOOM, R, SARITOR REV2
Jusqu'au /until n°55665
36 63080301 1| BRACKET, TRANSP.BOOM,R, SARITOR V2
A partir du /from n°55666
37 16426601 1| BRACKET, TRANSP.REST BOOM, SARITOR
38 39001801 1| ROLLER FOR TRANSPORT, POM
39 39005901 1|PAD, PLASTIC 40X20X1140, TRANSP.BKT, R., SARITOR
Jusqu'au /until n°55665
39 39011701 1|PAD, PLASTIC, 40X20X914, TRANSP.BKT, R., SARITOR
A partir du /from n°55666
40 16642501 1| FRONT STOP F.HOOD SAR
A partir du/from n°55647
41 61043201 1|REAR HOOD STOP SAR
42 16646401 1|BRACKET, HEIGHT CONTROL VALVE, SARITOR
A partir du /from n°55647
43 16601101 1|PLATE, NUT HOLDER, FRAME, SARITOR
44 39001001 1| SUPPORT BUSHING CAB @25X34 L=86
45 16646401 1| BRACKET, HEIGHT CONTROL VALVE, SARITOR
A partir du/from n°55700
45 39000901 1|BUSHING CAB ©@25X34 L=40
46 61013801 1|PIN @25 L200 M20




Agroparts: wvw.HARDI-INTERNATIONAL .com

FRAME SARITOR
Al113A, 18:11:15
Date 12.08.2020 8:24
Pos. parts-n° order description
qty

47 478000 1 |WASHER D21/D40X3 SS

48 460806 1NUT HEX M20X2.50 LOCK DIN985A2 SS

49 24011801 1 |RUBBER BLOCK M1l6 D100 H69 70NR

50 16632901 1|BRACKET FLEX.42L SAR

51 16642201 1|HYD.HOSE FLEX.ROUTE SAR

52 16596301 1| PRESSURE GAUGE BRACKET, SARITOR

53 63053701 1|AXLE CONN.ROD/AIR VALVE SARITOR

54 63076501 1|CASE ROLL BAR V2 SAR

55 24013701 1|WASHER ©@40/11 TH. 4 95 A

56 16477901 1|BRACKET, HYD. MANIFOLD 6 STATIONS, SARITOR

57 63056101 1|BRACKET FRONT RIGHT LIGHT SARITOR REV2

58 16239001 1|COVER F.FRONT LIGHT BRACKET, SARITOR

59 16578101 1|GUIDE FLEX CAB 4 HOLES SARITOR

60 16578201 1|GUIDE FLEX CAB 2 HOLES SARITOR

61 16615501 1|BRACKET, LOCK, HAND PUMP, SARITOR

62 28013301 1|BRACKETS AND CLAMPS KIT @200

63 78629701 1|PIPE CLAMP 5040 PP DPAL AS W5

64 16507101 1|BRACKET A/C DRYER FILTER SARITOR

65 19000501 1]U-BOLT M8 FILTER

66 39010201 1|PAD, TANK FRAME, SARITOR

A partir du/from n°55700

67 63063501 1|HYD. HOSES BRACKET, ROUTING REAR FRAME SARITOR

68 16581301 1|HYD.HOSE FLEX.COVER SAR

69 16588401 1| COLLAR BRACKET, CHASSIS SARITOR

70 288646 1| PP TUBE HOLDER @63

71 16641901 1|HYD.BLOCK BRACKET SAR

72 16642001 1|HOOD ROUTING FLEX.SAR

73 63072501 1|HYD.HOSES GUIDE, CAB- FOOTBRIDGE, SARITOR

74 61029501 1| BRACKET BEACON SARITOR

75 26042401 1|BEACON LIGHT

76 76002801 1|BATTERY HOLDER, SARITOR

77 75009601 1]|KIT REINFORCEMENT FRONT FRAME, SARITOR

78 75007901 1| FRONT FRAME TANK STOP KIT

79 16004201 1|SHIM ©80X16 L10 CAB




Page

: 24

8

12.08.2020

Date

Agroparts: wvw.HARDI-INTERNATIONAL .com

PLATFORM SARITOR
Al115A, 02:02:16

-->n"55840

sauf/except n®55799

A115A




Agroparts: wvw.HARDI-INTERNATIONAL .com

PLATFORM SARITOR
Al115A, 02:02:16
Date 12.08.2020 8:24
Pos. parts-n° order description
qty

1 63050801 1|BRACKET FOR F/L SUSPENSION TANK FRAME SARITOR

2 63050501 1| PLATFORM CNH SARITOR

3 19000701 1|GRID, PLATFORM, L3300, SARITOR

4 19000301 1|GRID, PLATFORM, L1230, SARITOR

5 19000201 1|GRID, PLATFORM, L1020, SARITOR

6 19000401 1|GRID, PLATFORM, L1470, SARITOR

7 63050601 1|LADDER, TOP PART, SARITOR

8 145401 1|PAWL

9 334603 1 |RUBBER STOP 86X48X15

10 61025301 1|HAND RAIL, LADDER, RIGHT, SARITOR

11 61026501 1|HAND RATL, LADDER, LEFT, SARITOR

12 28016001 1|STEP, LADDER

13 63036401 1|LADDER, BOTTOM PART, SARITOR

14 39004501 1|BUMPER STOP RUBBER D40X7 L32, LADDER, SARITOR
15 16523201 1|SHIELD, PLATFORM, REAR, SARITOR

16 16523101 1|SHIELD, PLATFORM, FRONT, SARITOR

17 63056201 1| BRACKET FRONT LEFT LIGHT SARITOR REV2
18 61028301 1|BRACKET, HAND RAIL, PLATFORM, SARITOR
19 63056301 1|HAND RAIL, PLATFORM, REAR, SARITOR
20 63063201 1|BRACKET, TRANSP.BOOM, LEFT, PLATFORM, SARITOR
21 63056601 1| CENTRAL HAND RAIL, CNH CAB, SARITOR
22 61028501 1|HAND RATIL, PLATFORM, FRONT, SARITOR
23 16426601 1| BRACKET, TRANSP.REST BOOM, SARITOR
24 39001801 1| ROLLER FOR TRANSPORT, POM
25 39007801 1|PAD, PLASTIC, 40X20X1017, TRANSP.BKT, L.,SARITOR
26 39006001 1 |WASHER D21/D40X2
27 471128 1|WASHER, M16, ©@30/17.0X 3.0, SS
28 480730 1| SPRING DOWEL PIN 5X30 SST
29 220820 1|SPRING D20.5/2.0 0-50MM
30 28026001 1| PLUG EP700 80X80X4-6
31 288666 1|CLEAR PLASTIC PLUG, GPN 300 F21
32 288780 1| PLASTIC PLUG SQUARE 60 BLACK
33 61029301 1|PIN @25 L165 FRONT FILLING SARITOR
35 210879 1|LINK HEAD M16 x D17
36 461198 1|INUT HEX M16X2 JAMB
37 16554201 1|BRACKET, LEFT, BUMPER, LADDER, SARITOR
38 16554301 1|BRACKET, RIGHT, BUMPER, LADDER, SARITOR
39 63057401 1|ROD, FLAT, CURVED, LADDER, SARITOR
40 16554101 1|ROD, FLAT, STR, LADDER, SARITOR
41 14013101 1|PIN @17 LO93
42 14013201 1|PIN @16.8 L42
43 14013301 1]|PIN @16.8 L66
44 14013401 1]|PIN @16.8 L38
45 28029101 1|CIRCLIP, OUTER, D17, LADDER, SARITOR
46 240844 1 |RUBBER STOP @39X32
47 16611401 1|SHIM, PLATFORM, SARITOR
48 288590 1|HINGE, SET OF 2, PLATFORM (55021.10)
49 16611301 1|LID, HAND WASH TANK, PLATFORM, SARITOR
50 288645 1| TERRY CLIP 051955.050162
51 16239001 1|COVER F.FRONT LIGHT BRACKET, SARITOR
56 240844 1 |RUBBER STOP @39X32




Agroparts: wvw.HARDI-INTERNATIONAL .com

PLATFORM SARITOR
Al115B, 03:01:18

Page

0

Date

12.08.2020

8:

24

@
%

j
)

1 - P ‘ ;

'FQZ;;;;;;;;;;%

@

n°55799 et/and
n*55841-->

A115B




Agroparts: wvw.HARDI-INTERNATIONAL .com

PLATFORM SARITOR
A115B, 03:01:18
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 63050801 1 |BRACKET FOR F/L SUSPENSION TANK FRAME SARITOR
2 63050501 1|PLATFORM CNH SARITOR
A partir du/from n°56074
2 63085801 1|PLATFORM SIAC SARITOR
3 19001401 1|GRID, PLATFORM, L2610, SARITOR
4 19000301 1|GRID, PLATFORM, L1230, SARITOR
A partir du/from n°56074
4 19002301 1|GRID, PLATFORM L990 SARITOR
5 19001501 1|GRID, PLATFORM, L300, SARITOR
6 19000401 1|GRID, PLATFORM, L1470, SARITOR
7 63050601 1|LADDER, TOP PART, SARITOR
8 145401 1|PAWL
9 334603 1 |RUBBER STOP 86X48X15
10 61025301 1|HAND RAIL, LADDER, RIGHT, SARITOR
11 61026501 1|HAND RAIL, LADDER, LEFT, SARITOR
12 28016001 1|STEP, LADDER
13 63036401 1|LADDER, BOTTOM PART, SARITOR
14 39004501 1 |BUMPER STOP RUBBER D40X7 L32, LADDER, SARITOR
15 240844 1 |RUBBER STOP @39X32
16 16523201 1|SHIELD, PLATFORM, REAR, SARITOR
17 16523101 1|SHIELD, PLATFORM, FRONT, SARITOR
18 61028301 1|BRACKET, HAND RAIL, PLATFORM, SARITOR
19 63056201 1|BRACKET FRONT LEFT LIGHT SARITOR REV2
20 63073801 1|REAR HAND RAIL, CNH CAB, SARITOR
Jusqu'au/until n°56306
20 63098101 1|REAR HAND RAIL, SIAC CAB, SARITOR
A partir du/from n°56307
21 63063201 1|BRACKET, TRANSP.BOOM, LEFT, PLATFORM, SARITOR
22 61028501 1|HAND RAIL, PLATFORM, FRONT, SARITOR
23 63056601 1|CENTRAL HAND RAIL, CNH CAB, SARITOR
Jusqu'au/until n°56306
23 63098201 1|CENTRAL HAND RAIL, SIAC CAB, SARITOR
A partir du/from n°56307
24 16426601 1|BRACKET, TRANSP.REST BOOM, SARITOR
25 39001801 1|ROLLER FOR TRANSPORT, POM
26 39007801 1|PAD, PLASTIC, 40X20X1017, TRANSP.BKT, L.,SARITOR
27 39006001 1 |WASHER D21/D40X2
28 471128 1 |WASHER, M16, ©30/17.0X 3.0, SS
29 488013 1|COTTER PIN 5X40 INOX A2 DIN94
30 220820 1|SPRING D20.5/2.0 0-50MM
31 28026001 1| PLUG EP700 80X80X4-6
32 288666 1|CLEAR PLASTIC PLUG, GPN 300 F21
33 288780 1| PLASTIC PLUG SQUARE 60 BLACK
34 61029301 1|PIN @25 L165 FRONT FILLING SARITOR
36 210879 1|LINK HEAD Mlé6 x D17
37 461198 1|NUT HEX M16X2 JAMB
38 16554201 1|BRACKET, LEFT, BUMPER, LADDER, SARITOR
39 16554301 1|BRACKET, RIGHT, BUMPER, LADDER, SARITOR
40 63057401 1|ROD, FLAT, CURVED, LADDER, SARITOR
41 16554101 1|ROD, FLAT, STR, LADDER, SARITOR
42 14013101 1|PIN @17 LO93
43 14013201 1|PIN @16.8 L42
44 14013301 1|PIN @16.8 L66
45 14013401 1|PIN @16.8 L38
46 28029101 1|CIRCLIP, OUTER, D17, LADDER, SARITOR
47 240844 1 |RUBBER STOP @39X32
48 16611401 1|SHIM, PLATFORM, SARITOR
49 288590 1|HINGE, SET OF 2, PLATFORM (55021.10)
50 16611301 1|LID, HAND WASH TANK, PLATFORM, SARITOR
51 288645 1|TERRY CLIP 051955.050162
52 16239001 1|COVER F.FRONT LIGHT BRACKET, SARITOR




Agroparts: wvw.HARDI-INTERNATIONAL .com

PLATFORM SARITOR
A115B, 03:01:18
Date 12.08.2020 8:24
Pos. parts-n° order description
qty

53 63073501 1|STEP, ACCESS TO TANK, SARITOR
53 63112701 1|STEP, ACCESS TO SST TANK, SARITOR
54 61039401 1|BRACKET, HAND RAIL, STEP, PLATFORM, SARITOR
55 19001601 1|GRID, PLATFORM, L630, SARITOR
56 63072501 1|HYD.HOSES GUIDE, CAB- FOOTBRIDGE, SARITOR

Jusqu'au/until n°56305
57 78629701 1|PIPE CLAMP 5040 PP DPAL AS W5

jusqu'au/until n°56305
58 61058001 1|ROLLER HYD. HOSE GUIDE, F/L SARITOR

A partir du/from n°56306
59 14031001 1]1/2 PIN, MALE, HYD. HOSE GUIDE

A partir du/from n°56306
60 14031101 1|1/2 PIN, FEMALE, HYD. HOSE GUIDE

A partir du/from n°56306
61 14030801 1|HYD. HOSE GUIDE PIN SARITOR

A partir du/from n°56306
62 39016501 1|HYD. HOSE GUIDE ROLLER L130

A partir du/from n°56306
63 39016101 1|HYD. HOSE GUIDE ROLLER L254

A partir du/from n°56306




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 0
FRONT AXLE SARITOR

A117A, 13:02:17
Date 12.08.2020

8:

24




Agroparts: wvw.HARDI-INTERNATIONAL .com

FRONT AXLE SARITOR
Al117A, 13:02:17
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 63051101 1|FRONT AXLE V2 SARITOR
Ajout de trous pour graisseurs & partir du n°55952

2 14023801 1|BRONZE AXLE SLIDE M1l2 SARITOR

3 28012001 1|CIRCLIP, INNER, D30, INSERT, SARITOR

4 61012201 1|PIN @50 L156

6 15050701 1)PIN ©@29.8 L175

8 15050601 1|TRACK ROD 29.8 X 109MM (AXLE)

9 39000201 1|BUSHES UPPER WITHOUT BUMP STOP (KING PINS)
10 39000101 1|BUSHES LOWER WITH BUMP STOP (KING PINS)
11 14011001 1|BOLT STUD M18-M20 L202
12 468024 1|NUT HEX JAM M20 SS
13 61025901 1|TRACK US, SARITOR
13 61034501 1|SETTING TRACKS AUS. SARITOR
14 460585 1| LOCKING NUT Mlé6 DIN985 A2 SS

Jusqu'au/until n°55923
14 468058 1|NUT HEX M18 A2 LOCK DIN985
A partir du/from n°55924
15 14011101 1|PIN, STOP TRACK, FEMALE PART, SARITOR
16 14011201 1|PIN, STOP TRACK, SARITOR
17 480244 1|PIN SNAP D4.5
18 288589 1|GREASE NIPPLE M8X1.25 90°
20 63072201 1|GUIDE, HYD.HOSES, UPPER, FRONT/R DROPLEG, SARITOR
21 47000301 1|PAIR OF WASHERS M20 D21.4/D30.7X3.4
22 458125 1|BOLT CAP HEAD SOCKET M20X40 DAC 12.9
23 288674 1|BALL JOINT M30X1.5 OUTER ALPHA
24 63082801 1|INSERT, RIGHT, SARITOR, REV.3 (10MM)
25 148338 1|NUT HEX JAM M30X1.5 LEFT THREAD
26 14013601 1|BUSHING D20X25 L=30MM
27 28027901 1| SHOCK ABSORBER @70/80 INTERAXIS 365/550
28 28028201 1|AIR BAG, FRONT, WO1l-358-9062
Jusqu'au/until n°55951
28 28035301 1| CONVOLUTED AIR SPRING
A partir du/from n°55952
29 63082901 1|INSERT, LEFT, SARITOR, REV.3 (10MM)
30 43003701 1|BOLT HM 22-25 8.8 DIN933 GEO
32 63031001 1|DROP LEG, RIGHT, SARITOR
33 63032501 1|PIN, DROPLEG, SARITOR
34 28011101 1 |GEARBOX 609W2VB WITH DYNAMIC BRAKE
34 28011101ES 1|STD EXCHANGE, GEARBOX 609W2VB+ DYN BRAKE
35 78303701 1|MOTOR H1B, 110CC
36 24003901 1]0-RING, 192.00 X 3.00, N-KKM80D
37 24020201 1 |RUBBER BUFFER 125X80X55 SH92
38 78629701 1|PIPE CLAMP 5040 PP DPAL AS W5
39 461325 1|NUT FLANGE M22X1.5 F.WHEEL
40 16606401 1|SHIELD, ANG.SENSOR, DROP LEG, SARITOR
41 63072301 1|GUIDE, HYD.HOSES, UPPER, FRONT/L DROPLEG, SARITOR
42 63072401 1|GUIDE, HYD.HOSES, TOP HALF, FRONT DROPLEG, SARITOR
43 786867 1|PIPE CLAMP 322-PP BLACK
44 63031101 1|DROP LEG, LEFT, SARITOR
45 14021501 1|CYLINDER SPACER (L=23MM)
47 16633701 1|GUIDE, HYD.HOSES, INNER DROPLEG, SARITOR
51 16591001 1|SIDE AXLE SHIM 1.5
51 16591101 1|SIDE AXLE SHIM 0.8
51 16591201 1|SIDE AXLE SHIM 0.5
52 16590701 1 |UPPER/LOWER AXLE SHIM 1.5
52 16590801 1 |UPPER/LOWER AXLE SHIM 0.8
52 16590901 1 |UPPER/LOWER AXLE SHIM 0.5
53 488010 1|COTTER PIN 5x50
54 468065 1|CASTLE NUT M24X1.5 E-1207
55 75009701 1|HALF AXLE UPDATE KIT, SARITOR
55 75012101 1|COMPLETE KIT, 1/2 AXLE SARITOR




Agroparts: wvw.HARDI-INTERNATIONAL .com

FRONT AXLE SARITOR
Al117A, 13:02:17
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
56 288538 1|GREASE NIPPLE M8X1.25
A partir du/from n°55952
57 288549 1|GREASE NIPPLE CAP GPN 985/0201
A partir du/from n°55952
58 288589 1|GREASE NIPPLE M8X1.25 90°
A partir du/from n°55952
59 75011601 1 |MECHANICAL STOP ROD REPLACEMENT SARITOR
60 61057901 1|HYD. HOSE GUIDE ROLLER SUPPORT SARITOR
61 39016201 1|HYD. HOSE GUIDE ROLLER, @18X30 L181
62 75012301 1|KIT UPPER & LATERAL LOCKING PLATE SARITOR
63 927124 1JHOSE R X 60 BAR X 1 X 0012"

Protection faisceaux élect/elect harness protection




Agroparts: wvw.HARDI-INTERNATIONAL .com

REAR AXLE SARITOR

AlleA, 13:02:17
Date 12.08.2020 8:24




Agroparts: wvw.HARDI-INTERNATIONAL .com

REAR AXLE SARITOR
AlleA, 13:02:17
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 63051201 1|REAR AXLE HOUSING, SARITOR, V2
Ajout de trous pour graisseurs & partir du n°55952
2 14023801 1|BRONZE AXLE SLIDE M12 SARITOR
3 28012001 1|CIRCLIP, INNER, D30, INSERT, SARITOR
4 61012201 1|PIN @50 L156
6 15050701 1|PIN ©29.8 L175
7 63082801 1| INSERT, RIGHT, SARITOR, REV.3 (10MM)
8 15050601 1|TRACK ROD 29.8 X 109MM (AXLE)
9 39000201 1|BUSHES UPPER WITHOUT BUMP STOP (KING PINS)
10 39000101 1 |BUSHES LOWER WITH BUMP STOP (KING PINS)
11 14011001 1|BOLT STUD M18-M20 L202
12 468024 1|NUT HEX JAM M20 SS
13 61025901 1|TRACK US, SARITOR
13 61034501 1|SETTING TRACKS AUS. SARITOR
14 460585 1|LOCKING NUT Mlée DIN985 A2 SS
Jusqu'au/until n°55923
14 468058 1|NUT HEX M18 A2 LOCK DIN985
A partir de/from n°55924
15 14011101 1|PIN, STOP TRACK, FEMALE PART, SARITOR
16 14011201 1|PIN, STOP TRACK, SARITOR
17 480244 1|PIN SNAP D4.5
18 288589 1|GREASE NIPPLE M8X1.25 90°
19 63082901 1]INSERT, LEFT, SARITOR, REV.3 (10MM)
20 14005601 1|TIE ROD F.2WS D45 W/THREAD M30X1.5
21 148338 1|NUT HEX JAM M30X1.5 LEFT THREAD
22 468062 1|NUT HEX JAM M30X1.5 DAC
23 288674 1|BALL JOINT M30X1l.5 OUTER ALPHA
24 61024301 1|BALL JOINT D40 TIE ROD END M30X1.5
25 15075001 1|BEARING, TIE ROD F.2WS, SARITOR
26 14013601 1|BUSHING D20X25 L=30MM
27 28027901 1| SHOCK ABSORBER @70/80 INTERAXIS 365/550
28 28028101 1| CONVOLUTED AIR SPRING, 2 BELLOWS WO1-358-7271
Jusqu'au/until n°55943
28 28035201 1| CONVOLUTED AIR SPRING 16"X2 BELLOWS
A partir du/from n°55944
29 24020201 1 |RUBBER BUFFER 125X80X55 SH92
30 43003701 1|BOLT HM 22-25 8.8 DIN933 GEO
31 39000001 1| BUSHING
32 16422401 1|ROD LINK-ANTI-ROLL AXLE
33 14007101 1|SPACER @50X25 L=35
34 22000001 1|ANTI YAW BAR SARITOR
35 14021501 1|CYLINDER SPACER (L=23MM)
A partir du/from n°55269
35 14025501 1|CYLINDER SPACER (L=50MM)
Jusqu'au/until n°55268
36 63031001 1|DROP LEG, RIGHT, SARITOR
37 63032501 1|PIN, DROPLEG, SARITOR
38 28008001 1 |GEARBOX 609W2VB
Jusqu'au/until n°55950
39 78303701 1|MOTOR H1B, 110CC
40 24003901 1]O-RING, 192.00 X 3.00, N-KKM80D
41 16633701 1|GUIDE, HYD.HOSES, INNER DROPLEG, SARITOR
42 78629701 1|PIPE CLAMP 5040 PP DPAL AS W5
43 461325 1|NUT FLANGE M22X1.5 F.WHEEL
44 63072901 1|GUIDE, HYD.HOSES, UPPER, REAR/R DROPLEG, SARITOR
45 61039101 1|GUIDE, HYD.HOSES, LOWER, REAR DROPLEG, SARITOR
46 16606001 1| COVER FLEX HOSE GUIDE - UPPER, REAR
477 16605901 1| COVER FLEX HOSE GUIDE - LOWER, REAR
48 63031101 1|DROP LEG, LEFT, SARITOR
49 63072801 1|GUIDE, HYD.HOSES, UPPER, REAR/L DROPLEG, SARITOR
51 16590701 1 |UPPER/LOWER AXLE SHIM 1.5




Agroparts: wvw.HARDI-INTERNATIONAL .com

REAR AXLE SARITOR
AlleA, 13:02:17
Date 12.08.2020 8:24
Pos. parts-n° order description
qty

51 16590801 1 |UPPER/LOWER AXLE SHIM 0.8
51 16590901 1 |UPPER/LOWER AXLE SHIM 0.5
52 16591001 1|SIDE AXLE SHIM 1.5
52 16591101 1|SIDE AXLE SHIM 0.8
52 16591201 1|SIDE AXLE SHIM 0.5
53 458125 1|BOLT CAP HEAD SOCKET M20X40 DAC 12.9
54 47000301 1|PAIR OF WASHERS M20 D21.4/D30.7X3.4
55 488010 1|COTTER PIN 5x50
56 468065 1|CASTLE NUT M24X1.5 E-1207
57 75009701 1|HALF AXLE UPDATE KIT, SARITOR
57 75012101 1|COMPLETE KIT, 1/2 AXLE SARITOR
58 288538 1|GREASE NIPPLE M8X1.25

A partir du/from n°55952
59 288549 1|GREASE NIPPLE CAP GPN 985/0201

A partir du/from n°55952
60 288589 1|GREASE NIPPLE M8X1.25 90°

A partir du/from n°55952
61 75011601 1 |MECHANICAL STOP ROD REPLACEMENT SARITOR
62 75011701 1|REAR AXLE SLIDING PLATE KIT

Pour modification machine avant/for modification

machine before n°56328
63 63097301 1|UPPER SHIM GUIDE AXLE SARITOR
64 14029701 1|SLIDE AXLE L203 SARITOR
65 78629701 1|PIPE CLAMP 5040 PP DPAL AS W5
66 61053401 1|GUIDE PAD, AXLE CYLINDER SARITOR
67 75012301 1|KIT UPPER & LATERAL LOCKING PLATE SARITOR
68 927124 1|JHOSE R X 60 BAR X 1 X 0012"

Protection faisceaux élect/elect harness protection




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page

: 24

8

12.08.2020

Date

24:09:14

PNEUMATIC SUSPENSION SARITOR
L0454,

(<=
(=4
[se)
u
u
[
~
'
'




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 1
m PNEUMATIC SUSPENSION SARITOR
LO45A, 24:09:14
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 28013001 1|AIR TANK 20 LITERS @200
2 RA10AA7147 1|FITTING RI 1/2"1/4"A3C
3 RA15AA7259 1|STRAIGHT FITTING BSP1/4'" 0121-1313
4 RA15AA7260 1|T PIECE, F-F-F, BSP1l/4"
5 RA15AA7232 1|STRAIGHT FITTING BSP1/4"M-1/8"F 0168.13.10
6 RO02AA7239 1|VALVE MF 1/8" REF.0401.04.10
7 RA15AA7240 1|STRAIGHT FITTING @4mm-BSP1/8"
8 288801 1|FITTING TEE @4 PM0204E
9 981722 1|AIR HOSE, BLACK, D4X2.7
10 RA15AA7234 1|MALE SIMPLE UNION @6mm-BSP1/4" PM010612E
11 RA15AA7237 1|STRAIGHT FITTING @6mm-BSP1/4"
12 RA15AA7235 1|ELBOW @6 PMO306E
13 981721 1|]AIR HOSE, BLACK, ©@6X4
14 78618001 1|FITTING
15 78519201 1|HY.HO.1/2"L= 3350
1"STR-1"90
16 288660 1|FITTING G1/4"-@4 mm
17 28024901 1|AIR PRESSURE REGULATOR 1/4" BSP 0.5-10B
18 28059003 1|PUMP ACE FMCWS-650-HARDI-CD-SS
19 # 1|#
Non disponible/not available
20 16596301 1| PRESSURE GAUGE BRACKET, SARITOR
21 284269 1| PRESSURE GAUGE 0-8-16 BAR @2,5" 1/4"
21 284277 1|GAUGE 2.5"SS BOTT.PSI200
22 148429 1|FITTING 1/4" - 1/4'' BSPP FEMALE
23 28009701 1|HEIGHT CONTROL VALVE, 1/4" NPT
24 28010601 1|BALL JOINT, HEYD CS10M6 RIGHT
25 28010801 1|BALL JOINT, 8C M8X125 LEFT
26 14000701 1|LINK @12 M6-M8G L163,5
27 28010001 1|STRAIGHT FITTING @6mm-BSP1/8"
28 28028201 1|AIR BAG, FRONT, WO1-358-9062
29 14013501 1|HYD. FIT. M-F 3/4" - 1/4"
30 288548 1|FITTING TEE @6 PM0204E
31 14012201 1|HEIGHT CONTROL VALVE LINK @12 M6-M8G L258,6
Jusqu'au /until n°55617
31 14021401 1|HEIGHT CONTROL VALVE LINK @12 M6-M8G L308,6
A partir du /from n°55618
32 28028101 1| CONVOLUTED AIR SPRING, 2 BELLOWS WO1l-358-7271
33 14001601 1|HEX NIPPLE M27X2/ORFS-UNF 1"
34 RA15AA7236 1|ELBOW @4 PMO304E
35 27040701 1|AIR COMPRESSOR
36 24021101 1|AIR REGULATOR GASKET
36 27040501 1|AIR COMPRESSOR REGULATOR




Agroparts: wvw.HARDI-INTERNATIONAL .com

PNEUMATIC SUSPENSION SARITOR

L045B, 01:02:16
Date 12.08.2020

8:

24

# n°55952-->

n*55867-->

e - L0458




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 1
m PNEUMATIC SUSPENSION SARITOR
L.045B, 01:02:16
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 28013001 1]|AIR TANK 20 LITERS @200
2 786821 1|HYD. FIT. M-F 1/2"-1/8" (RI1/2'EDX1/8'A3CQ)
3 RO02AA7239 1|VALVE MF 1/8" REF.0401.04.10
4 RA10AA7147 1|FITTING RI 1/2"1/4"A3C
5 RA15AA7237 1|STRAIGHT FITTING @6émm-BSP1/4"
6 RA15AA7235 1|ELBOW @6 PMO306E
7 981721 1|AIR HOSE, BLACK, ©@6X4
8 16679801 1]|0IL FILTER SUPPORT SARITOR
9 218043 1|DOWTY SEAL BS BSP RB00-04 1/4
10 14076900 1|NIPPLE 1/4" I-1/4" U L=28.5 SS
11 28050501 1|4-PIN CONNECTOR 7642 02-6-1/4
12 288548 1|FITTING TEE @6 PMO0204E
13 78618001 1|FITTING
14 78519201 1|HY.HO.1/2"L= 3350
1"STR-1"90
15 148198 1|HYD. FIT. M-F 1/2''-1/4"
16 146723 1|HEX NIPPLE 1/4" - 1/8" BSP
17 RA15AA7260 1|T PIECE, F-F-F, BSP1/4"
18 RA15AA7232 1|STRAIGHT FITTING BSP1/4"M-1/8"F 0168.13.10
19 28059003 1| PUMP ACE FMCWS-650-HARDI-CD-SS
20 RA15AA7259 1|STRAIGHT FITTING BSP1/4'" 0121-1313
21 28024901 1|AIR PRESSURE REGULATOR 1/4" BSP 0.5-10B
22 RA15AA7234 1|MALE SIMPLE UNION @6mm-BSP1/4" PMO010612E
23 786890 1|PLUG M18X1.5 ORA3C W/GASKET
24 16596301 1| PRESSURE GAUGE BRACKET, SARITOR
25 284269 1| PRESSURE GAUGE 0-8-16 BAR @2,5" 1/4"
26 148429 1|FITTING 1/4" - 1/4'' BSPP FEMALE
27 28009701 1|HEIGHT CONTROL VALVE, 1/4" NPT
28 28010601 1|BALL JOINT, HEYD CS10M6 RIGHT
29 28010801 1|BALL JOINT, 8C M8X125 LEFT
30 14000701 1|LINK @12 M6-M8G L163,5
31 28010001 1|STRAIGHT FITTING @6émm-BSP1/8"
32 28028201 1]AIR BAG, FRONT, WO1l-358-9062
Jusqu'au/until n°55943
32 28035301 1| CONVOLUTED AIR SPRING
A partir du/from n°55944
33 14026001 1|ADAPTER G1/2"M-G1/4"F
A partir du/from n°55944
34 14021401 1|HEIGHT CONTROL VALVE LINK @12 M6-M8G L308,6
35 28028101 1| CONVOLUTED AIR SPRING, 2 BELLOWS WO1-358-7271
Jusqu'au/until n°55951
35 28035201 1| CONVOLUTED AIR SPRING 16"X2 BELLOWS
A partir du/from n°55952
36 14026101 1|ADAPTER 1/2 "M CONICAL-Gl/4" F
A partir du/from n°55952
37 27040701 1]|AIR COMPRESSOR
Compressor
38 14001601 1|HEX NIPPLE M27X2/ORFS-UNF 1"
39 RA15AA7240 1|STRAIGHT FITTING @4mm-BSP1/8"
40 RA15AA7236 1|ELBOW @4 PMO304E
41 981722 1|AIR HOSE, BLACK, D4X2.7
42 24021101 1|AIR REGULATOR GASKET
Gasket for regulator
43 27040501 1]AIR COMPRESSOR REGULATOR

Regulator




Page 0

10:07:15
Date 12.08.2020

Agroparts: wvw.HARDI-INTERNATIONAL .com
m MUDGUARD SARITOR
Al14A,

8:

24

GARDE-BOUE ARRIERE DROIT/
REAR RIGHT MUDGUARD

GARDE-BOUE AVANT DROIT /
FRONT RIGHT MUDGUARD

GARDE-BOUE ARRIERE GAUCHE/
REAR LEFT MUDGUARD

GARDE-BOUE AVANT GAUCHE /
FRONT LEFT MUDGUARD




Agroparts: wvw.HARDI-INTERNATIONAL .com

MUDGUARD SARITOR
All14A, 10:07:15
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 24004801 1 |MUDGUARD 150° L510
Largeur/Width: 510mm
1 24004901 1 |MUDGUARD 150° L610
Largeur/Width: 610mm
2 16501301 1|SHIELD, DROPLEG, SARITOR
3 16537801 1| FRONT MUDGUARD LID SARITOR
Jusqu'au/until n°55598
4 16634901 1|FRONT MUDGUARD LID, V2, SARITOR
n°55599 --> n°56124
5 63072001 1|HYD.HOSES GUIDE, F/R, LOWER SARITOR
6 16614601 1|SHIM, SHIELD HYD.MOTOR, F.FRONT DROPLEG
7 63086501 1|REAR BRACKET, F/R MUDGUARD, SARITOR
8 63086901 1|FRONT BRACKET, F/R MUDGUARD V2, SARITOR
9 28026701 1| PLUG PLASTIC RD EP620GL42X1.5-3.5
10 63075801 1|REAR BRACKET, R/R MUDGUARD, SARITOR
11 63033001 1|REAR LIGHT BRACKET SARITOR
Jusqu'au/until n°55598
11 63076101 1|REAR RIGHT LIGHT BRACKET, V2, SARITOR
a partir du/from n°55599
12 63086701 1| CENTRAL BRACKET, R/R MUDGUARD, SARITOR
13 63086101 1| FRONT MUDGUARD BRACKET, R/R WHEEL SAR
14 63072101 1|GUIDE, HYD.HOSES, F/L, FRONT DROPLEG, SARITOR
15 63087001 1|FRONT BRACKET, F/L MUDGUARD V2, SARITOR
16 63086601 1|REAR BRACKET, F/L MUDGUARD, SARITOR
17 63075701 1|REAR BRACKET, F/L MUDGUARD, SARITOR
18 63033001 1|REAR LIGHT BRACKET SARITOR
Jusqu'au/until n°55598
18 63076001 1|REAR LEFT LIGHT BRACKET, SARITOR V2
A partir du/from n°55599
19 63086201 1|FRONT BRACKET, R/L MUDGUARD, SARITOR
20 63086801 1 |CENTRAL BRACKET, R/L MUDGUARD, SARITOR
21 28053101 1 |MUDGUARD CLAMP+BOLTING




Agroparts: wvw.HARDI-INTERNATIONAL .com

ENGINE HOOD SARITOR

Al119A, 02:07:14
Date 12.08.2020 8:24

- §o\

A119A




Agroparts: wvw.HARDI-INTERNATIONAL .com

ENGINE HOOD SARITOR
A119A, 02:07:14
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 63034101 1|BRACKET LEFT HOOD SARITOR
2 63034201 1| BRACKET RIGHT HOOD SARITOR
3 63034001 1|LIFT LINK HOOD SARITOR
4 61021601 1]JROD F.SARITOR HOOD L.
5 61021701 1]JROD F.SARITOR HOOD R.
6 358275 1 |HOOD
7 26011601 1 |WORK LIGHT 1GO 996 176-061 HELLA 70 H9 CR
7 26011701 1|JWORK LIGHT 1GO 996 276-287 HELLA 70 XENON LR
8 16568201 1| PLATE, INTERFACE SAE LIGHT, HOOD, SARITOR
Only for SAE lights
9 26016101 1|LOW BEAM (ECE)
9 26044901 1|LOW BEAM LIGHT, SAE, SARITOR
Only USA
10 26016201 1|HIGH BEAM LIGHT (ECE)
10 26045001 1|HIGH BEAM LIGHT, SAE, SARITOR
Only USA
11 24007801 1|RUBBER GROMMET @24/32 M10-12-16
12 248182 1| PROTECTIVE SEAL 1011-22
13 16633301 1| BRACKET RADIATOR SAR
A partir du /from n°55647
14 97817101 1|NON SLIP TAPE
Longueur / Lenght = 350mm
15 27037501 1| ENGINE HOOD GRILL 358275




—HARDL =

Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 0
DECALS - SARITOR

K0158-HIN, 16:07:19
Date 12.08.2020 8:24

SARITOR

NERIANGORCE
.. @

GAZOLE
FUEL
DIESEL §

46 @)

A CAUTION

)

8] 3 B
| A
C O ()

(Ecfel 1 B R T R R O S R R S N

o
<
Bleed air manuall REMPLIR UNIQUEMENT
o . Y AVEC DE L'EAU CLAIRE
H Vértezrégulibrementle niveau de each time the _—
-ﬂ oo il pourclait preumatique @ FILL ONLY WITH
N Regulary heckteaineoilenl |1 tanks are filled CLEAN WATER

©
A A
Aﬁ%l}:\: o~

L &N

/!\
35834388035t




Agroparts: wvw.HARDI-INTERNATIONAL .com

DECALS - SARITOR
KO158-HIN, 16:07:19
Date 12.08.2020 8:24
Pos. parts-n° order description
qty

1 978436 1|DECAL - WARNING! SERVICE

2 978439 1|DECAL LIFT

3 978441 1|DECAL - WARNING CRUSHING

4 978442 1|DECAL - FALLING OFF PLATFORM

5 978444 1|DECAL - WARNING ENGINE FAN

6 978445 1|DECAL - WARNING SQUEEZING HAND

7 978447 1|DECAL - HOT SURFACE

8 10532503 1|DECAL WARNING-FLUID HAZ. ENG

9 10532903 1|DECAL CAUTION-TANK DRAIN ENG

10 10533003 1|DECAL DANGER-OV.HEAD LINE ENG

11 10533103 1|DECAL CAUTION-GENR. LABEL ENG

12 10533203 1 |DECAL WARNING-CHEMICALS ENG

13 10533303 1|DECAL CAUTION-LEAK Q.FILL ENG

14 10533403 1| DECAL DANGER-AXLE ADJUST ENG

15 10577603 1|DECAL 'DO NOT WELD' H.P. ENG.

16 10616103 1|DECAL 'DANGER-PARALIFT' ENG

17 97607803 1| DECAL HARDI CONTACT INFO ENGLISH

18 97615603 1|DECAL S/G SARITOR 4000 (GAL)

18 97615803 1|DECAL S/G SARITOR 5000 (GAL)

19 97615703 1|DECAL S/G SARITOR 4000 (LITER)

19 97822801 1|DECAL, SIGHT GUAGE, MAIN TANK, 5000L, SARITOR
20 97617003 1|DECAL - HARDI 3D LOGO F.TANK 335 X 210
21 97617103 1|DECAL - SPEED 30 MPH
22 97618503 1|DECAL - CAUTION SPEED LIMIT
23 97618603 1|DECAL - CAUTION POWER LINES (35)
24 97803801 1|DECAL, FUEL TANK, SARITOR
25 97812901 1|DECAL CLEAN WATER TANK
26 97813001 1|DECAL - ACCESS TANK FORBIDDEN
27 97813101 1|DECAL - MAX. HEIGHT 4M
28 97815401 1|DECAL PLATFORM/TRACK SPRAY CENTER
29 97815500 1|DECAL 5000 LEFT TANK SARITOR
30 97815501 1|DECAL - MODE SELECTOR SPRAY CENTER
31 97815600 1|DECAL 5000 RIGHT TANK SARITOR
32 97816201 1|DECAL EXTERNAL FLUID BOX SARITOR
33 97819601 1|STICKER, CHECK AIRLINE OIL
34 97820601 1|DECAL SARITOR LEFT HOOD SARITOR
35 97820701 1|DECAL SARITOR RIGHT HOOD SARITOR
36 97821501 1|DECAL TURBOFILL SARITOR
37 97821901 1|DECAL SUCTION/FILLING UP FLUSH TANK
38 97822101 1|DECAL EMPTY TURBOFILLER
39 97822201 1|DECAL SPRAY/BOOM
40 97822301 1|DECAL - FRONT FILL SARITOR
41 97822401 1|DECAL SIDE FILLING SARITOR
42 97823201 1|DECAL CAUTION SPRAY AREA
43 97823301 1|DECAL CAUTION TURBOFILLER
44 97823501 1|DECAL CAUTION CONTACT
45 97823601 1|DECAL CAUTION NON-DRINKABLE WATER
46 97823701 1|DECAL CAUTION CRUSHING
47 97823801 1|DECAL CAUTION TANK
48 97823901 1|DECAL CAUTION WHEEL
49 97825101 1|DECAL MANUAL RELEASE PARK BRAKE HOOD SARITOR
50 97825401 1|DECAL OPEN/CLOSE HOOD SARITOR

51 97825800 1|DECAL SARITOR RIGHT TANK SARITOR

52 97825900 1|DECAL SARITOR LEFT TANK SARITOR

53 97825901 1|DECAL, FUSE PANEL, MAIN PCB, SARITOR
54 97826000 1|LABEL - TERRA FORCE

55 97826300 1|HARDI LOGO STICKER, FRONT HOOD

56 97826800 1|DECAL HARDI LOGO STEERING WHEEL

57 97832401 1|DECAL - PURGE SPRAY PUMP

58 97832501 1|DECAL - LUBRICATION POINTS

59 97837600 1|HARDI LOGO ©@282X450 F.METAL/ PLASTIC 3D




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page

: 24

8

12.08.2020

Date

SARITOR

FLUSH SYSTEM -

K0371-HIN, 25:05:16

K0371

O L@@




Agroparts: wvw.HARDI-INTERNATIONAL .com

FLUSH SYSTEM - SARITOR
K0371-HIN, 25:05:16
Date 12.08.2020 8:24
Pos. parts-n° order description
qty

1 145995 1|FITT.DK S-53 FORK

2 145996 1|FITT.DK S-67 FORK

3 145997 1|FITT.DK S-93 FORK

4 198150 1| CHAIN DOUBLE LINK @1,1 L200

5 228039 1|LID RETAINER FOR CHAIN

6 228040 1|RING @15

7 241415 1]O-RING D117.5X5.33 NITRIL

8 242351 1]O-RING D69.5X3.0 VITON F.S-93

9 242353 1]O-RING 3 X 44.2 VITON

10 242354 1]O-RING D32.2X3.0 VITON

11 248072 1 |RUBBER GASKET @37 TH2.5

12 288236 1| TANK CAP @122

13 288237 1|DRAIN TAP WITH SEAL

14 288344 1|CAP DRAIN TANK (543C)

15 322107 1|FITT.DK S-53 BULKHEAD NUT

16 322108 1|FITT.DK S-67 BULKHEAD NUT

17 322109 1|FITT.DK S-93 BULKHEAD NUT

18 322224 1|FITT.DK S-67 TEE

19 334260 1|GASKET F. S-53 BULKHEAD
20 334261 1|GASKET F. S-67 BULKHEAD
21 334262 1|GASKET F.S-93 BULKHEAD
22 334531 1|CLAMP HOSE PLASTIC 3/4"
23 334545 1|FITT.DK S-93 TEE
24 334572 1|FITT.DK S-93 ADAPTOR MALE MALE
25 726463 1|FITT.DK S53 BULKHEAD W/GASKET
26 726464 1|FITT.DK S-67 BULKHEAD W/GASKET
27 726465 1|FITT.DK S-93 BULKHEAD W/GASKET
28 726562 1|FITT.DK.S-67 HB 1-1/2"W.O-RING
29 726568 1|FITT.DK.S-53 HB 1/2"90 W/O-RING
30 726570 1|FITT.DK S-53 ELB.3/4" W.ORING
31 726579 1|FITT. S67 PLUG W/O-RING
32 727133 1|HOSETAIL S93 2"1/2 + O-RING
33 727224 1|FITT.DK S67X90,1.5HB SUCTION
34 727226 1|HOSETAIL S93 2"1/2 90°+0-RING
35 728526 1|FITT.DK S-67 CONNECT W/O-RINGS
36 728561 1|FITT.DK. S67M - S53F REDUCER
37 728562 1|FITT.DK S-93 TO S67 ADAPTOR
38 28029803 1|CLAMP HOSE GEAR P1/2" 6708
39 28030103 1|CLAMP HOSE GEAR P5/4-S1.5"6724
40 28030303 1|CLAMP HOSE T-BOLT S2.5" 235-76
41 35000501 1| TANK HAND WASH SARITOR
42 35004303 1|TANK, FLUSH 550L SARITOR 09 RA
43 39009801 1|LID F.FLUSH TANK - DRILLED
44 72819300 1| CHECK VALVE S67 2012 NO THREAD
45 92702103 1|HOSE R X1/2" X300PSI WP X0012"
46 92702603 1|HOSE PVC SUCT GRAY 1-1/2"
477 92702803 1|HOSE PVC SUCT GRAY 2.5"
48 92703203 1|HOSE R X3/4" X300PSI WP X0012"




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page

: 24

8

12.08.2020

Date

29:09:16

FOAM MARKER - RICHWAY SP

K0474-HIN,




Agroparts: wvw.HARDI-INTERNATIONAL .com

FOAM MARKER - RICHWAY SP
K0474-HIN, 29:09:16
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
1 145995 1|FITT.DK S-53 FORK
2 145996 1|FITT.DK S-67 FORK
3 242594 1]O-RING D14 X 1.78 SCH.70-EPDM
4 284227 1|BALL VALVE 1/2"FEMALE THREADS
5 320283 1|FITT.DK NUT 3/4"BSP
6 322224 1|FITT.DK S-67 TEE
7 420604 1|BOLT HEX 8.8 DEL M10X25 FT DIN933
8 430323 1|BOLT HEX 8.8 DEL M12X60
9 440673 1|SCREW F.PLASTIC 5X12 SS
10 460423 1|INUT HEX M10X1.50 LOCK DIN985A2 SS
11 460703 1|INUT HEX M12X1.75 LOCK DIN985A2 SS
12 470127 1 |WASHER D15D10X2 M10 LOCK
13 470901 1|WASHER D11.8/D6.1X1.6 SS LOCK
14 471127 1|WASHER, M12, ©24/13X24X2.5 SS
15 717426 1|FITT.DK REDUC 1/4"BSP F.3/4"N
16 720856 1|FITT.DK 1/2'BSP ASSY.F.3/4'NUT
17 726694 1|PLUG,S53,1/2"FBSP THD W.ORING
18 728561 1|FITT.DK. S67M - S53F REDUCER
19 845219 1|FILTER IN-LINE 3/4'80 MESH OML
20 16182903 1|BRACKET, FOAM CONCENTRATE TANK, PR
21 23004703 1|FITT, 1/4"NPT-3/8"90-PTC
22 23004803 1|FITT, 1/2"MPT-3/8"FPT REDUCER
23 23004903 1|FITT, 1/4"PLUG-IN-1/4"90-PTC
24 23005003 1|FITT, 3/8"PLUG-IN-3/8"90-PTC
25 23005103 1|FITT, 3/8"NPT-3/8"90-PTC
26 23007403 1|FITT, 1/4'' NPT M X 6MM TEE PTC
27 23007503 1|FITT, 1/4'' NPT F X 1/4'' STR PTC
28 26029503 1|MODULE, CONTROL, FOAM MARKER, RICHWAY
29 26029603 1|RELAY, 12VDC, RICHWAY
30 26029703 1| POTENTIOMETER, FOAM MARKER, RICHWAY
31 28064703 1| FOAM MARKER CONC. TANK, RICHWAY
COMPLETE TANK ASSEMBLY
32 28064803 1| FOAM MARKER CONT.CABLE, RICHWAY
33 28086503 1|STEEL LID, FOAM MARKER, RICHWAY
34 28086603 1|WATER PUMP, FOAM MARKER, RICHWAY
35 28086703 1|1/4" PUMP TUBE, WATER, FOAM MARKER, RICHWAY
36 28086803 1| CONCENTRATE PUMP, FOAM MARKER, RICHWAY
37 28086903 1|1/8" PUMP TUBE, CONCENTRATE, FOAM MARKER, RICHWAY
38 28087003 1]12-WAY SOLENOID VALVE, FOAM MARKER, RICHWAY
39 28087103 1|RHD-VTD SOLENOID BLOCK, FOAM MARKER, RICHWAY
40 28087403 1|3/8" CHECK VALVE, FOAM MARKER, RICHWAY
41 28087603 111 GALLON TANK CAP, FOAM MARKER, RICHWAY
INCLUDED WITH TANK ASSEMBLY
42 28087703 111 GALLON TANK SCREEN, FOAM MARKER, RICHWAY
INCLUDED WITH TANK ASSEMBLY
43 28088703 1|STEEL BODY, SP FOAM MARKER, RICHWAY
44 28088803 1|AIR REGULATOR, FOAM MARKER, RICHWAY
45 28088903 1|GAUGE 0-30 PSI, RICHWAY
46 28089003 1| PRESSURE RELIEF VALVE, 20 PSI, RICHWAY
47 28094103 1|FITT.1/4" STEM X 1/4" HOSE BARB
48 28095603 1]1/8"™M X 1/4"F REDUCER
49 28095703 1|1/4"™ X 3/8"T ELBOW
50 28095803 1|3/8"T BULKHEAD
51 28095903 1|1/4"T BULKHEAD
52 28096003 1|1/4"T TEE
53 28096103 1]1/8"™ X 1/4"T ELBOW
54 28096203 1]1/4"™ STEM X 1/4"T ELBOW
55 28096303 1|1/8"F X 1/4"T STRAIGHT
56 28096403 1]1/4" STEM X 3/16" HB
57 28096503 1|3/8" STEM X 1/4"T




Agroparts: wvw.HARDI-INTERNATIONAL .com

FOAM MARKER - RICHWAY SP
K0474-HIN, 29:09:16
Date 12.08.2020 8:24
Pos. parts-n° order description
qty
58 28097203 1| POWER UNIT HARNESS, RICHWAY SP
INSIDE WIRING HARNESS COMPLETE
59 41000603 1|BOLT HEX 1/4"X1/2" SS
60 61019303 1|RICHWAY, COMPRESSOR, BRACKET, PR
PRESIDIO ONLY
61 92703303 1|HOSE LLDPE .25"X.17"X12" BLACK
62 92703403 1|HOSE LLDPE .38"X.25"X12" BLACK
63 92712403 1|JHOSE R X1" X300PSI WP X0012"




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page

: 25

8

12.08.2020

Date

DROPPER RICHWAY

FOAM MARKER -

K0476-HIN, 26:02:18

(28)

GJOR

®
i

./

S
§5

®
N
a
-

&
—
/

B0 QB /O)

N

DUAL
DROPPER
MANIFOLD |.

o, ¥
@@vgog@/@ L

e@\ © TN
Al

,
K0476




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 1
m FOAM MARKER - DROPPER RICHWAY
K0476-HIN, 26:02:18
Date 12.08.2020 8:25
Pos. parts-n° order description
qty
1 145995 1|FITT.DK S-53 FORK
2 160775 1|WASHER F. FRICTION PLATE
3 172664 1|FLATBAR BACKING PLATE
4 242109 1]O0-RING D32.2x3.0
4 242354 1]O-RING D32.2X3.0 VITON
5 330831 1|FRICTION PLATE
6 410605 1|BOLT HEX 8.8 DEL M6X80
7 420582 1|BOLT HEX 8.8 DEL M8X20 FT A2
8 421201 1|BOLT HEX 8.8 DEL M8X70
9 430323 1|BOLT HEX 8.8 DEL M12X60
10 430924 1|BOLT HEX 8.8 DEL M1l2 X 85
11 460143 1]LOCK NUT M8 SST A2 DIN985
12 460261 1|INUT HEX M6X1.00 LOCK DIN985 A2 SS
13 460703 1INUT HEX M12X1.75 LOCK DIN985A2 SS
14 471126 1|WASHER, M8, @16/ 8.4X 1.6, SS
15 471127 1|WASHER, M12, ©@24/13X24X2.5 SS
16 611671 1|BREAK AWAY HOLDER F-MARKER
17 726463 1|FITT.DK S53 BULKHEAD W/GASKET
18 726559 1|FITT DK. S-53 HB 1" W/O-RING
19 726571 1|FITT.DK S-53 ELB.1", W ORING
20 14103900 1|BUSHING ©@19/913 L=26.5
SPC/FTZ BOOMS ONLY
21 16022403 1|BRACKET 60MM TUBE
22 16162903 1|BRKT, FOAM LINE DISCONNECT
23 16169803 1|BRACKET, TDZ FOAM MARKER MOUNT
24 16170003 1| PLATE, TDZ FOAM MARKER MOUNT BACKER
25 23004303 1|FITT, 3/8"NPT-3/8"TUBE-PTC
26 23004403 1|FITT, 3/8"NPT-1/4"90-PTC
27 23004503 1|FITT, BULKHEAD-1/4" TUBE-PTC
28 23004603 1|FITT, BULKHEAD-3/8" TUBE-PTC
29 28030003 1|CLAMP HOSE GEAR P1" 6716
30 28064903 1| FOAMHEAD ASSEMBLY, RICHWAY
31 28065003 1| COLLECTOR HEAD ASSY, RICHWAY
32 28065103 1|DUAL DROP MANIFOLD, RICHWAY
33 28066303 1|FITT, BANJO, 3/8" TEE
34 28066403 1|FITT, BANJO, 3/8"-3/8" STR NIP
35 28087803 1|3/8" FOAMHEAD SCREEN, FOAM MARKER, RICHWAY
36 28087903 1| FOAMHEAD GASKET, FOAM MARKER, RICHWAY
37 28088003 1| FOAMHEAD TOP HOUSING, FOAM MARKER, RICHWAY
38 28088103 1| FOAMHEAD BOTTOM HOUSING, FOAM MARKER, RICHWAY
39 61065900 1|BRACKET FOR FOAM DROPPER, S53
40 92703303 1|HOSE LLDPE .25"X.17"X12" BLACK
41 92703403 1|HOSE LLDPE .38"X.25"X12" BLACK
42 92712403 1]HOSE R X1" X300PSI WP X0012"




Agroparts: wvw.HARDI-INTERNATIONAL .com

SMV/SPEED SIGNS & BRACKETS

KO0O785-HIN, 16:01:18
Date 12.08.2020 8:25




Agroparts: wvw.HARDI-INTERNATIONAL .com

SMV/SPEED SIGNS & BRACKETS
KO0O785-HIN, 16:01:18
Date 12.08.2020 8:25
Pos. parts-n° order description
qty
1 410185 1|BOLT HEX 8.8 DEL M6X16
2 410281 1|BOLT HEX 8.8 DEL M6X25 DIN933 A2
3 420582 1|BOLT HEX 8.8 DEL M8X20 FT A2
4 460261 1NUT HEX M6X1.00 LOCK DIN985 A2 SS
5 470901 1|WASHER D11.8/D6.1X1.6 SS LOCK
6 10010803 1|NUT HEX NC (NYLON LOCK) 5/16
7 10497603 1|NUT HEX NC 1/4 NYLOCK Z
8 10601303 1|BOLT U 5/16'x 2
9 10601403 1]SMV SIGN POLYSTYRENE
10 16170103 1|BRACKET, DECAL, SPEED LIMIT, PRESIDIO
11 17007203 1 |MOUNT BKT. F. S.M.V. SIGN-03
12 45002203 1|SCREW TPH MS 1/4-20X1 ZNCLR
13 97616103 1|DECAL- SPEED 25 MPH
14 97617103 1|DECAL - SPEED 30 MPH




Agroparts: wvw.HARDI-INTERNATIONAL .com

TURBOFILLER - SARITOR

KO0830-HIN, 27:05:16
Date 12.08.2020 8:25




Agroparts: wvw.HARDI-INTERNATIONAL .com

TURBOFILLER - SARITOR
KO830-HIN, 27:05:16
Date 12.08.2020 8:25
Pos. parts-n° order description
qty

1 145401 1|PAWL

2 145996 1|FITT.DK S-67 FORK

3 165557 1 |WASHER D28.0/D12.2X2.0 SS

4 220820 1|SPRING D20.5/2.0 0-50MM

5 240951 1|O-RING D21.2X3 NITRIL

6 242353 1]O0-RING 3 X 44.2 VITON

7 242504 1|O-RING D35x2 NITRIL

8 322108 1|FITT.DK S-67 BULKHEAD NUT

9 322109 1|FITT.DK S-93 BULKHEAD NUT

10 330212 1|O-RING D19/D14X2.4 F.1/2"NUT

11 333561 1|FITT.DK ELB.1" EC RETURN

12 333583 1|END PIECE FOR BYPASS

13 334245 1|FITT.DK S-67 ELB. 1-1/2"RUBBER

14 334261 1|GASKET F. S-67 BULKHEAD

15 334262 1|GASKET F.S-93 BULKHEAD

16 428010 1|BOLT HEX M10X35 DAC 8.8 DIN933

17 430463 1|BOLT HEX 8.8 DEL M16X110

18 438052 1|BOLT HEX 8.8 DEL M16X150

19 458065 1|EYEBOLT M12X45
20 460423 1|NUT HEX M10X1.50 LOCK DIN985A2 SS
21 460585 1|LOCKING NUT Mle DIN985 A2 SS

22 460703 1INUT HEX M12X1.75 LOCK DIN985A2 SS
23 471122 1|WASHER, M10, ©20/10.5X 2.0, SS
24 478039 1 |WASHER M16U 16.5X32XX3 SST

25 480384 1|PIN COTTER 3/16 x 1-1/2"

26 14103100 1|SEAT F.CHECK VALVE D40.8 2010

27 16185303 1|HOSES HOLDER, CHEM.FILLER KIT, SARITOR
28 22001701 1|DRAW SPRING @ EXT45 L235 @7 23.5 SPIRES
29 28030003 1|CLAMP HOSE GEAR P1" 6716

30 28030103 1|CLAMP HOSE GEAR P5/4-S1.5"6724

31 28084800 1|GASKET @415 W20 H10 NEOPRENE

32 32237100 1|LEAD IN S67 CHECK VALVE

33 33512400 1|FLUID ROTATOR D 128

34 33514700 1]AIR VALVE F. TURBO FILL

35 37219000 1| CLEANING NOZZLE, CHEMICAL FILLER
36 39124200 1| POLY STRING @ 1.5 X 800

37 43001703 1|BOLT HEX 8.8 DEL M16X60

38 44074500 1|PT SCREW 40X10 WN5451/TORX 20IP SS
39 61021901 1| TURBOFILLER BRACKET SARITOR
40 61022001 1| LOWER PARAL.ARM TURBOFILLER
41 61022101 1| UPPER PARAL.ARM TURBOFILLER
42 63042001 1 |MOUNT BRKT.TURBOFILLER SARITOR
43 63062200 1|RINSETUBE D12 SS TURBOFILL
44 72089900 1| CHECK VALVE S67 SUBASMBLY.2001
45 72479600 1| TURBOFILL TANK+LID+ETC. COMPL
46 72530500 1| TURBOFILL TANK+LID 35L
477 72879900 1|MANIFOLD TURBOFILL SARITOR
48 92702603 1|HOSE PVC SUCT GRAY 1-1/2"
49 92712403 1|HOSE R X1" X300PSI WP X0012"




Agroparts: wvw.HARDI-INTERNATIONAL .com
TURBOFILLER S25 MANIFOLD
K0820-HIN, 04:12:19
Date 12.08.2020 8:25

P> e

D YD
@ (@) g
/@@‘

‘ m : '

K0820




Agroparts: wvw.HARDI-INTERNATIONAL .com

TURBOFILLER S25 MANIFOLD
K0820-HIN, 04:12:19
Date 12.08.2020 8:25
Pos. parts-n° order description
qty

1 146643 1|PIN F.CYLINDER D3 X 15

2 240951 1]O-RING D21.2X3 NITRIL

3 270211 1|FITT.DK S25 FORK L=37.5

4 330304 1| VALVE CONE D14

5 333561 1|FITT.DK ELB.1" EC RETURN

6 461219 1]LOCKNUT M3 DIN 985 SS

7 14071400 1|FITT.DK S25 FORK L=45

8 14074100 1|FITT.DK S25 FORK L=45 + M3

9 14074200 1]PIN FOR S25 FITTING

10 16214100 1| PLATE MANIFOLD CHEMFILL

11 33512500 1|FITT.DK S-25 ELB.90° 5/16"HB
12 33512800 1|FITT.DK S-25 ELB.90° S-25 L38
13 33512900 1|FITT.DK S-25 ELB.90° S-25 L60
14 33513000 1|HANDLE /S25 HOUSING TURBOFILL
15 33513100 1| COVER VALVE TURBOFILL S25

16 33513400 1| VALVE CONE z21

17 33513500 1|FITT.DK S-25 STR. 1"

18 39122600 1|FITT.DK S-25 VALVE MANIFOLD
19 39129800 1|VALVE SEAT S25 ©20/@18/@5
20 39129900 1|VALVE SEAT S25 ©@20/918
21 39130000 1|VALVE SEAT S25 ©@13.5/Q11
22 44076200 1| SCREW WN5451 5X16 SS TORX
23 72482100 1| VALVE ASSY. S25 @14 TURBOFILL
24 72482200 1| VALVE ASSY. S25 @21 TURBOFILL
25 72530700 1|REP. KIT F. MANIFOLD S25 TURB.
26 72924500 1|REP.KIT F.MANIFOLD S25 TURBO
27 97821400 1|DECAL CHEMFILL SUCTION 289
28 97821500 1|DECAL CHEMFILL AGITATE 289
29 97821600 1|DECAL CHEMFILL CLEAN 280




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 0
FRONT FILLING SARITOR

I078A, 12:06:14
Date 12.08.2020

8:

25




Agroparts: wvw.HARDI-INTERNATIONAL .com

FRONT FILLING SARITOR
I078A, 12:06:14
Date 12.08.2020 8:25
Pos. parts-n° order description
qty

1 145401 1|PAWL

2 334603 1 |RUBBER STOP 86X48X15

3 63056701 1|FRONT FILL ARM SAR

4 210835 1|BUSHING D28/25 L=25

5 28001904 1|BANJO 3"VALVE-MVSF300

6 28002204 1|BANJO GASKET 300 EPDM-300G

7 39009701 1|FITTING DR BANJO 2"1/2 GRA COL

8 28002104 1|BANJO CLAMP 300SERIES-FC300

9 927725 1 |HOSE VACUPRESS SE @63 12 BAR
10 288192 1|COLLAR 70/92/16 C8W4
11 28002304 1| CAMLOCK 3" CAP-300CAP
12 471128 1|WASHER, M1l6, ©30/17.0X 3.0, SS
13 488013 1|COTTER PIN 5X40 INOX A2 DINS4
14 220820 1|SPRING D20.5/2.0 0-50MM
15 61029301 1|PIN @25 L165 FRONT FILLING SARITOR
16 283772 1|GREASE NIPPLE M6X1 90°
17 76009001 1|FILLING KIT SARITOR




Agroparts: wvw.HARDI-INTERNATIONAL .com

m GAUGES SARITOR Feoe ’
E082A, 24:09:14
Date 12.08.2020 8:25
Spraying
P Pneumatic

EO082A




Agroparts: wvw.HARDI-INTERNATIONAL .com

GAUGES SARITOR
E082A, 24:09:14
Date 12.08.2020 8:25
Pos. parts-n° order description
qty
1 16596301 1| PRESSURE GAUGE BRACKET, SARITOR
2 148429 1|FITTING 1/4" - 1/4'' BSPP FEMALE
3 284275 1|GAUGE 4"SS BOT.PSI200 28026103
psi
3 284831 1| PRESSURE GAUGE 0-8-16 BAR @3,92" 1/4"
bar
4 288660 1|FITTING G1/4"-@4 mm
5 927253 1|RED AIR HOSE, ©@4/2 1810 E
6 268086 1|BLACK SHEATH, GANFPPEA @9




Agroparts: wvw.HARDI-INTERNATIONAL .com

TOOLBOX SARITOR

L042A, 19:11:14
Date 12.08.2020 8:25

Cété gauche /
Left side

Coté droit /
Right side




Agroparts: wvw.HARDI-INTERNATIONAL .com

TOOLBOX SARITOR
LO42A, 19:11:14
Date 12.08.2020 8:25
Pos. parts-n° order description
qty
1 63081401 1| TOOLBOX RIGHT SIDE SARITOR V2
2 16619101 1|SPACER F.HINGE TOOLBOX DOOR SARITOR
3 288123 1|HINGE, DOOR, TOOLBOX R.SIDE, SARITOR
4 35000401 1| TOOLBOX DOOR RIGHT SIDE
5 61047201 1] TOOLBOX DOOR BRACKET, ALPEVO II 5000
6 28044601 1|GAS SPRING 30KG STROKE 245 141103
7 285792 1|LATCH LOCKER DOOR CM+
8 248257 1|FOAM, ADHESIVE, 20X5
9 16618801 1|PLATE, UPPER, TOOLBOX, R.SIDE, SARITOR
10 61041601 1|PLATE, LATERAL, TOOLBOX, R.SIDE, SARITOR
11 16529901 1| SHELF FOR TOOLBOX
12 285795 1|LATCH PLATE LOCKER DOOR CM+
13 248289 1 |RUBBER EDGING W/TOP BULB BX45
14 248182 1| PROTECTIVE SEAL 1011-22
15 288645 1|TERRY CLIP 051955.050162
16 73553201 1| COMPLETE TOOLBOX V2 SARITOR
17 16456301 1|LATCH SARITOR
18 16204501 1|LATCH HANDLE
19 48000601 1|POP RIVET, SS (10,5-12,0) -4,
Ancienne version/old version
19 458095 1|BOLT TRUSS M4X20 SS A2 NF E25-129 IN
Version actuelle/actual version
19 478056 1 |WASHER M4U D4.25/D10X0.8 SS A2
Version actuelle/actual version
19 468041 1|NUT HEX M4 A2 LOCK DIN 985
Version actuelle/actual version
20 35000601 1| TOOLBOX LEFT SIDE SARITOR
21 16577101 1| PLATE FOR DOOR LATCH SARITOR
22 16577001 1| PLATE DOOR STOPPER SARITOR
23 61034401 1] TOOLBOX DOOR LEFT SIDE SARITOR
24 248072 1| RUBBER GASKET @37 TH2.5
25 288344 1|CAP DRAIN TANK (543C)
26 61034301 1|HINGE FRAME F. LEFT TOOLBOX DOOR SARITOR
27 16573801 1| PLATE HINGE FRAME F. DOOR SARITOR
28 75007501 1|RETROFIT KIT TOOL BOX SPRAY SARITOR




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 0
FITTINGS - S-67

LO100-HIN, 21:06:18

Date 12.08.2020 8:25

RN Ea )

A: FOR RUBBER PRESSURE HOSE L01 00
B: FOR PVC SPIRAL HOSE




Agroparts: wvw.HARDI-INTERNATIONAL .com

FITTINGS - S-67
LLO100-HIN, 21:06:18
Date 12.08.2020 8:25
Pos. parts-n° order description
qty
1 145996 1|FITT.DK S-67 FORK
2 241973 1]O-RING @3 X 44.2 70 SHORES NITRIL
NITRIL (BLACK)
2 242353 1]O-RING 3 X 44.2 VITON
VITON (BROWN)
3 242092 1]O0-RING D69.5X3
NITRIL (BLACK)
3 242351 1]0-RING D69.5X3.0 VITON F.S-93
VITON (BROWN)
4 322104 1|FITT.DK S-67 BULKHEAD
5 322108 1|FITT.DK S-67 BULKHEAD NUT
6 322224 1|FITT.DK S-67 TEE
7 322321 1|FITT.DK S-67 X 1"BSP MALE
8 322325 1|FITT.DK S-67 X 1-1/2"BSP LONG
9 334231 1|FITT.DK S-67 STR.1"
10 334233 1|FITT.DK S-67 STR.1-1/2" RUBBER
11 334245 1|FITT.DK S-67 ELB. 1-1/2"RUBBER
12 334261 1|GASKET F. S-67 BULKHEAD
13 334444 1|FITT.DK S-67 STR.1-1/2" PVC
14 334445 1|FITT.DK S-67 ELB.1-1/2"
15 334564 1|FITT.DK S-67 TO S-53 ADAPTER
16 334573 1|FITT.DK S-67 CONNECTOR
17 334634 1|FITT.DK ADAPTER S-93M S67M
18 461217 1|NUT HEX M5 LOCK
19 726464 1|FITT.DK S-67 BULKHEAD W/GASKET
20 726560 1|FITT.DK S-67 STR.1" W.O'RING
21 726561 1|FITT.DK S-67 STR.1-1/4" O-RING
22 726562 1|FITT.DK.S-67 HB 1-1/2"W.O-RING
23 726572 1|FITT.DK S-67 1" ELBOW 90 ASSY.
24 726573 1|FITT. S67 5/4" 90° W/O-RING
25 726574 1|FITT.DK S67X90,1.5HB PRESSURE
26 726579 1|FITT. S67 PLUG W/O-RING
27 726695 1|FITTING S67 - BSP 1" + O-RING
28 727223 1|FITT.S67 1.5" STRAIT S W/ORING
29 727224 1|FITT.DK S67X90,1.5HB SUCTION
30 728526 1|FITT.DK S-67 CONNECT W/O-RINGS
31 728527 1|ADAPTER S67M TO S93M W/ORING
32 728561 1|FITT.DK. S67M - S53F REDUCER
33 728562 1|FITT.DK S-93 TO S67 ADAPTOR
34 728578 1|FITT.DK S-67X1-1/2"BSP LG W/O-RING
35 14012200 1|FITT.DK S-67 FORK W/M5 THREADS
36 33509700 1|FITT.DK S-67 45° 1-1/4"
37 72433000 1|FITT.S67 1" 45° W/O-RING
38 72433100 1|FITT.DK S-67 45° 1-1/4"W/ORING
39 72433200 1|FITT.S67 1-1/2" 45°PVC W/O-RING
40 72433400 1|FITT.S67 1-1/2" 45°BSP W/ORING




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 0
FITTINGS - S-93

LO110-HIN, 13:09:17
Date 12.08.2020

8:

25

(SPECIAL 893 UNION FOR) ]

(NAVIGATOR QUICK FILL)
(SEE PAGE K0630)

—®

A: FOR RUBBER PRESSURE HOSE

B: FOR PVC SPIRAL HOSE




Agroparts: wvw.HARDI-INTERNATIONAL .com

FITTINGS - S-93
LLO110-HIN, 13:09:17
Date 12.08.2020 8:25
Pos. parts-n° order description
qty
1 145997 1|FITT.DK S-93 FORK
2 147115 1|FITT.DK S-93 FORK SPECIAL
3 147774 1|FITT.DK S-93 FORK W. M5 THREAD
4 241973 1]O-RING @3 X 44.2 70 SHORES NITRIL
NITRIL (BLACK)
4 242353 1]O0-RING 3 X 44.2 VITON
VITON (BROWN)
5 242092 1]0-RING D69.5X3
NITRIL (BLACK)
5 242351 1]0-RING D69.5X3.0 VITON F.S-93
VITON (BROWN)
6 242221 1|GASKET F. S-93 QUICK COUPLERS
7 322105 1|FITT.DK S-93 BULKHEAD DOUBLE
8 322109 1|FITT.DK S-93 BULKHEAD NUT
9 322165 1|FITT.DK S-93 BULKHEAD SINGLE
10 334234 1|FITT.DK S-93 STR.2" RUBBER
11 334246 1|FITT.DK S-93 ELB.2" PVC
12 334262 1|GASKET F.S-93 BULKHEAD
13 334304 1|FITT.DK S-93 STR.1-1/2" PVC
14 334426 1|FITT.DK S-93 STR.2"
15 334545 1|FITT.DK S-93 TEE
16 334601 1|FITT.DK S-93 TO S67 ADAPTOR
17 334634 1|FITT.DK ADAPTER S-93M S67M
18 390485 1|FITT.DK S-93 PLUG W D34 HOLE
19 390721 1|FITT.DK S-93 PLUG W/2" NPT THRE
20 461217 1|NUT HEX M5 LOCK
21 726465 1|FITT.DK S-93 BULKHEAD W/GASKET
22 726563 1|FITT.DK S-93 STR 2" W/O-RING
23 726564 1|HOSE TAIL 2-1/2" W.O-RING
24 726575 1|FITT.DK S-93 ELB. 2" RUBBER
25 726576 1|FITT. DK S-93 2-1/2" 90°
26 726580 1|FITT. S93 PLUG W/O-RING
27 727133 1|HOSETAIL S93 2"1/2 + O-RING
28 727225 1|FITT.DK S-93 ELB.2'PVC W/ORING
29 727226 1|HOSETAIL S93 2"1/2 90°+0-RING
30 727227 1|FITT.DK S-93 STR.2" W/ORING
31 727235 1|QUICK COUPLER FEMALE W 1-1/2HB
32 727236 1|QUICK COUPLER FEMALE W 2" HB
33 727237 1|QUICK COUPLER FEMALE W2-1/2" HB
34 727339 1|FITT. S93 DRAIN BULKHEAD W/O-R
35 727476 1|FITT. DK S-93 2"FM THD W.ORING
36 727777 1|QUICK COUPLER S93 DRAIN W/O-RI
37 728120 1|QUICK COUPLER CAP F.S93 DRAIN
38 728395 1|FITT.DK S-93 ELB.1-1/2" 90 DEG
39 728523 1|FITT.DK S-93 STR.1-1/2" W.O-RING
40 728525 1|FITT. S93 CONNECTOR W/O-RINGS
41 728527 1|ADAPTER S67M TO S93M W/ORING
42 728562 1|FITT.DK S-93 TO S67 ADAPTOR
43 729828 1|FITT.DK S-93 ELB 2-1/2" RED
44 729829 1|FITT.DK S-93 ELB 2 RED
45 729830 1|FITT.DK S-93 ELB 1-1/2" 90 RED
46 39121700 1|FITT.DK SS3 ADAP LG MALE MALE
47 72072700 1|FITT.DK S-93 45D 2" PVC
48 72072900 1|FITT. S93 2-1/2" 45° S W/O-RING




—HARDL =

Agroparts: wvw.HARDI-INTERNATIONAL .com

BULK HOSE
L0120-HIN,

17:10:19

Page 0

Date 12.08.2020 8:

25

1.D. PART # (ONE FOOT)
3/8” 92701703 ~
1/2” 92702103
3/4” 92703203 (
17 92712403
1-1/4” 92734403
1-1/2” 92736503 RUBBER HOSE
5/16" 927281 N
3/8" 927284
1/4” 927268 L
1/2” 927269
3/4” 927270 PVC HOSE
1" 92702403
1-1/4” 92738900
1-1/2" 92702603
0" 92702703
2-1/2” 92702803
PVC SPIRAL SUCTION HOSE, GRAY
3/4” 927205 @ _________ 8
1-1/4” 92703503
CLEAR HOSE, SMOOTH
3 ‘600‘0’0‘:" o :"'3” ::'«
\ 2% ,0‘0,“ 00,‘&, <7
1/2 10631003
3/4” 927231
PVC HOSE, CLEAR, REINFORCED
4mm 927263RED | @ @~ @ E—————————
6mm 927264 RED
8mm 927306 BLACK
10mm 927330BLACK | ~— @ EBMDM/—//m—mM———————
25" 92703303 BLACK
g’ 99703403 BLACK PVC AIR HOSE, SMOOTH

L0120




Agroparts: wvw.HARDI-INTERNATIONAL .com

BULK HOSE
LLO120-HIN, 17:10:19
Date 12.08.2020 8:25
parts-n° orqo}:eyr description

927205 1|HOSE R X CLEAR X 3/4 X 0012"

927231 1|HOSE R X PVCX3/4 CLR/BRD 0012"

927253 1|RED AIR HOSE, @4/2 1810 E

927264 1|HOSE R X PE D6/D4 X 0012"

927268 1|HOSE BLUE PVC X 1/4 X 0012"

927269 1|HOSE R X PVC X 1/2 X 0012"

927270 1|HOSE R X PVC X 3/4 X 0012"

927281 1|HOSE R X PVC X 5/16 X 0012"

927284 1|HOSE 3/8 PVC W/ INSERT

927306 1|HOSE R X PE D8/D6 X 0012"BLACK

927330 1|HOSE R X PE D10/D8 X 012"BLACK
10631003 1|HOSE R X CLEAR BRAID.X 1/2 12"
92701703 1|HOSE R X3/8" X300PSI WP X0012"
92702103 1|HOSE R X1/2" X300PSI WP X0012"
92702403 1|HOSE PVC SUCT GRAY 1"
92702603 1|HOSE PVC SUCT GRAY 1-1/2"
92702703 1|HOSE PVC SUCT GRAY 2"
92702803 1|HOSE PVC SUCT GRAY 2.5"
92703203 1|HOSE R X3/4" X300PSI WP X0012"
92703303 1|HOSE LLDPE .25"X.17"X12" BLACK
92703403 1|HOSE LLDPE .38"X.25"X12" BLACK
92703503 1|HOSE VINYL CLEAR 1-1/4" OD X 1" ID
92712403 1JHOSE R X1" X300PSI WP X0012"
92734403 1|HOSE R X5/4" X200PSI WP X0012"
92736503 1JHOSE R X1.5" X200PSI WP X0012"
92738900 1|HOSE R X PVC X 1-1/4" 0012"




Agroparts: wvw.HARDI-INTERNATIONAL .com

= HARDI>= -
HOSE CLAMPS
LO130-HIN, 16:10:19
Date 12.08.2020 8:25

Hose . Clamp
Size Pressure Suction Code

5/16" 284582 -
3/8" | 28044903 6706
1/2" | 28029803 6708
3/4” 280292903 6712
1" 28030003 28029903 6716
1-1/4" 28030103 6724
1-1/2" OR SMALLER CLAMPS | 1-1/2" 28030108 | 6724
2" 28030203 | 235-67
2-1/2” 28030303 | 235-74
3" 28030403 | 235-87

341291 - 130MM
341292 - 180MM
341301 - 230MM

2" OR LARGER CLAMPS

e—5/16" -334686
3/8" -334533
1/2" -334534

3/4" - 334531
1" - 334680

L0130




Agroparts: wvw.HARDI-INTERNATIONAL .com

HOSE CLAMPS
LLO130-HIN, 16:10:19
Date 12.08.2020 8:25
o order -
parts-n qty description

284582 1|CLAMP HOSE GEAR - 5/16"

334531 1|CLAMP HOSE PLASTIC 3/4"

334533 1|CcLaMP HOSE PLASTIC 3/8"

334534 1|CcLaMP HOSE PLASTIC 1/2"

334680 1|CLAMP HOSE PLASTIC 1"

334686 1|CLAMP HOSE PLASTIC 5/16'

341291 1| RUBBER HOSE CLAMP COVER 130MM

341292 1| RUBBER HOSE CLAMP COVER 180MM

341301 1| RUBBER HOSE CLAMP COVER 230MM
28029803 1|CLAMP HOSE GEAR P1/2" 6708
28029903 1|CLAMP HOSE GEAR P3/4"-S1" 6712
28030003 1|CLAMP HOSE GEAR P1" 6716
28030103 1|CLAMP HOSE GEAR P5/4-S1.5"6724
28030203 1|CLAMP HOSE T-BOLT S2" 235-67
28030303 1|CLAMP HOSE T-BOLT S2.5" 235-76
28030403 1| CLAMP HOSE T-BOLT S3" 235-82
28044903 1|CLAMP HOSE GEAR P3/8" 6706




Agroparts: wvw.HARDI-INTERNATIONAL .com
FITTINGS - T25
L0140-HIN, 01:01:16
Date 12.08.2020

: 25

V4 1
1 4 @25
O\
N i 1,) I
V‘«




Agroparts: wvw.HARDI-INTERNATIONAL .com

FITTINGS - T25
LLO140-HIN, 01:01:16
Date 12.08.2020 8:25
Pos. parts-n° order description
qty

1 24263000 1]0-RING @24.4 X 3.1 NITRIL SH70
2 32238700 1|FITT.DK HB 1/2" ST T25

3 32238800 1|FITT.DK HB 3/4" STR T25

4 32238900 1|FITT.DK HB 1" ST T25

5 32239000 1|FITT.DK HB 1/2" 90° T25

6 32239100 1|FITT.DK HB 3/4" 90° T25

7 32239200 1|FITT.DK HB 1" 90° T25

8 32239300 1|FITT.DK CAP T25

9 32239500 1|FITT.DK UNION CONNECTOR T25

10 32239600 1|FITT.DK HB ANGLE 90° T25

11 32239700 1|FITT.DK NUT T25

12 32239800 1|FITT.DK IN-LINE FILTER TOP T25
13 32239900 1|FITT.DK TEE 3/4" HB @25 T25
14 32240000 1|FITT.DK 1/2" RG 45° T25

15 32240100 1|FITT.DK HB 1/2" 45° T25

16 32240200 1|FITT.DK HB 3/4" 45° T25

17 32240300 1|FITT.DK HB 1" 45° T25

18 33515500 1|FITT.DK NUT LOCK RING T25

19 33516100 1|FITT.DK TEE 3 X ©25 T25
20 33516200 1|FITT.DK TEE 3/4" HB-@25 T25
21 39125500 1|FITT.DK CAP 1/8" RG T25
22 39125600 1|FITT.DK CAP 1/4" RG T25
23 39128700 1|FITT.DK CONNECTOR 1/4" RG T25




Agroparts: wvw.HARDI-INTERNATIONAL .com

CARRTIER ELECTRIC SARITOR

GO76A, 12:01:15

Date 12.08.2020  8:25
Commande externe/ T T ——
external light switoh (9) e e
D2 \‘\ @ ‘\\
4 Feux avg/ N\
left lights \
" ‘\‘
|
Niveau d'huile/ e j
Oil tank level . Feux avd/
PSS right lights

%

<3
%

RS

o
o

X

e
BRR

o

ste
K

IR
%% %e¥o%e%et|

ot

XX

o
%,

o}

&

2
RRRK

5

x>
XXX

2

R

Flb6
Adjustable track +
Parking
brake

R IITIZRE,

olode’

el

c

X

oo

e
%

XX

oo

o,

5%

CX T XN

T2

olelt

B

RERIKIZSA
tatetetetotats?]

of

.
=

%

%%
KRR

%

e

"9}

XX

o

XX

e

IS

ALTSA

Cab Phares/headlights

X
o)

o
RS

S0,

R

X
R

g
18,

H

i s
!

v u /
] J 0,
Eclairage plaque, Feux ar/

Feux ar/ license plate rear lights
rear lights

Alarme recul/
backward alarm

GO76A




Agroparts: wvw.HARDI-INTERNATIONAL .com

CARRTIER ELECTRIC SARITOR
GO076A, 12:01:15
Date 12.08.2020 8:25
Pos. parts-n° order description
qty
1 26011901 1|REAR TURN SIGNAL, ORANGE LED
2 26012001 1|REAR LIGHT STOP/POSITION RED LED
3 268731 1|SIDE INDICATOR LIGHT 2BM 008 355-007
4 268737 1|HEAD LIGHT WITH TURN INDICATOR LH (ECE)
5 268738 1|HEAD LIGHT WITH TURN INDICATOR RH (ECE)
6 268899 1|HORN 12V BIP/1
7 268045 1|BACK UP SIGNAL, 12V, 90DB 4954-08872
8 26018501 1| FRAME HARNESS, SARITOR
Fourni avec/provided with 13-14-15
9 26018701 1|LIGHT BUTTON EXT 145 101 BLUE LED 12V DC A
10 268433 1|MALE CONTACT 16X14 0460-215-16141
11 26026901 1| DEUTSCH CONNECTOR DT04-2P-W2P
12 26056301 1 |HARNESS HOOD SARITOR US
12 26056401 1 |HARNESS HOOD SARITOR EUR/AUS
13 26060701 1 |HARNESS, FRONT LIGHT/TURN, SARITOR
14 26060901 1|HARNESS, STOP/TURN LIGHT, RL, SARITOR
15 26060801 1|HARNESS, STOP/TURN LIGHT, RR, SARITOR




Agroparts: wvw.HARDI-INTERNATIONAL .com

EXTERNAL CONTROL BOX SARITOR

GO77A, 23:05:14
Date 12.08.2020 8:25




Agroparts: wvw.HARDI-INTERNATIONAL .com

EXTERNAL CONTROL BOX SARITOR

GO77A, 23:05:14

Date 12.08.2020 8:25
Pos. parts-n° order description
qty

1 16455601 1| BRACKET SPRAYING CONTROL PANEL SARITOR

2 26018801 1| PUMP BUTTON EXT 145 000 AB A GREEN BACKGROUND

3 26000901 1|ACCELERATOR SWITCH

4 26000701 1| PUMP ON-OFF SWITCH

5 26000801 1|RPM PUMP BUTTON

6 26006300 1|CABLE L = 0.50M, AMP, MALE, 2P

7 26006000 1|LEAD F AMP SUPERSEAL 3 WAYS L1,5M

8 76005801 1|GREEN LED LIGHT + FEMALE PLUG

9 268815 1|FLUID DISTRIBUTION BOX

10 268073 1|CORD GRIP PG21-4X@6

11 268646 1INUT F. CORD GRIP BRASS 21

12 268711 1| CABLE BULKHEAD Z0101300

13 268712 1INUT F. CORD GRIP BRASS 13

14 26035100 1|HC 6401 PCBA ISO HW 2.1

15 478070 1 |WASHER 3.2X9X0.8 SS

16 26029301 1|STUD M3 40/10/10 221-184

17 468056 1|NUT HEX M3-.5 DIN982 LOCK SS

18 418000 1|BOLT PHILLIPS RD-PAN M3X10 SS 51340 030010

19 26028801 1 | CONNECTOR MOLEX 6 WAY RECEPTACLE HOUSING 679-5573
20 26028901 1| CONTACT MOLEX FEMALE 670-6335
21 26028701 1 | CONNECTOR MOLEX 4 WAY RECEPTACLE HOUSING 679-5576
22 98300101 1|CABLE 6X12 COLORED WIRE YCY3P100




Agroparts: wvw.HARDI-INTERNATIONAL .com

ENGINE HARNESS SARITOR

GO78A, 13:04:15

Date 12.08.2020 8:25
Cabine /
Cab
JOI5A-8
Capteur Sasa /
Sasa sensor
FI5TA

HOG4A

Vase d'expansion /
Expansion tank

Moteur / % L J015A-3

Engine Bidon lave-glace /

Washing wipper tank

Batterie /

Capteur air conditionné /

Air conditioning sensor

s "Enaine GO78A




Agroparts: wvw.HARDI-INTERNATIONAL .com

ENGINE HARNESS SARITOR

GO78A, 13:04:15

Date 12.08.2020 8:25
Pos. parts-n° order description
qty
1 26018601 1 |HARNESS, ENGINE, SARITOR
Jusqu'au/until n°56305
1 26064401 1 |HARNESS, ENGINE, SARITOR SIAC

A partir du/from n°56306
2 26033801 1| COOLANT LEVEL SENSOR 287276900




Agroparts: wvw.HARDI-INTERNATIONAL .com

HYDRAULIC HARNESS SARITOR

G081A, 03:06:14
Date 12.08.2020

: 25

Moteur roue arriere gauche /
Rear left wheel motor

Moteur roue arriere droite /
Rear right wheel motor

. ~F113A  Fi162B

Moteur roue
avant droite /
Front right

wheel motor

Moteur roue
avant gauche /

GO80A7—/

Capteur roue avant droite /
Front right wheel sensor

ompe Secondaire /
econdary pump

Pompe Primaire /
Primary pump




Agroparts: wvw.HARDI-INTERNATIONAL .com

HYDRAULIC HARNESS SARITOR
G081A, 03:06:14
Date 12.08.2020 8:25
Pos. parts-n° order description
qty

1 26018401 1 |HYDRAULIC HARNESS SARITOR

2 26020701 1| PRESSURE TRANSMITTER 0-160B MBS1250

3 26006801 1| PRESSURE TRANSMITTER, 0-600B, TYPE MBS 1250




Agroparts: wvw.HARDI-INTERNATIONAL .com

m GROUND & BATTERY CABLES Page 0

SARITOR
GO79A, 02:06:14 Date 12.08.2020  8:25
Relais moteur/ Masse cabine/ Démarreur/ Masse cabine/ Masse chassis/ Démarreur/
engine relay ground cab starter ground cab frame ground starter

~ ~
v ~ LR
o vy ~ — o
T ~ — [ e
B S v S o C o~
~ (] Do v D v O -— =
e w v O O - —— vy
= e E o (o)
[ R, - S w & el N
~ —_— = L5 -
e = [ v oW o o= v O
T o © LT » £ © o~ Q-
£ o — Rl w T “© =
B il il —~ Sl S o< Lelie]
Q w» o < © =~ = o (SRR

O

O

O
=111 s
Chassis/ Botterie - / N (10)

(om0 1 @;\é

Coupe batterie/ Batterie + /
battery switch battery +

Coupe batterie/ GO 9A
battery switch 7




Agroparts: wvw.HARDI-INTERNATIONAL .com

m GROUND & BATTERY CABLES Page !
SARITOR
GO79A, 02:06:14 Date 12.08.2020  8:25
Pos. parts-n° order description
qty
1 26025801 1|CcABLE, MEGAFUSE ENGINE/STARTER, SARITOR
2 26033901 1|GROUND CABLE caAB
3 26025701 1|CABLE ALTERNATOR, SARITOR
4 26050601 1|CABLE, GROUND, CAB/FRAME, SARITOR
5 26025601 1|CABLE, GROUND, SARITOR
6 26025501 1|CABLE, BATTERY DISCONNECT/STARTER, SARITOR
7 26025401 1|CcABLE, BATTERY, NEGATIVE, SARITOR
8 26025301 1|CcABLE, BATTERY, POSITIVE, SARITOR
9 268178 1| FUSE HOLDER CAP 152903
10 268181 1|FUSE MAXI 50A 299050
10 268786 1|FUSE 30a 299030
11 268179 1|FUSE TERMINAL 4-6MM2 913727TN
12 268177 1| FUSE HOLDER 152002
13 268180 1| FUSE HOLDER SEAL 828906
14 268895 1|BATTERY SWITCH E101
15 268725 1|BATTERY, 12V, OPTIMA D31A, YELLOW, SARITOR




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page

: 25

8

12.08.2020

Date

21:05:14

JOBCOM SARITOR

G082A,




Agroparts: wvw.HARDI-INTERNATIONAL .com

JOBCOM SARITOR
G082A, 21:05:14
Date 12.08.2020 8:25
Pos. parts-n° order description
qty
3 26043400 1 |NORAC UC5 CONTROLLER MODULE
4 26043600 1 |MODULE, INPUT, NORAC UCS5
6 26005100 1| CONNECTOR FOR PCB, PLASTIC
7 26042200 1]JOBCOM PCB ASSY HW3.0
8 28048500 1|FUSE 10A ATOF SERIES
9 28048600 1|FULE 15A ATOF SERIES
10 26029200 1|DAH PCB F. JOBCOM NCM '09
11 268648 1| SPACER M3X15X5X8X8 MS NI
12 26031100 1|PCB ASSY. FOR NORAC INTERFACE
13 74192100 1|JOBCOM POWER CONNECTED KIT
15 26031200 1]1C2C ISOBUS BRIDGE 16PIN STW
17 26032700 1|ACTIVE ISOBUS TERMINATOR
19 26004600 1|PLUG F.DRILLED HOLE 21MM
20 26022800 1|BULKHEAD F. CABLE 15-18 BLACK
22 28048000 1| PLUG 3-POL DIN 9680 FEM.CHASS
23 26005900 1|WIRE 37/37 POLE DAH/JOBCOM
24 26045900 1|CABLE L = 1.25M, AMP, MALE, 2P
24 26046000 1|CABLE AMP SS 2P FEMA L=2000MM
24 26046100 1|CABLE L = 3.00M, AMP, MALE, 2P
25 26046300 1|CABLE L = 1.25M, AMP, MALE, 3P
25 26046400 1|CABLE AMP SS 3P FEMA L=2000MM
25 26046600 1|CABLE AMP SS 3P FEMA L=4000MM
26 33520400 1|cap, AMP, 2P, FEMALE
27 33520500 1|{CAP, AMP, 3P, FEMALE
28 26039300 1|CABLE, DAH UC5 INPUT MODULE
29 26049000 1|{CABLE L = 0.25M, AMP, PULL-UP, 3P
30 26039100 1|CABLE, DT06 6P FEMALE L=300MM
32 72801800 1|CABLE BANJO PUMP SARITOR
33 16619801 1|CAP F. VALVE CONNECTOR
Sans pompe Banjo /without banjo pump
34 26052500 1|CABLE, ISO SP JC-C2C-UC5, HW3.X
35 26049600 1|CABLE UC5 DTO06 FEMA. JC L=8.5M
36 26025901 1 |HARNESS, JOBCOM, SARITOR
jusqu'au/until n°56466-avec fusible 30A/with fuse 30A
36 26080001 1|JOBCOM HARNESS SARITOR V2
A partir du/from n°56467-cabine classe 4/cab cat 4
38 98300101 1|CABLE 6X12 COLORED WIRE YCY3P10O0




Agroparts: wvw.HARDI-INTERNATIONAL .com

AMP CAP

M212-HIA, 05:10:11
Date 12.08.2020

8:

25

M212




Agroparts: wvw.HARDI-INTERNATIONAL .com

AMP CAP
M212-HTA, 05:10:11
Date 12.08.2020 8:25
Pos. parts-n° order description

qty
1 72450600 1|CAP F. AMP SUPER SEAL 2P PLUG
2 72450700 1|CAP F. AMP SUPER SEAL 3P PLUG
3 72450800 1|CAP F. AMP SUPER SEAL 4P PLUG
4 98233300 1|SILICONE GREASE
5 33520500 1|CAP, AMP, 3P, FEMALE
6 33520400 1|CAP, AMP, 2P, FEMALE




Agroparts: wvw.HARDI-INTERNATIONAL .com

TERRA FORCE BOOM SENSORS

MO170-HIN, 04:12:17
Date 12.08.2020 8:25




Agroparts: wvw.HARDI-INTERNATIONAL .com

TERRA FORCE BOOM SENSORS
MO170-HIN, 04:12:17
Date 12.08.2020 8:25
Pos. parts-n° order description

qty
1 26005800 1|ANGLE SENSOR 120° 0.5-4.5 VDC + LEVER
2 26034400 1|CABLE SENSOR TO HY JUNCBOX TDZ
3 28102400 1] INDUCTIVE SENSOR M12 F. CYL.
4 28129300 1| INDUCTIVE SENSOR UNSHIELDED M12 L=1M SD=8MM
5 33520500 1|CAP, AMP, 3P, FEMALE







Agroparts: wvw.HARDI-INTERNATIONAL .com

REMOTE TANK GAUGE DISPLAY

MO510-HIN, 19:06:19

Date 12.08.2020 8:25
Pos. parts-n° order description
qty

1 421046 1|BOLT HEX M8X25/25 A2 SS DIN933

2 460143 1]LOCK NUT M8 SST A2 DIN985

3 471126 1|WASHER, M8, @16/ 8.4X 1.6, SS

4 10536703 1 |MAGNETIC BASE D3,2'/90LB

5 16208803 1|BRACKET F. EL TANK GAUGE, MAG, RED
6 16210103 1|BRACKET F. EL TANK GAUGE, CM11, RED
7 16210303 1|BACK COVER F. EL TANK GAUGE, RED

8 26033603 1|DISPLAY, 2.8" HMI, IFM, 1-CAN

9 26033803 1|DISPLAY FITTING PANEL, IFM
10 26033903 1|CABLE, M12, 120 OHM, 5M, IFM




Agroparts: wvw.HARDI-INTERNATIONAL .com

PARADYME SARITOR

GO80OA, 19:11:14
Date 12.08.2020 8:25

Antenne paradyme/
paradyme antenna

GO8IA

Capteur roue avant droite/
front right wheel sensor

<N _—TH

@/D\) iy
[ O’

s

GOBIA

Orbiiol/ GOBOA

steering valve




Agroparts: wvw.HARDI-INTERNATIONAL .com

PARADYME SARITOR
G080A, 19:11:14
Date 12.08.2020 8:25
Pos. parts-n° order description
qty

1 26025001 1| EUROPE PARADYME KIT 4100681

2 16493501 1|BRACKET, ANG.SENSOR, DROP LEG, SARITOR

3 26020501 1|ANGLE SENSOR 70° 0,5-4,5VDC

4 14006101 1|ANGULAR SENSOR LINK MALE PART SARITOR

5 26045801 1 |HARNESS PARADYME 201-0426-04

6 268140 1 |MINIFUSE 7.5A BROWN

6 268141 1|FUSE 15A 297015

7 26054301 1| CABLE PARADYME 4002710

8 26046001 1|RELAY 40A 4RD 931 410-05/-08

9 268028 1|FUSE 15A, 257015AT
10 26046101 1|RevB/RELAY -POWER CONTROL ASSY
12 16491901 1|BRACKET SAM AGLEADER CAB SARITOR
13 26045901 1 |HARNESS PARADYME 4002709-9
14 78207401 1|STEERING VALVE ANALOG 60/200 LS 20
15 26039601 1 |WHEEL ANGLE SENSOR HARNESS, L5000, ALPEVO
16 288273 1|BALL JOINT, AS13-M8 RIGHT SST
17 16493401 1| BRACKET ANGULAR SENSOR INSERT SARITOR
18 468056 1|NUT HEX M3-.5 DIN982 LOCK SS
19 458061 1|BOLT SLOTTED CHEESE HEAD M3X16 SS A2 DIN84
20 39003201 1 |ANGULAR SENSOR LINK FEMALE PART SARITOR
21 26013901 1| SASA SENSOR




Agroparts: wvw.HARDI-INTERNATIONAL .com

CM11 MAIN SPRAY VALVE S67

M318-HIA, 07:01:13
Date 12.08.2020 8:25




Agroparts: wvw.HARDI-INTERNATIONAL .com

CM11 MAIN SPRAY VALVE S67
M318-HIA, 07:01:13
Date 12.08.2020 8:25
Pos. parts-n° orqo}:eyr description
72801400 1| VALVE EL.S67 GNB 90 GR. CM11
242006 1|O-RING D22/D19 X 1.5




Agroparts: wvw.HARDI-INTERNATIONAL .com

Valve S67/S93 with motor

M324-HIA, 12:06:14
Date 12.08.2020 8:25




Agroparts: wvw.HARDI-INTERNATIONAL .com

Valve S67/S93 with motor
M324-HTA, 12:06:14
Date 12.08.2020 8:25
Pos. parts-n° order description

qty
1 72815700 11S93 EL. VALVE 90DEG SWITCH
1 72815900 11S67 EL. VALVE 180DEG SWITCH
2 242006 1|O-RING D22/D19 X 1.5




Agroparts: wvw.HARDI-INTERNATIONAL .com

TRANSMISSION HYDRAULIC SARITOR

NOO10-HIN, 03:01:18
Date 12.08.2020 8:25

\\
\\
N

@0)L2 @i // B/
REAR RIGHT @ ©
7 * é . @// A
el LS

o) I - o 1




Agroparts: wvw.HARDI-INTERNATIONAL .com

TRANSMISSION HYDRAULIC SARITOR

NOO10-HIN, 03:01:18

Date 12.08.2020 8:25
Pos. parts-n° order description
qty
1 148095 1|FITTING G1/4'-@12
2 248022 1]O-RING 3.53 X 32.92 16PA77
3 430878 1|BOLT HEX 8.8 DEL M12X45 DIN931
4 786766 1]1/2 FLANGE DN 1" 6000PSI PH75
5 14001801 1|HEX NIPPLE 1-1/16" ORB - 12S (DIN24)
6 14008901 1|HEX NIPPLE 11/16" - 1/4" - 1MM
7 24003901 1]0-RING, 192.00 X 3.00, N-KKM80D
8 26006801 1| PRESSURE TRANSMITTER, 0-600B, TYPE MBS 1250
9 28008001 1| GEARBOX 609W2VB
9 28103703 1| GEARBOX 609W2VB REFURB.
(REFURBISHED 28008001 GEARBOX)
10 28011101 1| GEARBOX 609W2VB WITH DYNAMIC BRAKE
10 28103803 1| GEARBOX 609W2VB W.DYNAM.BRAKE REFURB.
(REFURBISHED 28011101 GEARBOX)
10 28103903 1| GEARBOX 609W2VB+BRAKE HYD REFURB.
(REFURBISHED 28011101ES GEARBOX)
11 78303701 1|MOTOR H1B, 110CC
12 78504701 1|HYD HOSE, HP, X CROSS, SP MA, SARITOR
TO SECONDARY PUMP "MA"
13 78516701 1|HYD HOSE, HP, PP A, TEE 30S, SARITOR
TO PRIMARY PUMP "A"
14 78516801 1|HYD HOSE, HP, SP B, TEE 30S, SARITOR
TO SECONDARY PUMP "B"
15 78517001 1|HYD HOSE, HP, L/RRM A/B, TEE PP A/SP A, SARITOR
16 78517101 1|HYD HOSE, HP, L/RRM B/A, TEE PP B/SP B, SARITOR
17 78517401 1|HYD.HOSE = L4130
TO PARKING BRAKE TEE
18 78517501 1|HYD HOSE FL.1TA8 ORFS 11/16FD+F45 L4270
TO PARKING BRAKE TEE
19 78519001 1|HY.HO.2TA20 ORFS1"7/16F90 L=7120
TO COOLING MANIFOLD
20 78519101 1|HY.HO.1-7/16"L= 7920\TO COOLING MANIFOLD
21 78519501 1|HYD HOSE, HP, SP A, TEE 30S, SARITOR
TO SECONDARY PUMP "A"
22 78519601 1|HYD HOSE, HP, PP B, TEE 30S, SARITOR
TO PRIMARY PUMP "B"
23 78524201 1|HYD HOSE, HP, X CROSS, RFM MB, SARITOR
24 78524301 1|HYD HOSE, HP, L/RFM A/B, TEE SP A/PP A, SARITOR
25 78524401 1|HYD HOSE, HP, L/RFM B/A, TEE SP B/PP B, SARITOR
26 78526201 1|HY.HO.2TA20 ORFS1"7/16FD+F90 L4520
TO COOLING MANIFOLD
27 78526301 1|HYD.HOSE = L4170
TO COOLING MANIFOLD
28 78526501 1|HY.HO.1TA8 ORFS 11/16FD+F45 L=3560
TO DYNAMIC BRAKE TEE
29 78529201 1|HY.HO.11/16"L= 5800
STR-45°
TO PARKING BRAKE TEE
30 78615101 1|HEX NIPPLE 1/4" - 11/16"
31 78615701 1|HYD. FIT. TEE DIN24 M42X2.00 (30S)
32 78615801 1| PRESSURE GAUGE M16X2 DIN2353
33 78617301 1|HYD. FIT. TEE M-F-M 12S (DIN24)
34 78617501 1|HEX NIPPLE 1-7/16" - 1-1/16" ORB
35 78620901 1|HYD.FIT. M CROSS DIN24 M20X1.50 (12S)
36 78625101 1|HYD. FIT. 90 M-F 12S (DIN24)




Agroparts: wvw.HARDI-INTERNATIONAL .com

OVERVIEW- CNH CAB SARITOR

JO15A, 14:01:14
Date 12.08.202

JOISA-6 Air conditioning
JOISA-T Roof

L —JO10A-2

JOISA-1 Windows
JOISA-4 Interior

JOTSA-3 JOI5A-5
JO15A-10

JO15A




Agroparts: wvw.HARDI-INT

ERNATIONAL .com

aty

OVERVIEW- CNH CAB SARITOR
JO15A, 14:01:14
Date 12.08.2020 8:25
parts-n° order description




Agroparts: wvw.HARDI-INTERNATIONAL .com

CNH CAB WINDOWS-SUSPENSION Page 0

SARITOR
JOlSA—l, 19:06:15 Date 12.08.2020

: 25




Agroparts: wvw.HARDI-INTERNATIONAL .com

m CNH CAB WINDOWS-SUSPENSION  |F29¢ !
SARITOR
JO15A-1, 19:06:15 Date 12.08.2020  8:25
Pos. parts-n° order description
qty
2 460143 1|LoCck NUT M8 SST A2 DIN985
5 27036101 1|RIGHT DOOR DAMPER 84320293
6 47000801 1|SPECIAL WASHER
8 468059 1|NUT HU M 8 A2 DIN934
10 24014801 1 |MOUNTS FOR CABIN 84053736
11 420582 1|BOLT HEX 8.8 DEL M8X20 FT A2
12 460261 1|NUT HEX M6X1.00 LOCK DIN985 A2 SS
13 27036001 1|LEFT DOOR DAMPER 9594808
15 27021001 1| FRONT WINDOW, CAB, SARITOR
17 27021101 1|REAR WINDOW, CAB, SARITOR
20 460202 1|NUT HEX Mé6
23 410362 1|BOLT HEX 8.8 SS M6X20
25 26063701 1|CABIN LIGHT SWITCH CNH
26 44000301 1|SCREW FBS 3.5X13 DIN7983




Agroparts: wvw.HARDI-INTERNATIONAL .com

DOORS-CNH CAB SARITOR

JO15A-2, 14:01:14
Date 12.08.2020

8:

25

JO15A-2




Agroparts: wvw.HARDI-INTERNATIONAL .com

DOORS-CNH CAB SARITOR
J015A-2, 14:01:14
Date 12.08.2020 8:25
Pos. parts-n° order description
qty

1 27028701 1]CAB DOOR FRAME RH

2 27028501 1|RIGHT GLASS CAB

4 460364 1|NUT HU M8 A2 SS DIN934

9 421046 1|BOLT HEX M8X25/25 A2 SS DIN933

13 27035501 1| DOOR HANDLE RIGHT 9992366

16 27035701 1]1INT. DOOR HANDLE LEFT 84989910

19 27028401 1|LEFT GLASS CAB
20 27028601 1]CAB DOOR FRAME LH
23 420744 1|BOLT HEX 8.8 DEL M8X40
24 27035601 1|EXT. DOOR HANDLE LEFT 9513970
33 # 1|#

Provided with item 24




Agroparts: wvw.HARDI-INTERNATIONAL .com

WIPER-BLIND-CNH CAB SARITOR

JO015A-3, 10:03:14
Date 12.08.2020 8:25

JO015A-3




Agroparts: wvw.HARDI-INTERNATIONAL .com

WIPER-BLIND-CNH CAB SARITOR
J015A-3, 10:03:14
Date 12.08.2020 8:25
Pos. parts-n° order description
qty

1 27035901 1|REAR CAB SHADE 87551426

2 24025701 1 |WINDSHIELD WASHER PUMP SEAL

3 26052601 1 |WINDSHIELD WASH.PUMP 84037533

5 92700201 1 |WINDSHIELD WASHER TANK HOSE D4 4040-04104
9 28035001 1 |REDUCER D4-3 7315-00892

16 27032101 1 |WINDSCREEN WATER TANK, CNH CAB, SARITOR
18 27035801 1|WIND.WIPER ARM 86542153

19 27029001 1 |WINDSCREEN WIPER BLADE
20 26046701 1 |WIDSCREEN WIPER MOTOR
22 410185 1|BOLT HEX 8.8 DEL M6X16




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page
TRIMMING-SEAT-CNH CAB SARITOR
JO15A-4, 14:10:15

Date

12.08.2020

8:

25

%
1

\
“\

)

JO15A-4




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 1
m TRIMMING-SEAT-CNH CAB SARITOR
J015A-4, 14:10:15
Date 12.08.2020 8:25
Pos. parts-n° order description
qty
3 27037601 1|CAB CARPET 84458124
6 27042701 1 |HOUSING, ELEC., CNH CAB, SARITOR
7 27040901 1|REAR TRAP, CNH CAB, VERSION 1
7 27073801 1| FLANGE BOLT
8 27042801 1|REAR CAB TRIM
10 27042901 1|CABLE GUIDE REAR CAB CNH
30 27049201 1| CABIN DOOR KEY 86502201
32 27056901 1|FILTER COVER BACK RH SIDE SAR-H
33 27057401 1|LEFT INSULATING PANEL




Agroparts: wvw.HARDI-INTERNATIONAL .com

m STEERING COLUMN-CNH CAB Page 0

SARITOR
JO015A-5, 19:11:15 Date 12.08.2020  8:25

Loasa. 27T
32"

1’»1-—/\L
25_/@,

JO15A-5




Agroparts: wvw.HARDI-INTERNATIONAL .com

m STEERING COLUMN-CNH CAB Page .
SARITOR
JO15A-5, 19:11:15 Date 12.08.2020  8:25
Pos. parts-n° order description
qty

2 26046901 1|TUrRN INDICATOR

23 27050601 1| STEERING COLUMN DRIVE SHAFT

27 97826800 1 |DECAL HARDI LOGO STEERING WHEEL




Agroparts: wvw.HARDI-INTERNATIONAL .com

m STEERING COLUMN-CNH CAB Page 0

SARITOR
J015A-10, 09:12:14 Date 12.08.2020 8:25

g JO15A5

JO15A-10




Agroparts: wvw.HARDI-INTERNATIONAL .com

m STEERING COLUMN-CNH CAB Page !
SARITOR
JO15A-10, 09:12:14 Date 12.08.2020  8:25
Pos. parts-n° order description
qty
7 27042101 1| STEERING COLUMN BUSHING
8 27042201 1|STEERING COLUMN BOLT
14 27041801 1| STEERING COLUMN DAMPER
17 27040801 1| STEERING COLUMN DAMPER
18 27078601 1 |pAMPER NUT
19 27078701 1 |DAMPER LEVER
20 27078801 1|cas sTRUT
21 27078901 1 |DAMPER PIN
25 22001901 1| STEERING COLUMN SPRING 87607317
31 27041901 1|BOLT F.STEERING COLUMN FOOT
33 27042001 1| STEERING COLUMN FOOT BUSHING
36 27079001 1 |pAMPER RING




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page

: 25

8

12.08.2020

Date

HEATING-CNH CAB SARITOR

A/C

19:05:15

-6,

JO015A




Agroparts: wvw.HARDI-INTERNATIONAL .com

A/C-HEATING-CNH CAB SARITOR

J015A-6, 19:05:15

Date 12.08.2020 8:25
Pos. parts-n° order description
qty
1 26052701 1 |HEATING ELEC VALVE, HVAC, 12V, CNH CAB
23 24013301 1|CAB ROOF SEAL L5.5M 82036366
25 27046501 1|UPPER A/C COVER CAB CNH
29 26062701 1|]AIR COND.CONNECTOR CAB CNH
32 26063001 1|CABIN FAN CNH
33 27028801 1 |RADIATOR HEATER AIRCO AUTO
34 27028901 1| EVAPORATOR
37 27079401 1|DRAIN ELBOW
39 26062801 1]AIR COND.SENSOR CAB CNH
40 927708 1|HOSE ©@15X19 PVC TRANSP 2 BAR
41 27046601 1|Aa/C KIT CAB CNH
Comprenant/including : items 24-25-26-27-28-29-30-
42 26052801 1 |HEATING MODULE
44 26057801 1 |HEATING HARNESS CAB CNH
45 26100401 1|A/C SENSOR FOR CNH CAB
46 27019401 1|FILTER DIER AIR CONDITIONING
47 26046801 1|A/C CONTROL UNIT
48 28039101 1|FITTING - RIGHT 13MM
49 288664 1|CLAMP S10-16/9 C7W1
50 28039001 1|FITTING - TEE 13MM




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 0
ROOF-CNH CAB SARITOR

J015A-7, 17:11:15

Date 12.08.2020 8:25




Agroparts: wvw.HARDI-INTERNATIONAL .com

ROOF-CNH CAB SARITOR
JO015A-7, 17:11:15
Date 12.08.2020 8:25
Pos. parts-n° order description
qty

2 27043101 1|CABIN ROOF CANOPY CNH
4 27035401 1|FAN OUTLET 84400419
6 26058501 1|DOME LIGHT 82022833
14 27027501 1 |ANTENNA AM/FM SAR-H CAB

Prévoir une vis/provide a screw CHC M5-60/60 DIN91
15 35001401 1|RED ROOF FOR CAB
16 24013301 1|CAB ROOF SEAL L5.5M 82036366
17 26099501 1|ROOF LIGHT
17 26052401 1|BULB H9 12V 65W 811492
18 16530101 1|ROOF ACCESS HATCH SARITOR
19 288688 1 |HANDLE PP M643/180 B-MS8
20 27016301 1|DUST FILTER (SIAC, RECTANGULAR)
21 24011901 1|FOAM, ADHESIVE, 10X10
22 16530201 1|BRACKET, AIR FILTER, ROOF CAB V2, SARITOR
23 458020 1|BOLT KNURLED M8X25 57025
24 27087001 1|HINGE F. ROOF CNH CAB
25 27087101 1|HINGE F. ROOF CNH CAB
26 27086901 1|HINGE PIN F. ROOF CNH CAB
31 27050701 1|INS. PANEL ROOF SARITOR 84317122
32 27050801 1|INS. PANEL ROOF SARITOR 84317123
33 27050901 1|INS. PANEL ROOF SARITOR 84317124
34 27051001 1|INS. PANEL ROOF SARITOR 84317125
35 27051101 1|INS. PANEL ROOF SARITOR 84317126

A partir du/from cab serial D800
35 27051201 1]INS. PANEL ROOF SARITOR 84465657
36 27051301 1]INS. PANEL ROOF SARITOR 84389399

A partir du/from cab serial D784
37 26097201 1|WIRE HARNESS FOR CAB LIGHTS

S/N before C619
37 26097301 1|WIRE HARNESS FOR CAB LIGHTS

S/N after D620




Agroparts: wvw.HARDI-INTERNATIONAL .com

CNH-SIAC COCKPIT SARITOR

JO015A-8, 25:09:14
Date 12.08.2020

8:

25

Qutside cab
(On center section)

--> n'35554

JO15A-8




Agroparts: wvw.HARDI-INTERNATIONAL .com

CNH-SIAC COCKPIT SARITOR
J015A-8, 25:09:14
Date 12.08.2020 8:25
Pos. parts-n° order description
qty
2 63038001 1|BRACKET, DISPLAY HOLDER, ARMREST, SARITOR
3 72802400 1|RAM MOUNT KIT W/5" ARM STD BASE
4 16454301 1|PLATE, DISPLAY HOLDER, ARMREST, SARITOR
5 26069600 1|DISPLAY KIT- HC 9600
HC9500 remplacé par/replaced by HC9600
5 28170200 1|SUITCASE HC8600/HC9600 (DISPLAY)
6 26007001 1|DISPLAY, PLUS+1, TYPE DP250-04-01, W/USB
7 448000 1|SCREW CLS ST 2.9X13 A2 DIN7981CZ
8 63044001 1|BRACKET MAIN PCB CAB SARITOR
9 26032601 1|MAIN POWER PCB V2 CAB
10 16434801 1|CAB ECU RAIL, ALPHA
11 16435701 1|BRACKET ECU SAUER MC050 SARITOR
12 26007201 1| CONTROLLER, 50 PIN, TYPE MC050-10
Jusqu'au/until n°56306
12 26057101 1| CONTROLLER, 50 PIN MCO050-110 V2
A partir du/from n°56307
13 16491801 1|BRACKET FLASHER UNIT CAB SARITOR
14 26011801 1| FLASHING UNIT
15 16491901 1|BRACKET SAM AGLEADER CAB SARITOR
16 26018101 1|CAB FLASHER HARNESS
17 39009201 1 |HARNESS PROTECTOR SARITOR
18 26023801 1| CABIN DASHBOARD FEED HARNESS
19 26024201 1|HC9500 DISPLAY HARNESS L1000
19 26068401 1|HC9600 DISPLAY HARNESS L2500
20 26023901 1 |HARNESS DP250-DASHBIOARD SARITOR
21 26045601 1|HARNESS FOR AMS CAMERA HCS500
22 26043401 1| CAMERA EXTENSION CABLE 15M
23 26042901 1| CAMERA VICAM-AMS-CAZM-PAL
24 16586401 1| BRACKET REVERSE CAMERA SARITOR
25 268027 1|FUSE 7.5A ATOF SERIES
25 268028 1|FUSE 15A, 257015AT
25 268160 1|FUSE, 10A, 257010AT
25 268330 1| FUSE AUTOFUSE 5A 257005
25 268417 1| FUSE AUTOFUSE 3A 257003
25 268418 1| FUSE AUTOFUSE 20A 257020
26 268786 1| FUSE 30A 299030
27 26044401 1|RELAY 20/10A 4RD.007.814.011
28 268493 1|RELAY 20A 4RD.007.794.041
29 26041601 1| TIME-DELAY RELAY 12V F80145
30 26006701 1|ACCELERATOR PEDAL KEPA 141161 791681N




Agroparts: wvw.HARDI-INTERNATIONAL .com

m CAB SARITOR DASHBOARD VERSION |F29¢ 0

2
J015B-8, 03:10:16 Date 12.08.2020

: 25

Outside cab
@E\ @ (On center section)
‘ > JO15A-9
1:"';/ . ’ '..5 ,’, ; |

n°55555 -->

JO15B-8




Agroparts: wvw.HARDI-INTERNATIONAL .com

m CAB SARITOR DASHBOARD VERSION |F29¢ !
2
J015B-8, 03:10:16 Date 12.08.2020  8:25
Pos. parts-n° order description
qty
2 61040701 1|DISPLAY BRACKET FOR CNH SARITOR
3 72802400 1|RAM MOUNT KIT W/5" ARM STD BASE
4 16616301 1| BRACKET DP250 & HCS9500 SCREEN CAB SARITOR
5 26069600 1|DISPLAY KIT- HC 9600
HC9500 remplacé par/replaced by HC9600
5 28170200 1|SUITCASE HC8600/HC9600 (DISPLAY)
6 26007001 1|DISPLAY, PLUS+1, TYPE DP250-04-01, W/USB
7 448000 1|SCREW CLS ST 2.9X13 A2 DIN7981CZ
8 63044001 1|BRACKET MAIN PCB CAB SARITOR
9 26032601 1|MAIN POWER PCB V2 CAB
10 16434801 1|CAB ECU RAIL, ALPHA
11 16435701 1|BRACKET ECU SAUER MCO050 SARITOR
12 26007201 1|CONTROLLER, 50 PIN, TYPE MC050-10
13 16491801 1|BRACKET FLASHER UNIT CAB SARITOR
14 26011801 1|FLASHING UNIT
15 16491901 1|BRACKET SAM AGLEADER CAB SARITOR
16 26018101 1|CAB FLASHER HARNESS
17 39009201 1 |HARNESS PROTECTOR SARITOR
18 26023801 1| CABIN DASHBOARD FEED HARNESS
Jusqu'au/until n°56306
18 26051601 1| CABIN DASHBOARD FEED HARNESS V2
A partir du/from n°56307
19 26024201 1|HCO9500 DISPLAY HARNESS L1000
19 26068401 1|HC9600 DISPLAY HARNESS L2500
20 26023901 1 |HARNESS DP250-DASHBIOARD SARITOR
Jusqu'au/until n°56306
20 26072301 1 |HARNESS DP250-DASHBIOARD SARITOR V2
A partir du/from n°56307
21 26045601 1 |HARNESS FOR AMS CAMERA HC9500
21 26072201 1 |HARNESS FOR AMS CAMERA HC9600
22 26043401 1| CAMERA EXTENSION CABLE 15M
23 26042901 1|CAMERA VICAM-AMS-CAZM-PAL
24 16586401 1 |BRACKET REVERSE CAMERA SARITOR
25 268027 1|FUSE 7.5A ATOF SERIES
25 268028 1|FUSE 15A, 257015AT
25 268160 1|FUSE, 10A, 257010AT
25 268330 1|FUSE AUTOFUSE 5A 257005
25 268417 1|FUSE AUTOFUSE 3A 257003
25 268418 1| FUSE AUTOFUSE 20A 257020
26 268786 1|FUSE 30A 299030
27 26044401 1|RELAY 20/10A 4RD.007.814.011
28 268493 1|RELAY 20A 4RD.007.794.041
29 26041601 1|TIME-DELAY RELAY 12V F80145
30 26006701 1 |ACCELERATOR PEDAL KEPA 141161 791681N
31 16616101 1|DISPLAY BRACKET PLATE FOR CNH SARITOR
32 288850 1| PLUG GPN 1000 M8-893
33 63089701 1|DISPLAY BRACKET FOR CAB SIAC SARITOR
34 16695501 1|DISPLAY BRACKET PLATE FOR CAB SIAC SARITOR




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 0
DASHBOARD-CNH CAB SARITOR

J015A-9, 19:10:15

Date 12.08.2020

8:

25

~ A <.
S
J; 4 4 g
L 7

Iy ‘m‘»'l

7%

7 &Y |
A A ~
) l _ )
! — iﬂ" =7
=S 27N




Agroparts: wvw.HARDI-INTERNATIONAL .com

DASHBOARD-CNH CAB SARITOR
J015A-9, 19:10:15
Date 12.08.2020 8:25
Pos. parts-n° order description
qty
2 28047701 1| DASHBOARD PLATFORM
5 27012801 1| COVER, SPRAY CENTER, BLANK
8 16772501 1| DASHBOARD PCB BRACKET, HARDI
9 268175 1|SPACER M3 10/6/6 606686
10 26035100 1|HC 6401 PCBA ISO HW 2.1
11 468056 1|NUT HEX M3-.5 DIN982 LOCK SS
12 26007901 1 |OPERATING PART 10123-COM-A
13 61014101 1|LEVER FOR GRIP HANDLE SARITOR
14 478065 1 |WASHER AZ10 EXTERNAL TEETH DELTA DIN6798A
15 468039 1|NUT H LOW M10CLO4 DIN439B DAC
16 26032900 1|HC 6301 GRIP 4 ISO
16 26033000 1|HC 6301 GRIP 6 ISO
16 26033100 1|HC 6301 GRIP 7 ISO
16 26033200 1|HC 6301 GRIP 8 ISO
16 26033300 1|HC 6301 GRIP 9 ISO
16 26033400 1|HC 6301 GRIP 13 ISO
16 26034800 1|HC 6301 GRIP 10 ISO
16 26036300 1|HC 6301 GRIP 12 ISO
17 16483301 1| CONSOLE CONNECT.PLATE SAR
18 61047601 1|GRIP LEVER BRACKET V2
18 75008001 1|GRIP LEVER BRACKET KIT
19 478063 1 |WASHER AZ6 EXTERNAL TEETH SS A2 DIN6798A
20 45003001 1|SCREW CHC M 6-16 CL8.8 DRIL-SP
21 26023401 1|EASYDRIVE DASHBOARD HARNESS
Jusqu'au/until n°56306
21 76014301 1| DASHBOARD HARNESS SARITOR
A partir du/from n°56307
22 26019201 1| TOGGLE SWITCH MOM-OFF-MOM
23 26023001 1|BLACK APEM KR SHUTTER
24 26017601 1| PUSH BUTTON - POWER JOBCOM
24 28023201 1| BLANKING PLUG @25,5X30,6 L11,5
25 76008901 1|LED, RED, ON JOBCOM, ASM, SARITOR
26 76006101 1|RED LED LIGHT + MOLEX CONN.
27 26017501 1|PUSH BUTTON CONTROL AUTO D10FP002 A9 A
27 28023201 1| BLANKING PLUG @25,5X30,6 L11,5
29 26015801 1| ROCKER SWITCH MOM-OFF-MOM GREEN-GREEN LED
29 26019501 1| ROCKER SWITCH MOM-OFF-MOM GREEN-RED LED
30 26014001 1|AGITATION SWITCH ACTUATOR
31 26014201 1|RINSING NOZZLE SWITCH ACTUATOR
32 26014301 1|RINSING TANK VALVE SWITCH ACTUATOR
33 26015001 1|RPM ENGINE SWITCH ACTUATOR
34 26017801 1 |REGULATION PUMP +/- SWITCH ACTUATOR
35 26014901 1| LOCKING BOOM SWITCH ACTUATOR
36 26021301 1|13 FOLDS, 1ST RIGHT ARM SWITCH ACTUATOR
37 26021501 1|]2ND ARM SWITCH ACTUATOR
38 26021701 1|3RD ARM SWITCH ACTUATOR
39 26017901 1| PUMP CONTROL SWITCH ACTUATOR
40 26014101 1|MAIN TANK SUCTION SWITCH ACTUATOR
41 26024301 1|ADJUSTABLE TRACK HARNESS SARITOR
42 26054401 1| CENTER SECTION SWITCH ACTUATOR
43 26066601 119 PT.CONNECTOR FEMALE 5.08
44 26074401 1| ROTARY SWITCH KNOB - CAP
Se monte aussi sur les anciennes versions/can also be
installed on old versions
45 26074201 1|ROTARY SWITCH KNOB - BODY
Se monte aussi sur les anciennes versions/can also be
installed on old versions
46 26074301 1|ROTARY SWITCH KNOB - INDICATOR
Se monte aussi sur les anciennes versions/can also be
installed on old versions




Agroparts: wvw.HARDI-INTERNATIONAL .com

DASHBOARD-CNH CAB SARITOR
J015A-9, 19:10:15
Date 12.08.2020 8:25
Pos. parts-n° order description
qty

477 16713301 1| INDEX PLATE FOR DISPLACEMENT SWITCH

Se monte aussi sur les anciennes versions/can also be

installed on old versions
48 26060201 1|DRIVE MODE SELECTOR 1 CANBUS - 5 VDC

Jusqu'au n°56306
48 26060301 1|DRIVE MODE SELECTOR 2 - 12 VDC

A partir du/from n°56307
49 26014401 1|LEFT END NOZZLE SWITCH ACTUATOR
50 26014501 1|RIGHT END NOZZLE SWITCH ACTUATOR
51 76015701 1|SPEED SELECTOR MODE 5V EASYDRIVE ASSEMBLY
51 76015801 1|SPEED SELECTOR MODE 12V ECODRIVE ASSEMBLY
52 76015101 1|ROTATY SWITCH KIT-KNOB+INDICATOR+CAP
68 61064001 1|DIAGNOSTIC PLUG BRACKET

A partir du/from n°56592
69 26072600 1 |HARNESS RIBBON 250MM-IDC9-DB9

A partir du/from n°56592
70 26052300 1|]USB- CAN PEAKCAN INTERFACE CABLE, TOPCON

Orbitrol/steering valve-isobus Hardi-Muller
71 16803801 1| DASHBOARD FEEDING PLATE, CAB ALPHA-SARITOR




Agroparts: wvw.HARDI-INTERNATIONAL .com

m ATRCONDITIONNING CIRCUIT FOR [F29¢
CNH CAB SARITOR
12.08.2020 8:25

JO01l6A, 28:04:14 Date

Cabine/
cab




—HARDL =

Agroparts: wvw.HARDI-INTERNATIONAL .com

AIRCONDITIONNING CIRCUIT FOR |F39¢ *

CNH CAB SARITOR
JO16A, 28:04:14 Date 12.08.2020

8:25
Pos. parts-n° order description
qty
1 27010201 1|A/C HOSE, DRIER-CONDENSER, CNH CAB
2 27019401 1|FILTER DIER AIR CONDITIONING
3 27010101 1|HOSE, A/C, CONDENSER/DRIER, SARITOR
4 27010301 1|HOSE, A/C, CAB/COMPRESSOR, SARITOR
5 26050201 1]AIR CONDITIONNING COMPRESSOR
6 27010001 1|HOSE, A/C, COMPRESSOR/CONDENSER, SARITOR
7 27029101 1 | CONDENSOR FOR AIR CONDITIONER
8 27038901 1|A/C HIGH PRESSURE SWITCH, CNH, SARITOR 87366051
9 27038801 1|A/C LOW PRESSURE SWITCH, CNH, SARITOR 87366050




Agroparts: wvw.HARDI-INTERNATIONAL .com

MIRRORS SARITOR

JO017A, 10:03:14

Date 12.08.2020 8:25




Agroparts: wvw.HARDI-INTERNATIONAL .com

MIRRORS SARITOR
JO017A, 10:03:14
Date 12.08.2020 8:25
Pos. parts-n° order description
qty

1 63059701 1| BRACKET MIRROR BOOM SARITOR
2 16565201 1|PLATE F. BKT MIRROR, SARITOR
3 15069801 1|BRACKET PLATE F. MIRROR BOOM SARITOR
4 28031901 1 |MIRROR, MANUAL, SARITOR
5 478043 1 |WASHER M10ON D11/D22X2 SS A2
6 428015 1|BOLT HEX M10X110/26 DAC DIN931
7 460423 1INUT HEX M10X1.50 LOCK DIN985A2 SS
8 460342 1|INUT HEX M10 DEL DIN934
9 420604 1|BOLT HEX 8.8 DEL M10X25 FT DIN933




Agroparts: wvw.HARDI-INTERNATIONAL .com

WIPER-SIAC WIDE CAB

J019A-1, 20:07:16
Date 12.08.2020 8:25

=
i
~

W

DY e

JO19A-1




Agroparts: wvw.HARDI-INTERNATIONAL .com

WIPER-SIAC WIDE CAB
J019A-1, 20:07:16
Date 12.08.2020 8:25
Pos. parts-n° order description

qty
1 27022601 1|WIPER ARM 166425558
2 27045301 1 |WINDSHIELD WASHER HOSE TAIL 90° 355424732
4 27045201 1 |NO-RETURN VALVE 101318AA
5 27022501 1|WIPER BLADE L1000 166425559
6 26042801 1|WIPER MOTOR 166425557
7 27022701 1 |WINDSHIELD WASHER TANK+PUMP




Agroparts: wvw.HARDI-INTERNATIONAL .com

: 25

8

12.08.2020

Page
Date

CAB
20:07:16

WINDOWS-WINDSCREEN-SIAC WIDE
JO019A-2,

JO19A-2




Agroparts: wvw.HARDI-INTERNATIONAL .com

m WINDOWS-WINDSCREEN-SIAC WIDE [F29° !
CAB
JO019A-2, 20:07:16 Date 12.08.2020  8:25
Pos. parts-n° order description
qty

1 27020201 1|LEFT REAR WINDOW 166347672

2 27058401 1|RIGHT REAR WINDOW

3 27058501 1 |WINDSHIELD

4 27020801 1|CAB WINDOW INSERT 741322944

5 45002001 1|SCREW CHC M 6-16 CL8.8 INOX A2 SS




Agroparts: wvw.HARDI-INTERNATIONAL .com

LEFT DOOR-SIAC WIDE CAB

JO019A-3, 21:07:16
Date 12.08.2020 8:25

.

VA AT,
|k

JO19A-3




Agroparts: wvw.HARDI-INTERNATIONAL .com

LEFT DOOR-SIAC WIDE CAB
J019A-3, 21:07:16
Date 12.08.2020 8:25
Pos. parts-n° order description
qty
1 27020301 1]CAB DOOR WINDOW 166347675
2 27023801 1|GROMMET 302784AA
3 27031301 1|SPACER 144312280
4 27018401 1|CAB DOOR SEAL 166347804
5 47000001 1|WASHER L8U 8,4x22x1,5 A2 SS
6 27023701 1 |HINGE SEAL 166347740
7 27058701 1| DOOR FRAME
8 421046 1|BOLT HEX M8X25/25 A2 SS DIN933
9 288850 1|PLUG GPN 1000 M8-893
10 27023601 1|LOCK SEAL 166347957
11 478040 1 |WASHER M8U 8.25X18X1.5 SS A2
12 27058801 1|DOOR HINGE FOR WIDE CAB
13 420641 1|BOLT HM 8X35/22 A2 SS DIN931
14 460364 1|NUT HU M8 A2 SS DIN934
15 27023301 1|CAB BUSH 302463AA
16 27024001 1|DOOR FIX HINGE 166425476
17 27024301 1| DOOR HINGE PIN 302812AA
18 GO20AI7021 1|PIN E 3X18
19 27025401 1|CLASP M6 101516AA
20 27023901 1|HINGE COVER166347738
22 458060 1|SCREW FBS M6-20 4.8 DIN964 DACRO
23 27023001 1 |HANDLE 355424472
24 27023101 1 |HANDLE SEAL 162335828
25 471125 1 |WASHER M6U 6.4X14X1.2,A2 SS
26 410546 1|BOLT HEX M6X12 A2 SS DINO933
27 27023501 1|DOOR LOCK 153406928
29 410281 1|BOLT HEX 8.8 DEL M6X25 DIN933 A2
30 27024201 1|DOOR LATCH 147314284
31 27023401 1]LOCK COVER 166347739
35 27058601 1|DOOR DAMPER, CAB
37 458053 1|SCREW CHC M 8-20 8.8 DEL DINS912
38 460143 1]LOCK NUT M8 SST A2 DIN985
39 27067801 1| COMPLETE LEFT DOOR FOR WIDE CAB
40 27021201 1] IGNITION AND DOOR KEY




Agroparts: wvw.HARDI-INTERNATIONAL .com

J019A-4, 22:07:16

Page 0
DOOR-SIAC WIDE CAB

Date 12.08.2020

8:

25

JO19A-4




Agroparts: wvw.HARDI-INTERNATIONAL .com

RIGHT DOOR-SIAC WIDE CAB
J019A-4, 22:07:16
Date 12.08.2020 8:25
Pos. parts-n° order description
qty
1 27059001 1RIGHT DOOR WINDOW
2 27023701 1|HINGE SEAL 166347740
3 27023801 1|GROMMET 302784AA
4 27031301 1| SPACER 144312280
6 27024101 1|DOOR HINGE 166425475
7 27018401 1|CAB DOOR SEAL 166347804
8 27058201 1|RIGHT DOOR UPPER SEAL
11 27058001 1| LOWER HANDLE FOR RIGHT DOOR
12 27058901 1|UPPER SEAL FOR RIGHT DOOR
14 27058101 1 |UPPER HANDLE FOR RIGHT DOOR
17 478040 1 |WASHER M8U 8.25X18X1.5 SS A2
18 420641 1|BOLT HM 8X35/22 A2 SS DIN931
18 420744 1|BOLT HEX 8.8 DEL M8X40
19 460364 1|NUT HU M8 A2 SS DIN934
20 288850 1|PLUG GPN 1000 M8-893
21 27025401 1|CLASP M6 101516AA
22 27023901 1|HINGE COVER166347738
25 27023301 1|CAB BUSH 302463AA
26 27024001 1|DOOR FIX HINGE 166425476
27 458053 1|SCREW CHC M 8-20 8.8 DEL DIN912
29 47000001 1|WASHER L8U 8,4x22x1,5 A2 SS
30 471125 1 |WASHER M6U 6.4X14X1.2,A2 SS
32 460261 1|NUT HEX M6X1.00 LOCK DIN985 A2 SS
33 288180 1| PLASTIC PLUG GPN1000 M6-0-1069
34 471124 1|WASHER, M6, @18/ 6.4X 1.6, SS
36 468053 1|NUT M6 A2 SS DIN 934
38 478057 1|WASHER, M5, @15/ 5.3X 1.0, DIN9021, SS
39 468055 1INUT HU M 5 SST A2 DIN934
42 471124 1|WASHER, M6, @18/ 6.4X 1.6, SS
43 410546 1|BOLT HEX M6X12 A2 SS DINO933
46 458058 1]|SCREW CS M5X20 A2 SS DIN963
47 27024301 1|DOOR HINGE PIN 302812AA
49 27067901 1| COMPLETE RIGHT DOOR FOR WIDE CAB




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page

: 25

8

12.08.2020

Date

02:09:16

TRIMMING-SIAC WIDE CAB

JO019A-5,




Agroparts: wvw.HARDI-INTERNATIONAL .com

TRIMMING-SIAC WIDE CAB
J019A-5, 02:09:16
Date 12.08.2020 8:25
Pos. parts-n° order description
qty

1 27067401 1|RIGHT REAR COVER
5 27025401 1|CLASP M6 101516AA
6 27082601 1 |NYLON WASHER
7 458111 1|SCREW FBS M6-20 INOX DIN964
9 27067501 1|LEFT REAR COVER
11 27067201 1 |ROOF FRONT HEADLINER
13 27067301 1|ROOF REAR HEADLINER
14 27051601 1|RED ROOF FOR WIDE CAB
15 27025001 1|ROOF RIGHT HINGE 166425528
16 27024901 1|ROOF LEFT HINGE 166425529
17 47000001 1|WASHER L8U 8,4x22x1,5 A2 SS
18 428005 1]SCREW M8 X 16 DIN933 SS A2
19 27025101 1|ROOF HINGE PIN 166347879
22 RO14AW1807 1 |WASHER L1ON 11X27X2 Z BICHRO
23 27025301 1 |ROOF KNOB 248342825
24 27066601 1| ROOF DAMPER
26 27067001 1| FLOORMAT
27 27067101 1|MAT UNDER SEAT DRAWER
28 27067601 1| DRAWER BOX
31 27049301 1| TRAP BUTTON N41339021




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page

: 25

8

12.08.2020

Date

SIAC WIDE CAB

29:08:16

SEAT-SUNSHADE -

J019A-6,




Agroparts: wvw.HARDI-INTERNATIONAL .com

SEAT-SUNSHADE-SIAC WIDE CAB
J019A-6, 29:08:16
Date 12.08.2020 8:25
Pos. parts-n° order description
qty

3 471125 1 |WASHER M6U 6.4X14X1.2,A2 SS

7 27069701 1|REAR HOSES BRACKET

8 428005 1|SCREW M8 X 16 DIN933 SS A2
20 27060001 1| DRAWER ROLLER
21 27060201 1 |DRAWER PIN
23 27060101 1 |DRAWER GUIDE
24 471125 1 |WASHER M6U 6.4X14X1.2,A2 SS
25 460261 1|NUT HEX M6X1.00 LOCK DIN985 A2 SS
27 27049301 1| TRAP BUTTON N41339021
30 478057 1 |WASHER, M5, @15/ 5.3X 1.0, DIN9021, SS
31 45002901 1|SCREW FHC M6-30 DIN7991 SS A2
34 27059601 1|REAR RIGHT SOUND ABSORBING PANEL
35 27059501 1|UPPER SOUND ABSORBING PANEL
36 27059401 1|REAR SOUND ABSORBING PANEL
37 27059301 1|REAR LEFT LOWER SOUND ABSORBING PANEL
38 27059201 1|REAR LEFT UPPER SOUND ABSORBING PANEL
40 478040 1|WASHER M8U 8.25X18X1.5 SS A2
41 468059 1|NUT HU M 8 A2 DIN934
42 27025401 1|CLASP M6 101516AA
44 27059101 1| KNURLED KNOB M6X16
47 27059901 1|FRONT SUNVISOR
48 27059801 1|RIGHT SUNVISOR
49 27059701 1|REAR SUNVISOR

50 478074 1 |WASHER D4.25/D14X0.8 SS A2

52 27030501 1| INNER CAB MIRROR

53 458058 1| SCREW CS M5X20 A2 SS DIN963

80 28045301 1|SEAT MSG95AL/731 12V MATRIX

Avec ceinture de sécurité/xith seat belt

81 28026301 1|SAFETY BELT 1158625

82 14007201 1|SPACER ©@8,5X20 L10

83 27013101 1| DASHBOARD RAIL SUPPORT 1035492

84 27015001 1| TRAVERSE SUPPORT RAIL USINEE




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page

: 25

8

12.08.2020

Date

06:09:16

CAB STEERING COLUMN

JO019A-7,

y . N _
e = Y
A A N
4 WA
v f AR
i N, . o
f e i i 18] /
) i | ) |
2z iy £ L !

,\ s\ ), Y n )
s !
[y p A
BNy y
AN 2
N vl




Agroparts: wvw.HARDI-INTERNATIONAL .com

CAB STEERING COLUMN
J019A-7, 06:09:16
Date 12.08.2020 8:25
Pos. parts-n° order description
qty

2 27073601 1| STEERING COLUMN FRAME

4 26076101 1|MULTI FUNCTION SWITCH

6 27068501 1|LEFT LOWER HOUSING

7 27068601 1|RIGHT LOWER HOUSING

8 27068701 1|LEFT CENTRAL HOUSING

9 27068801 1|RIGHT CENTRAL HOUSING

10 27069001 1]|SIDE RIGHT UPPER COVER

11 27068901 1|LEFT UPPER HOUSING

12 27069201 1|RIGHT TOP HOUSING

13 27069101 1|LEFT TOP HOUSING

18 27069301 1 |UPPER HANDLE
24 45001601 1|BOLT CAP HEAD SOCKET M4X50/20 12.9
27 27069401 1 |HANDLE
32 27075401 1| STEERING WHEEL ©380 H110 + BALL
34 27087501 1| COMPLETE STEERING COLUMN
35 460143 1]LOCK NUT M8 SST A2 DIN985
36 28073101 1| COMPLETE UPPER GAS SPRING
37 28073201 1| COMPLETE LOWER GAS SPRING
38 27084201 1| STEERING WHEEL KNOB @55
39 27085601 1 |WASHER+SCREWS FOR STEERING COLUMN




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page

: 25

8

12.08.2020

Date

07:09:16

ATR CONDITIONING-SIAC WIDE CAB
JO019A-8,

Faisceau électrique/
electric harness

@




Agroparts: wvw.HARDI-INTERNATIONAL .com

ATR CONDITIONING-SIAC WIDE CAB

J019A-8, 07:09:16

Date 12.08.2020 8:25
Pos. parts-n° order description
qty
1 26075501 1|A/C GROUP DOUBLE FALKON PCK1
01/2014->04/2020-K1000/K2221
1 26098601 1|A/C GROUP DOUBLE FALKON PCK2
A partir du/from 04/2020
4 27048901 1|HOSE TAIL 90° @12
7 26075901 1|HVAC PWM ECU
01/2014->01/2018-PCK1 K1000/K2221
7 26098701 1|HVAC PWM ECU
A partir du/from 04/2020-PCK2
10 26075201 1| PRESSURIZATION UNIT, KPROTEC CAT4
11 27066301 1| PAPER FILTER BRACKET
12 27066001 1|FOAM FILTER, WIDE CAB
13 27066401 1|CAB FILTER GRID
19 26084101 1|ELECTRIC VALVE PCK1l FOR WATER-HEAT
01/2014->04/2020-K1000/K2221
22 27065901 1 |GROMMET LARGE CAB
25 27077001 1|A/C PIPE M6
26 27077101 1|A/C PIPE M12
29 27066101 1|HOSE TAIL T @12
33 26069301 1|A/C CONTROL UNIT, KALORI, PCK1l K1000
01/2014->01/2018-340.30.176
33 26098501 1|A/C CONTROL UNIT, KALORI, PCK1l K2221
01/2018->04/2020-340.30.267
33 26099301 1|A/C CONTROL UNIT, KALORI, PCK2
04/2020-> 340.30.370
42 26075801 1|ANTI FROST THERMOSTAT PCK1
01/2004->04/2020-K1000/K2221
43 26076401 1| PRESSURISATION BOX SWITCH
44 27054201 1|ACTIVATED CARBON FILTER CATEGORY 4
45 27069501 1| PRESSURISATION BOX GRID
46 27069601 1| PRESSURISATION BOX LEVER
65 27018801 1|AIR VENT 444339319
66 27065701 1|{AIR VENT
67 27065601 1]AIR VENT
71 26075301 1| DIFFERENTIAL PRESSURE SWITCH
72 26075401 1|HVAC ELECT HARNESS PCK1
01/2014->04/2020-PCK1 1000/K2221
72 26099401 1|HVAC HARNESS EXTENSION PCK1l K2221
01/2018->04/2020
72 26098801 1|HVAC ELECT HARNESS PCK2
A partir du/from 04/2020
73 26075701 1|CAB AIR MIXING PROBE
74 26075601 1|ANTI-FROST PROBE
75 27076901 1|A/C EXPANSION VALVE
76 26098901 1|ECU PRESSURISATION
A partir du/from 04/2020-PCK2
77 26099101 1| PROPORTIONNAL VALVE
A partir du/from 04/2020-PCK2
78 26099001 1| PRESSURISATION LIGHT
A partir du/from 04/2020-PCK2
79 26069901 1|KNOB F. A/C CONT KALORI, FAHR




Agroparts: wvw.HARDI-INTERNATIONAL .com

ELECTRIC-SIAC WIDE CAB

JO019A-9, 06:09:16
Date 12.08.2020

8:

25

JO19A-9




Agroparts: wvw.HARDI-INTERNATIONAL .com

ELECTRIC-SIAC WIDE CAB
J019A-9, 06:09:16
Date 12.08.2020 8:25
Pos. parts-n° order description
qty

3 26074101 1 |HALOGEN CAB LIGHT

4 27027501 1 |ANTENNA AM/FM SAR-H CAB

6 26058901 1|CEILING LAMP 547422420

8 26090801 1| POWER SOCKET

10 26090701 1]SOCKET 2-PIN 12V

12 26074001 1|DOOR LIGHT SWITCH

18 26090901 1|CIGARETTE LIGHTER BODY

19 26091501 1|CIGARETTE LIGHTER
20 26091801 1| BEACON SOCKET DIN
21 26091901 1| BEACON RUBBER CAP
26 460423 1INUT HEX M10X1.50 LOCK DIN985A2 SS
27 26042401 1| BEACON LIGHT
29 458066 1|BOLT CS M4-20 A2 DIN84
30 26019701 1|ROCKER SWITCH ON-ON-ON GREEN LED KR44A
30 26019901 1|WIPER ROCKER SWITCH ACTUATOR
31 26015601 1|ROCKER SWITCH MOM-OFF GREEN-RED LED
31 26019801 1 |WINDSCREEN WASHER SWITCH ACTUATOR
32 26015701 1|]ROCKER SWITCH ON-OFF GREEN-RED LED
32 26020101 1| FRONT LIGHT SWITCH ACTUATOR
33 26015701 1|ROCKER SWITCH ON-OFF GREEN-RED LED
33 26020901 1 |REAR WORKING LIGHT SWITCH ACTUATOR
34 26015701 1|ROCKER SWITCH ON-OFF GREEN-RED LED
34 26020201 1|BOOM LIGHT SWITCH ACTUATOR
35 26015701 1|ROCKER SWITCH ON-OFF GREEN-RED LED
35 26020001 1|BEACON SWITCH ACTUATOR
36 26023001 1|BLACK APEM KR SHUTTER
39 42000701 1|SCREW HM 8-25/25 DIN933 BRASS
40 47000501 1|WASHER M8 8.4X18X1.5 NFE25-513 BRASS
41 12000701 1| COPPER BAR 15X4 LO90




Agroparts: wvw.HARDI-INTERNATIONAL .com

AIR CONDITIONING CIRCUIT FOR |F39¢ 0

SIAC CAB SARITOR

JO20A, 30:09:16 Date 12.08.2020

8:

25

- JO20A




Agroparts: wvw.HARDI-INTERNATIONAL .com

m AIR CONDITIONING CIRCUIT FOR [Fa9¢ !
SIAC CAB SARITOR
J020A, 30:09:16 Date 12.08.2020  8:25
Pos. parts-n° order description
qty
1 28027801 1| CONDENSER WITH FINS
2 27045001 1| COND-DRIER TUBE SIAC
3 27025501 1|DRIER FILTER 166425673
4 27025601 1|BINARY SWITCH 264266
5 27044801 1|A/C HOSE CABIN-COMPRESSOR SIAC SARITOR
6 27045101 1|A/C HOSE DEHYDRATOR-CABIN SIAC SARITOR
7 26050201 1|AIR CONDITIONNING COMPRESSOR
8 27044901 1|A/C HOSE COMPRESSOR-CONDENSER SIAC SARITOR




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page

: 25

8

12.08.2020

Date

Pitces de rechange moteur/

engine spare parts

®

15:02:17

CUMMINS ENGINE QSB6.7 SARITOR
HO64A,

Cabine/cab SIAC

Cabine/cab CNH

HO64A




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 1
m CUMMINS ENGINE QSB6.7 SARITOR
HO64A, 15:02:17
Date 12.08.2020 8:25
Pos. parts-n° order description
qty
1 28080301 1|ENGINE CUMMINS QSB 6.7 T3A 300 HP
5 78307201 1| PRIMARY HYD PUMP H1l, 115cm3, VALVE 210 BAR
6 78307101 1| SECONDARY HYD PUMP H1, 115cm3, VALVE 210 BAR
7 78303901 1|GEAR PUMP, 44CC, DRTE, SARITOR
8 63030101 1|FAN CASE @700 SARITOR
18 24002801 1|REINF. SILICON CHARGE AIR COOLER HOSE, L120,3"
19 24002901 1|REINF. SILICON CHARG AIR COOLER HOSE, L215, 3"
20 288827 1|HOSE CLAMP W5 80-85
21 24002601 1|RADIATOR HOSE, WATER, UPPER, SARITOR
22 24002701 1|RADIATOR HOSE, WATER, LOWER, SARITOR
27 63030001 1| TUBE INTERCOOLER UPPER SARITOR
28 16421001 1 |BRACKET REAR R/L ENGINE SARITOR
29 61011301 1| BRACKET FRONT LEFT ENGINE SARITOR
30 61011201 1| BRACKET FRONT RIGHT ENGINE SARITOR
31 63030201 1| INTERCOOLER LOWER PIPE, SARITOR
32 248217 1|VIBRATION ISOLATOR A5045 55NR
33 24002401 1|VIBRATION ISOLATOR 55SH 100021
34 248097 1|VIBRATION ISOLATOR 75SH 100021
35 63055501 1|BRACKET EXHAUST PIPE 5" SARITOR
36 16581501 1 |FUEL/WATER BRACKET, SARITOR
38 78605101 1|UNION GE22LM OMDA3C
39 78605001 1|FITTING RED.2218LA3C
40 618067 1|ELBOW HIGH TEMP.F.ENGINE
41 927712 1|HOSE ©@16X24 PVC GREY BLUE 20 BAR
42 28059201 1|HOSE CLAMP W5 23-25
43 63039401 1| BRACKET RADIATOR EXPANSION TANK SARITOR
44 28016501 1| FLUID EXPANSION TANK 7L 3050 0042
45 16449101 1 |MEGAFUSE-RELAY BRACKET, ENGINE, SARITOR
46 26013701 1| PREHEATING RELAY 3916301
477 26012301 1| FUSE MEGAFUSE 02681001zZXT A
48 16480301 1| EXPANSION TANK HOSE GUIDE, SARITOR
49 16426001 1|GUIDE F.HYD HOSES SARITOR
50 63058001 1| BRACKET WINDSHIELD WASHER TANK SARITOR
51 16528201 1|WINDSHIELD WASHER TANK BRACKET, CNH CAB, SARITOR
52 28059301 1|HOSE CLAMP W5 32-35
53 28058901 1 |HOSE CLAMP W5 64-67
54 16636701 1| BRACKET LEFT SLIDE PAD HOOD SARITOR
A partir du/from n°55647
55 39011101 1|SLIDE COVER SARITOR
A partir du/from n°55647
56 16636601 1| BRACKET RIGHT SLIDE PAD HOOD SARITOR
A partir du/from n°55647
57 288776 1|RIVET 043888 BLACK
58 14008401 1|FITTING M16X1,5-M26X1,5/24°
59 927705 1|HOSE ©@6X12 10 BAR 61638
60 278236 1|CLAMP 12X9 0116.6350
61 927721 1|HOSE @22 4BAR DIN73411-A
62 16613501 1| BRACKET HYDRAULIC HOSE ROUTING REAR ENGINE SARITOR
63 28003901 1| EXPANSION CAP 1 BAR
64 26012501 110298100 A 100A FUSE MEGAFUSE
Cabine/cab CNH
64 26012401 110298150 A 150A FUSE MEGAFUSE
Cabine/cab SIAC
65 78638901 1|RING DPR18L
66 78639001 1|NUT 18L M26X1,5
67 458080 1|SCREW FS M 6-25 SS DIN963
A partir du/from n°55647
68 460261 1|NUT HEX M6X1.00 LOCK DIN985 A2 SS
69 28008101 1| COUPLING BOWEX 80 11,5" FLE-PA
70 16669001 1|RELAY STARTER BRACKET SARITOR

A partir du/from n°55733




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 2
m CUMMINS ENGINE QSB6.7 SARITOR
HO64A, 15:02:17
Date 12.08.2020 8:25
Pos. parts-n° order description
qty
71 61049601 1 |WINDSHIELD WASH.TANK BKT.STIAC SARITOR
Cabine/cab SIAC
72 16612301 1| PRIORITY VALVE BRACKET SARITOR
73 28059001 1|HOSE CLAMP W5 60-63
74 28059101 1|HOSE CLAMP W5 52-55
75 26088401 1 |ALTERNATOR 12V 200A
75 26047101 1| STARTER
75 27028101 1|FILTER, OIL, CUMMINS, SARITOR
75 27028201 1|FUEL FILTERS, CUMMINS
75 27029201 1|FAN +A/C COMPRESSOR BELT
75 28009501 1|FAN + VISCO
75 76004901 1|SERVICE FILTER KIT100HRS SARITOR
75 76005001 1|COMPLETE FILTER KIT SERVICE SARITOR
75 76007901 1|FILTER KIT HYDAC 100HRS. SARITOR
75 76008001 1|COMPLETE FILTER KIT HYDAC SARITOR




Agroparts: wvw.HARDI-INTERNATIONAL .com

EXHAUST PIPE QSB6.7 SARITOR

HO65A, 17:12:13
Date 12.08.2020 8:25

HO65A




Agroparts: wvw.HARDI-INTERNATIONAL .com

EXHAUST PIPE QSB6.7 SARITOR
HO65A, 17:12:13
Date 12.08.2020 8:25
Pos. parts-n° order description
qty
1 27032201 1| ENGINE/EXHAUST CONNECT.5" SS
2 27032301 1 |MUFFLER, CUMMINS TIER3, SARITOR SS
3 27032601 1| EXHAUST CLAMP D254 5" SS
4 27032701 1| EXHAUST PIPE 5'' SS
5 27032401 1| EXHAUST PIPE 5" D127 V2 SS
A=860mm
5 27034901 1| EXHAUST PIPE 5" D127 V1
A=1212mm
6 27032501 1| EXHAUST PIPE, OUTPUT, 5", @127, SARITOR SS
7 27032801 1| CLAMP EXAUST 5'' SS
8 27032901 1| EXHAUST COUPLER CLAMP SS
9 27033001 1| EXHAUST CLAMP SS
10 27032801 1| CLAMP EXAUST 5'' SS
B=75mm
10 27035001 1|CLAMP, EXH.PIPE, H=31MM, 268-4050 SS
B=31mm
11 28028301 1| COMPLETE EXHAUST PIPE 5" V2 SST SARITOR
A=860mm
11 28041401 1| COMPLETE EXHAUST PIPE 5" V1 SARITOR

A=1212mm




Agroparts: wvw.HARDI-INTERNATIONAL .com

FUEL TANK SARITOR

L043A, 28:07:15
Date 12.08.2020 8:25




Agroparts: wvw.HARDI-INTERNATIONAL .com

FUEL TANK SARITOR
L.043A, 28:07:15
Date 12.08.2020 8:25
Pos. parts-n° order description
qty
1 63052101 1| FUEL TANK BRACKET, SARITOR
2 76013501 1| COMPLETE FUEL TANK 550L, SARITOR
Comprenant/including :
2-10-11-12-13-14-15-16-37-sticker
3 24029601 1|STRIP WIDTH 60MM EPDM 70SH
4 63039801 1|HAND RATIL, FUEL TANK, SARITOR
5 16456201 1|LADDER SLIDER FOR FUEL TANK
6 16621101 1| FUEL TANK SHIM 40X3 L165
Seulement si épaisseur 39001601 = 5mm/valid only 1
6 39001601 1|SLIDE 40X8 L165 2 HOLES
7 28034901 1 |RUBBER BUMPER LOCK (MALE & FEMALE)
livré avec/provided with n°19
8 63039601 1|LADDER, FUEL TANK, SARITOR
9 240844 1 |RUBBER STOP @39X32
10 26025101 1| FUEL FLOAT SWITCH H680
Fourni avec joint n°37/provided with o-ring n°37
11 278924 1| FUEL TANK PLASTIC CAP
12 228040 1|RING @15
13 981730 1|CHAIN @1.1 DOUBLE TORSION 176050
Préciser la longueur/specify the lenght
14 228039 1|LID RETAINER FOR CHAIN
15 288493 1| VISUAL SIGHT GAUGE CENTER DISTANCE 127 mm SCREW M1
16 786890 1|PLUG M18X1.5 ORA3C W/GASKET
17 61015801 1|REAR STRAP, FUEL TANK, SARITOR
18 61015701 1| FRONT STRAP, FUEL TANK, SARITOR
19 16426301 1| FUEL PREFILTER BRACKET, SARITOR
20 14003701 1| PIN @25 L117, FUEL TANK SARITOR
21 288583 1|CLAMP S12-20/9 C7W1
22 16581501 1|FUEL/WATER BRACKET, SARITOR
23 288664 1|CLAaMP S10-16/9 C7W1
24 16724901 1| PROT SHIELD, FUEL INDICATOR, SARITOR
A partir du/from n°56307
25 218044 1|DOWTY SEAL BS BSP RB00-06 3/8
26 14022601 1|HEX NIPPLE DIN24 M22X1.50 (15L) - M12X1.50
27 218068 1| SEAL COPPER 13.2X18X1.5
28 78496701 1|FUEL HOSE 3/8" L= 3300 BJ12-NO
29 45000801 1|BOLT HYD. M12X1.5 L=26 DIN7643
30 78528801 1| FLEX HOSE L=3000
31 27028301 1|FILTER, FUEL, WATER SEPARATOR, CUMMINS, SARITOR
32 27033601 1|WATER LEVEL SENSOR, PRE FUEL FILTER, SARITOR
33 27028201 1| FUEL FILTERS, CUMMINS
34 27044401 1| COMPLET FUEL FILTER 5264205
35 27044301 1| FUEL PREFILTER COMPLETE 5288348
36 # 1|#
Consulter Cummins/contact Cummins
37 24023701 1]O0-RING 3X66 VITON
38 45003501 1|HYD. BOLT M12x1.5 L24 3903035
39 27074301 1| FUEL TANK NUT MACHINED




Agroparts: wvw.HARDI-INTERNATIONAL .com

ENGINE RADIATOR SARITOR

HO68A, 28:09:16
Date 12.08.2020 8:25

cabine/cab CNH
version 1

cabine/cab CNH
version 2

n*55647 --> n*56013

n°56074 -->

cabine/cab SIAC
version 3

HO68A




Agroparts: wvw.HARDI-INTERNATIONAL .com

ENGINE RADIATOR SARITOR
HO68A, 28:09:16
Date 12.08.2020 8:25
Pos. parts-n° order description
qty
1 16527201 1|RADIATOR HEAT SHIELD
2 27033201 1|OIL RADIATOR 2040-0081
2 27033301 1|WATER RADIATOR 2030-0069
2 27033401 1| INTERCOOLER 2050-0052
2 28070301 1|RADIATOR WATER-AIR-OIL+ CASING, SARITOR
Fourni avec carter 63030101/provided with housing
63030101
3 248182 1| PROTECTIVE SEAL 1011-22
4 28025401 1| TELESCOPING SLIDE L=1000MM
5 63044801 1|A/C CONDENSOR BRACKET, SARITOR
6 27029101 1| CONDENSOR FOR AIR CONDITIONER
7 16434901 1| BRACKET RADIATOR SARITOR
8 14019601 1 |RADIATOR DRAIN EXTENSION SAR
9 78612001 1|PLUG VSTI R 1/2" ED
10 16589001 1| BRACKET, LOCK CONDENSOR, SARITOR
11 24002501 1|AIR FILTER HOSE
12 28007301 1|AIR FILTER DONALDSON PSD100032
13 28018101 1|HOSE CLAMP W5 162-174
14 61009801 1|AIR FILTER BRACKET, SARITOR
15 248198 1|VIBRATION ISOLATOR 60SH 104040
16 927705 1|HOSE @6X12 10 BAR 61638
17 278236 1|CLAMP 12X9 0116.6350
18 63068001 1 | CONDENSOR HINGE, SARITOR
19 61036201 1| CONDENSOR LOWER BRACKET, SARITOR
20 63067201 1| BRACKET CNH CONDENSOR SARITOR
21 16585701 1| BRACKET GAS SHOCK F. COND. BKT. SARITOR
22 28042601 1|GAS SHOCK 100N D20/8 C100
23 28026501 1|LATCH SST-24/138-150+R
24 248291 1| VIBRATION ISOLATOR D2015 55NR
25 16585601 1| BRACKET ENGINE AIR FILTER SARITOR
26 27027901 1|FILTER, AIR, PRIMARY, CUMMINS, SARITOR
27 27028001 1|FILTER, AIR, SECURITY, CUMMINS, SARITOR
28 28027801 1| CONDENSER WITH FINS
29 63078001 1| CONDENSER BRACKET, SIAC, SARITOR
30 27025501 1|DRIER FILTER 166425673
31 19000501 1]U-BOLT M8 FILTER
32 28058901 1|HOSE CLAMP W5 64-67




	SECTION A: PUMPS

	A0460-HIN:
PUMP - 650 ACE CENTRIFUGAL SP
	F169A-HAE:
HYDRAULIC PUMPS SARITOR
	F171A-1-HAE:
PRIMARY HYD.PUMP 115 CC H1
	F171A-2-HAE:
PRIMARY HYD.PUMP 115 CC H1
	F172A-1-HAE:
SECONDARY HYD.PUMP 115 CC H1
	F172A-2-HAE: SECONDARY HYD.PUMP 115 CC H1

	SECTION B: CONTROLS, FILTERS, VALVES

	B0770-HIN:
SPRAY CIRCUIT - SARITOR
	F157A-HAE:
STEERING VALVES
	B410-HIA: S93 SUCTION VALVE 05
	B420-HIA: S67 VALVE
	B424-HIA: AGITATION VALVE DF4
	B0320-HIN: EFC BOOM VALVES
	B0430-HIN:
MANIFOLD - S67 VALVE
	B0530-HIN:
MANIFOLD - S93 VALVE
	B0640-HIN:
CHECK VALVES - S67 (2011)
	B0730-HIN:
PRESSURE FILTER - CYCLONE
	E067A-HAE:
SERIAL 319H2 SUCTION FILTER
	I077A-HAE:
SUCTION FILTER-PUMP SARITOR
	I077B-HAE:
SUCTION FILTER-PUMP SARITOR
	L014A-HAE:
OIL FILTER AND OILER

	SECTION C: HYDRAULICS

	C0040-HIN:
HYDRAULICS - CYLINDERS (07)
	C0780-HIN:
HYD PARALIFT SARITOR
	C243-HAU:
TR5-TDZ-B3 MAXI /MAIN FOLD HYD
	C246-HAU:
TR5-TDZ-B3 / MAIN FOLD HYD
	C247-HAU:
HYD. BLOCK INNER FOLD
	C244-HAU:
AUTOTERRAIN HYD
	M0380-HIN: NORAC VAR. RATE VALVE UC4/UC5
	C0730-HIN:
HYDRAULICS TDZ BOOM (A)
	C0740-HIN:
HYDRAULICS TDZ BOOM (B)
	C0750-HIN:
HYDRAULICS TDZ BOOM (C)
	C0910-HIN: 
HYDRAULIC SOLENOIDS
	C0930-HIN: 
HYD. FOLD CYLINDER TDZ
	F162A-HAE:
TANK-PUMP-COOLER SARITOR
	F162B-HAE:
TANK-PUMP-COOLER SARITOR V2
	F173A-HAE:
HYDRAULIC MOTOR 110 CC H1-B
	F164A-HAE:
STEERING HYDRAULIC SARITOR
	F165A-HAE:
BRAKING HYDRAULIC SARITOR
	F166A-HAE:
FLUID SYSTEM HYDRAULIC SARITOR
	F167A-HAE:
ENGINE HOOD HYDRAULIC SARITOR
	C168-HAU:
HYD LEG WIDENING + BANJO PUMP
	C0890-HIN: HYD.LEG WIDENING 2017

	SECTION D: BOOMS, NOZZLE BODIES & TUBES

	B094A-HAE:
PARALIFT SARITOR
	D0820-HIN:
BOOM TERRA FORCE CENTER
	D0821-HIN: BOOM TERRA FORCE CENTER 2014
	D0822-HIN: BOOM TERRA FORCE CENTER POM.
	D0830-HIN:
TERRA FORCE YAW/PEND.LOCK
	D335-HIA: TDZ CENTER YAW 2014
	D0840-HIN:
TERRA FORCE DYNAMIC CENTER
	D324-HAU:
TDZ TILT BOOM/CENTRE CONN.
	D0800-HIN:
BOOM TERRA FORCE INNER
	D0810-HIN:
BOOM TERRA FORCE OUTER
	D1000-HIN:
BOOM-NOZZLES 110° FLAT FAN ISO
	D1010-HIN:
BOOM-NOZZLES 110° LOWDRIFT ISO
	D1020-HIN:
BOOM-NOZZLES 80° FLAT FAN ISO
	D1030-HIN:
BOOM-NOZZLE CAPS AND FILTERS
	D1040-HIN:
BOOM-NOZZLES INJET
	D1050-HIN:
BOOM-NOZZLES MINIDRIFT
	D1060-HIN:
BOOM-NOZZLES QUINTASTREAM
	D1130-HIN:
NOZZLE BODIES - T25
	D1150-HIN:
NOZZLE TUBES - STNLS STEEL T25

	SECTION E: TANK AND FRAME: FIELD SPRAYERS

	E1120-HIN:
TANK - SARITOR 4000/5000
	E1400-HIN: SARITOR TANK FRAME
	A113A-HAE: FRAME SARITOR
	A115A-HAE: PLATFORM SARITOR
	A115B-HAE: PLATFORM SARITOR
	A117A-HAE: FRONT AXLE SARITOR
	A116A-HAE: REAR AXLE SARITOR
	L045A-HAE : PNEUMATIC SUSPENSION SARITOR
	L045B_HAE: PNEUMATIC SUSPENSION SARITOR
	A114A-HAE: MUDGUARD SARITOR
	A119A-HAE: ENGINE HOOD SARITOR

	SECTION K: SPECIAL EQUPMENT, EXTRAS

	K0158-HIN:
DECALS - SARITOR
	K0371-HIN:
FLUSH SYSTEM - SARITOR
	K0474-HIN:
FOAM MARKER - RICHWAY SP
	K0476-HIN:
FOAM MARKER - DROPPER RICHWAY
	K0785-HIN:
SMV/SPEED SIGNS & BRACKETS
	K0830-HIN:
TURBOFILLER - SARITOR
	K0820-HIN:
TURBOFILLER S25 MANIFOLD
	I078A-HAE:
FRONT FILLING SARITOR
	E082A-HAE:
GAUGES SARITOR
	L042A-HAE:
TOOL BOX SARITOR

	SECTION L: FITTINGS

	L0100-HIN:
FITTINGS - S-67
	L0110-HIN:
FITTINGS - S-93
	L0120-HIN:
BULK HOSE
	L0130-HIN:
HOSE CLAMPS
	L0140-HIN:
FITTINGS - T25

	SECTION M: ELECTRICAL EQUIPMENT

	G076A-HAE:
CARRIER ELECTRIC SARITOR
	G077A-HAE:
EXTERNAL CONTROL BOX SARITOR
	G078A-HAE:
ENGINE HARNESS SARITOR
	G081A-HAE:
HYDRAULIC HARNESS SARITOR
	G079A-HAE: GROUND & BATTERY CABLES
SARITOR
	G082A-HAE:
JOBCOM SARITOR
	M212-HIA:
AMP CAP
	M0170-HIN:
TERRA FORCE BOOM SENSORS
	M0510-HIN: REMOTE TANK GAUGE DISPLAY
	G080A-HAE:
PARADYME SARITOR
	M318-HIA:
CM11 Main Spray Valve S67
	M324-HIA:
Valve S67/S93 with motor

	SECTION N: TRANSMISSIONS

	N0010-HIN: TRANSMISSION HYDRAULIC SARITOR

	SECTION O: CABIN

	J015A-HAE:
OVERVIEW- CNH CAB SARITOR
	J015A-1-HAE: CNH CAB WINDOWS-SUSPENSION SARITOR
	J015A-2-HAE:
DOORS-CNH CAB SARITOR
	J015A-3-HAE:
WIPER-BLIND-CNH CAB SARITOR
	J015A-4-HAE:
TRIMMING-SEAT-CNH CAB SARITOR
	J015A-5-HAE: STEERING COLUMN-CNH CAB
SARITOR
	J015A-10-HAE: STEERING COLUMN-CNH CAB
SARITOR
	J015A-6-HAE:
A/C-HEATING-CNH CAB SARITOR
	J015A-7-HAE:
ROOF-CNH CAB SARITOR
	J015A-8-HAE:
CNH-SIAC COCKPIT SARITOR
	J015B-8-HAE: CAB SARITOR DASHBOARD VERSION
2
	J015A-9-HAE:
DASHBOARD-CNH CAB SARITOR
	J016A-HAE: AIRCONDITIONNING CIRCUIT FOR
CNH CAB SARITOR
	J017A-HAE:
MIRRORS SARITOR
	J019A-1-HAE:
WIPER-SIAC WIDE CAB
	J019A-2-HAE: WINDOWS-WINDSCREEN-SIAC WIDE
CAB
	J019A-3-HAE:
LEFT DOOR-SIAC WIDE CAB
	J019A-4-HAE:
RIGHT DOOR-SIAC WIDE CAB
	J019A-5-HAE:
TRIMMING-SIAC WIDE CAB
	J019A-6-HAE:
SEAT-SUNSHADE-SIAC WIDE CAB
	J019A-7-HAE:
STEERING COLUMN-SIAC WIDE CAB
	J019A-8-HAE: AIRCONTIONNING-SIAC WIDE CAB
	J019A-9-HAE:
ELECTRIC-SIAC WIDE CAB
	J020A-HAE: AIRCONDITIONNING CIRCUIT FOR SIAC CAB SARITOR

	SECTION P: ENGINE

	H064A-HAE:
CUMMINS ENGINE QSB6.7 SARITOR
	H065A-HAE:
EXHAUST PIPE QSB6.7 SARITOR
	L043A-HAE:
FUEL TANK SARITOR
	H068A-HAE:
ENGINE RADIATOR SARITOR


